1. This parts catalog is the last edition of Yanmar crawler backhoe Model B22 - 2A for Japan

& Overseas (except Europe).

2. Parts catalog history

Parts catalog No. Published Remarks
1st edition 000Y 00K 3280 Aug., 1995 | Disuse old edition
last edition 000Y 00K 3281 Jun., 1997
3. Model name
SECTION | Column Model name 4 Remarks

(A} | B22-2A C(R) JP | cabin, for Japan & Overseas (ex. Aus. & Eur.)

(B) B22-2A P(R) JP | canopy, for Japan & Overseas (ex. Aus. & Eur.)
| (Vehicle)

(C) B22-2A C(R) AS | cabin, for Australia

(D) B22-2A P(R) AS | canopy, for Australia

I {(Engine) (A) | 3TNE78A -B1

4.
Manufactured Dec., 1994 ~ May, 1997
Machine No. M/# 50501 ~ 51045
Engine No. E/# 00663 ~ 13428

5. Your understanding is asking that this parts catalog is not a technical data manual
setting forth as servicing procedures, This parts catalog is using simplified illustration.
Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.

Be careful not to use the simple parts available in the market ; otherwise their use in

repairing causes such as an early breakage, for instance.




SPECIFICATIONS

Name YANMAR CRAWLER BACKHOE
Model B22-2A-P[R] B22-2A -C[R]
i Model Vertical 3-cylinder water -cooled diesel
Engine
Type 3TNE78A -B1
Transport length mm 4120
Dimensions | Transport width mm 1400 1445
Transport height mm 2340 2330
Std. bucket capacity m? 0.03~0.07(0.06)
Std. bucket width(Outside) mm 490(W/Side cutter)
Max. digging depth mm 2360(Blade2500)
Max. cutting height mm 4185 3745
Max. dump height mm 2965 2575
Max. reach at ground level mm 4040
Min. swing radius mm 1515(Swing1160) 1700(Swing1345)
Boom swing angle degree Left 50 & Right 90
Max. digging force(Std. bucket) kgf | 1700
Travel speed km/h 2.3[2.4]
Gradability degree 30
Average ground pressure kgf/cm? 0.29[0.28] 0.31[0.30]
Track shoe width(Std.) mm 27072807
Width X height mm 1360 x 300
Blade
Capacity m? 0.123
Machine mass kg 2200[2150] 2350[2300]

[ Jshows to the specification of rubber crowler.




[FH2KE]
[PAINTED COLOR LIST]

(2R :B22—2A (JP) F+ /Lt CASELN]
[COLOR:B22—-2A (JP) :CANOPY SPEC. :FROM FIRST]

L
(U

)
oLl
SN
NPl

1 AT W S e -
- A o -
(11
- s A N
st I T T ) N
C i~ i X
el .
\
' B
ol D
; L

® @ @0 6 ®

(2Re :B22—2A (JP) [ F+vPUH# I 58LD]
[COLOR:B22—-2A (JP) :CABIN SPEC. :FROM FIRSTI

% “"{’I’.) NN
Nl
T o )
3824

NN
N N “
N N\ ""T'ﬂ .
§ \ ) ¥ T !gnn‘||:|:nn||;§.:"'\'g-"_"';"gu‘g-n;;;:;:‘:m_r??ﬁ’\
i D =L\
% il \‘""l i ig[[r.wmmmumn[ggg ¢ Q
N d N N | §§
v (& A BN
N ,:.-.;m‘rﬂ!mlh I B N
|| mmmmn"m”w N d H ] I e/

#55

L

;AT FoR IS PAINTED COLOR . %F—g?
PART| DESCRIPTION T tzILES MUNSEL No. COBE
Q ~ —_— \'— S D_
| NN 737852170 | o oy v Viol| g7 | 1)
| PY¥—SyhTu—: ‘
DN [ 18&78 narg T CREEN 85 |(x2)

.....
.....
o

PIONV—FTA TV YANMAR NEW DEEP GREEN

@ 1 = 0. 6B2.2/4. 2 0.6B2.2/4.2 88
T | P =ML A v a T —> | YANMAR NEW GRAYISH GREEN

@ l!*hf*inﬂim1Hlﬁlﬂ‘dﬁhﬂ!ﬂ)!:%}mhiidml 2.9BG4.8/3.0 2.9BG4.8/3.0 86

@ PO —OAY—T T — YANMAR DARK OLIVE GRAY -0
5.39Y2.92/0.78 5.39Y2.92/0.78

@ PUVY—F¥a-ILTL— YANMAR CHARCOAL GRAY -1

N2.0 N2.0
(F1) A—ANSUPHEREER, (NOTE1) FOR AUSTRALIA. _
(F2) BR. BN - BN DES (NOTE?2) FOR JAPAN, OVERSEAS EXCEPT EUROPE & AUSTRALIA.



2 [(2EBRES]
[PAINT PART No.]
ARHRES
= Bt PAINT PART No
PART PAINTED COLOR 160 10E L=
16QCAN 40CAN SPRAY
S T el o | 981101-09519 | 977620-40870 [977620-30871

Pov—zNITU—-2
YANMAR MINT GREEN

981101-09700

977620-40850

977620-30851

YIN—MTA—TTI=>
YANMAR NEW DEEP GREEN

981101-09588

977620-40880

977620-30881

Yov—MILAvadU—>
YANMAR NEW GRAYISH GREEN

981101-09616

977620-40860

977620-30861

YN =DAV=T T~
YANMAR DARK OLIVE GRAY

977620-40720

TOR-90460003

@ ®®O O 0

Pov—FrI1—LTL—
YANMAR CHARCOAL GRAY

981101-09516

977620-40710

977620-30371

[2EEBMORE]
[EXPRESSION OF PAINTED PARTS]
WBRES a7 ZISEE
PART 'NO. ART NAME PAINTED COLOR
7—=Lh 1080(7U—‘) 85)] YrV—IUKJTU—:
172141-821031 =1 | fav iogo (aheens @ VANMAR MINT GREEN

(x) B@RBERED (

) BIZZRERERT .

(NOTE) { )at the end of part name shows Paint Color.

[EEFROREE]
[COLOR OF MAIN PARTS]

BBFRT BREE o
PART PAINTED COLOR EeEm MAIN PARTS
74 BOOM
PUT—F N~V RN TO— SN ARM
YANMAR NEW PERMANENT YELLOW | T—avuvs BOOM CYL INDER
P—=LUH ARM CYLINDER
@ K&9RNSUS4 | BUCKET CYLINDER
~ 55 FUEL TANK
PIV-IVNIU—Y 5 ) HYD. OIL TANK
YANMAR MINT GREEN e BONNET
=552 7H1— | §ORK LAMP COVER
s BUCKET
Tk BLADE
_ } JL—KkouUv4 | BLADE CYLINDER
@ YIV—HTA =TTV RAITIYIH SWING CYLINDER
YANMAR NEW DEEP GREEN FreoRY CABIN DOOR
oo H—oTAN | COUNTER WEIGHT
TOIED ENGINE SURROUNDINGS
ETmm TRAVEL CONNECT ION
Frey CABIN
@) | T Aryasu— tr/e SANOPY
YANMAR NEW GRAYISH GREEN BEIL—A TURNING FRAME
SUSS R~ CYLINDER COVER
YIS —oAV—-TTL—
@ YANMAR DARK OLIVE GRAY RiFE OPTIONAL PART
YT —F v AT — _
(®) | YANMAR CHARCOAL GRAY #oO-5 IRON CRAWLER




o
(P
—
[
0~
m-—
)~

#&-Fig. 1 ~6
LABEL
IR~Fig.7
TOOL

K-Fig. 99

QUE INDEX (1)

. .
.

- TR
- *MAIN PARTS

INLE
ENGI

SI% (AT7vav) ~Fig.

19

BREARHOF |
IoI9ovh-Fig. 10
SITI—-H&IDY

ih.e
T HOSE & EXHAUST PIPE

NE_MOUNT
K-Fig.11

2R
SAFETY LABEL
PTO$uh~Fig. 100
P.1.0.KIT

RAD0 (OPTIONAL)
*ev-Fig. 41, 42
CABIN
FLEURP--Fig. 43
GABIN DOOR

RADIATOR & MOUNT

FUEL TANK & FUEL PIP
Roxubh-Fig. 40
BONNET

BHRY OB (T F ig. 12

E—9& 7705 F |
HEATER & DEFROSTE

SEAT & SEAT MOUNT

SEAT MOUNT (AS)

Y—=h&I—=hVosh-Fijg. 38
¥—hvoYh (AS) ~Fig. 39

Y O-Fig.
L TANK

000k HWER 7 SHBE-F [ g. 45, 46
Saopy Fig- a4 HYD. 611 PUMP & JOFNT
Zoel-Fig. 9
ACCELERATOR
9. 18 DEIVLT-Fig. 73, 74, 75
R REMOTE CONTROL VALVE

77

RiM--F i%. 14
ELECTRIC PART

EEEEWFi€.78'VB7
HYA.QIL PIPING

9-057-Fig. 17
WORK LAMP
T—L&P—L-Fig. 92
BOOM & ARM

BOOM CYL INDER

T-LYUVS-Fig. 47, 48, 49

ARM CYLINDER

P=LYUVH-Fig. 5O

A4 FIUVSFig. 62

[SWING CYLINDER

ryhoYo4-~Fjg. 51

BUCKET CYL INDER

BUCKET

Krebh-Fig. 93, 94, 95

A%
BLADE

K-Fig.96,97

JL—RYUSH-Fig. 53
BLADE CYL INDER

HEEB®-Fig. 22 ~ 33

CONTROL EQUIPMENT

DRE—>UVo (#FY3v) ~Fig. 98
D-PATTERN LINK (OPTIONAL)

., 15,16

%
<

EFE-9--Fig. 54
TRAVEL MOTOR

STEP

2797~Fig.37

ROLLER &
20-5-F
CRAWLER

O-5&7I+2AN-Flg. 20

ADJUST
ig. 21

RyFYU-Fjig.13

BATTERY
ITL—L&ERRPUVY-Fig. 34
FRAME & TURNING BEARING
2b—=Ln/\—--Fjg. 35, 36
FRAME COVER

EERTt-9--Fig. 66

TURNING MOTO
2ARNLIa(4h+Fig. 66
SWIVEL JOINT
AMO-LIAVTFig. 57 ~ 71
CONTROL VALVE
PTO/LTFig. 72

P.T.0. VALVE

Q-%UKLT (7QVK90F) ~Fig. 76
ROTARY VALVE (FRONT MULT!)
arv~O-LEg-Fig. 88, 89, 90
CONTROL PIPING

Y=o Fig. 91

GREASING




mn

- - FERIR
SQUE INDEX (2) - - -HYDRA

fFRh
HYD.OIL TANK

wmyo-Fig. 77

AL IIYI-Fig. 62
SWING CYLINDER

T-LIUvF-~Fig. 47, 48, 49
BOOM CYLINDER

P=LYUUFFig.
ARM CYLINDER

50

Rybhyyyy-Fig. 51
BUCKET CYLINDER

IL—~-RyUy--Fig. 53
BLADE CYLINDER

ULIC SECTION

EEE-Y-Fig.
TURNING MOTO

66

BER7aMBF-Fig. 45, 46
HYD.OIL PUMP & JOINT

EfTE-9-Fig. 64
TRAVEL MOTOR

AyhO=-LLT-Fig. 67 ~ 71

CONTROL VALVE

AARLIa14/~~+Fig. 66
SWIVEL JOINT




Y00K3281

%}ER (3) ............ IEE}UJIJ
PICTURESQUE INDEX (3) «----- FIGURE 1/9

JP) . #iR (¥v/8) (EX) ) 9 7ot
JP) Fig. s LABEL (CANOPY) (EX) Fig. & ACCELERATOR

. 1%&(#78‘/)
Fig. | LABEL (CABIN)

(EX) . #ix (¥v/E) (AS) . 1 0 IVIVVOIVN
(EX) Fig.\J LABEL (CANOPY) (AS) Fig. ENGINE MOUNT

Fio. 1 To0L fio. 1 1 Giotaron e 3Nt

£ Z
Z s
e 7

(:f’ éééﬁ;? f////

6%:) s /«

Ve <z
&
rio. 4 BTt doby U rio. 8 TRESAAR

& EXHAUST PIPE




Y00K3281

2/9

UR

- BEA
‘F1G

(3)"-..
9-93v7
WORK LAMP

%
(LI\—
CONTROL EQ
(LEVER STAN

Fig. 22 E! ®

VF)
ENT

LEVER)

MULTD)

RER (L-250K

&UI-) (709h v
CONTROL EQUIPM
(LEVER STAND &
(FRONT

Fig.za‘E; #

Fig. 1 .7’

E
HE

Fig.1 E;

SY% (AT¥ay)
RADIO (OPT [ONAL)

18

Fi

PICTURESQUE INDEX

(CABIN, CANOPY)

BER ($vPY, $4/1)
ELECTRIC PART

Fig.1 ‘1

ANOPY) (AS)

ELECTRIC PART (CABIN)

BER (+rLv)

Fig.1 Es




379

& TURNING BEARING

2L—L&ERRP YUY

FRAME

Fig.34

P

IL—bAh/t— (%
FRAME COVER(C

rie.35

(708 VILF)

CONTROL EQUIPMENT
(FRONT MULTD)

(CUT OFF LEVER)

Fig.30 BRER (hyhAILK-)

BER(3) -« - v v v e
PICTURESQUE INDEX (3) «+----

BERE (7
CONTROL EQ
(BOOM
BURE (7
CONTROL E
(AR

Fig.25
ris. 26

Y00K3281

FRAME COVER (CANOPY)

Fig 38 IL=LH)= (£+ /1)

&

C

Fio. 3 2

(S%ING)

ibhey

U

1

4
EQ

(2
L




Y00K3281

- BEA

OER (3) + v v v

PICTURESQUE INDEX(3) -~ -

479

FIGUR

HYD.OIL PUMP & JOINT

Fig.45 HER 7 4 HEF

AS)
OINT
) (AS)

(
J
]

(FRONT MULT

ERY T QBT
J0YRILF)

(

HYD.OIL PUMP &

Fig.46 A

rio. 41 GEW

Fi9.44 ’&&éﬁ

Fig.37 gﬁig-j

I—=hvoUh (AS)
Fio.39 SEAT MOUNT (AS)

Fic.40 g{c;jnﬁe‘yrb




Y00K3281

. EES)

(:3) “« o o

=

-FIGURE 5/9
)
)

) e e

PICTURESQUE INDEX (3

h
T

(PR~
CONTROL VALVE (P POR

axh0-=LI

Fie.9 7

FimESGB

Fig. 98 0

CONTROL VALVE

(ARM & SWING)

i avho=Lis
F'D-Bo (T=L&ITYN)

E
\&I BUCKET)

CONTROL XAL
(BOOM

TRAVEL MOTOR

ETt—%

Fie.94

mE-5
Fig. 55 a1"EUFIN ING MOTOR

SV VER PN
Fi0.56 SWIVEL JOINT

)

(¥v/E) (AS
(CANOPY) (AS)

Uvy
BOOM CYLINDER

Fi0.49 77

LYUH
ARM CYLINDER

7_

Fi9.50

Uy

BUCKET CYLINDER

Rruky

Fi¢551




Y00K3281

-FIGURE 6/9

- HEA

) oo

o
><
Lid
(o]
=
i
)
S
N
onowl
(R
oD
K=
mS
Ean

ri0.80

Fi9.66

rie.87 °

— — —
1723 w w
mm = = <
— — — w
G} — oy} u
= g 2 S
N A= wo w ns
I~ == =D > -y
=23 —im . o .
s = oz 25
[ o8 > O
[T | qI= = =
al s al 28 o= aa
NTS (AN o
nmn o S S~ N~
(o)) °
-
=
w
= —~O — = — =
R = hZo 0 2 @ 2
- -
a2z 2=5 < = -
I o= =g g1 oy i
S s D= = @
._JKIB..I — -~ —~
—Nes ~N— £, S ﬁEW
hawe IN =6 INDE NG
2R 2N"Tx 2T =2TJd=
Lt e ST o< 2 =
3 >~ =_ > == =
e~ o~ o T
T Z i | i [ |l 4
Sa =} <)
Ox [
&S s34 o <3
LA (= =
LD =
e =m NH=Zo =z
NZE ATNS Q Q
MedSes MedSen © ©

F0.88 M0

w
—~
oo
Lo
| 2
N @
#/rCou
Nod
>
S8z
SESZ
= ==
L g2
o &
< =
A
=}
n o
-
=@
w

i

Fig.62 arkQ

AVRO-LIVT GEFT)

Fig.63

(70N VAF)

(FRONT MULTD)

CONTROL VALVE (TRAVEL)

ﬂT/ =
5a3
RLER
~azZ
>0
2CzE
3. >
ENISIT]
anNg=E
L=
NRKZES
MoedOes

Fi9.64




YO0K3281

ﬁam (3) ............ IEE/DJIJ

PICTURESQUE INDEX (3) -+ -« - - FIGURE 7/9
Fi9.73 UE]WU[@D‘/#WH) Fig.81 E]YEFF(%L(UPGIIFI\/N(%ETURN)

REMOTE CONTROL VALVE
(FRONT MULTD)

UEAVINT () (AS) HERE HERE (UH—)
Fia.74 REMOTE CONTROL VALVE Fig.78 (9 D~RIT~INT) Fia-82 (70YK90LF) (AS)
(RIGHT) (AS) HYD.OIL PIPING HYD.OIL PIPING (RETURN)
(TANK ~ PUMP ~ VALVE) {(FRONT MULTI) (AS)

YEIVIINT (k) (AS) HERE lid
Fiu.75 REMOTE CONTROL VALVE Fig.79 (SN T~E—H~T=1) Fio-a H E(gTomrfwu—L\)

{LEFT) (AS) HYD.OIL PIPING HYD.QIL PIPING
(VALVE ~ MOTOR ~ BOOM) (P.7.0.VALVE ~ FRAME)

o-9u1tL7 BERS
Fi. 10 GovkvrF) | (Fig. R A~ A
ig ROTARY VT .80 U~ 2L~ 21)

IL PIPING
(FRONT MULTI) (VALVE ~ SWIVEL ~ SWING)




Y00K3281

8/9

BUCKET (ATTACHMENT)

94 ITyN (PRYFAUN)

- I5R5)
‘FIGURE
Fig 9

F

z
A
=
hy
Eal
N
N
2w
)
£ o
AN
L S
< @

ris.89

(ATTACHMENT)

&5 ©

rie.87

r0.88

= 3
—_ 3> 33 < -
) 35 ~ .8 =
- "wn/m —~Quw D 3z
lg=w Z== N2 l<
>< (mnons> N g 5
L [SEX o> Hoe 13 Sz
Q (L7 Iy g & e
£ H —<C L e
= 8 8 @ »
w | () 5 et
| w ——
W
= |0 o))
—~n | 2 Z
oow L= =
(R
oD o g e —
K- 2 2 8 =t gt
7 o w 8 N n= g5
HE = @ H & D0 o
MﬁMnF. = = | o< Ao =
et o oa MNHRT S 22
o B =t Rz =<
& o 5 el
s s EATEE -2X
. . =
S B o £y £3
AD —
T =S » o mn~ 8
o
=




Y00K3281

AR (3) - - v
PICTURESQUE INDEX (3)

7U—-K (1150)
Fi9.97 (PAYFAUN)

BLABE (1150)
(ATTACHMENT)

ris. 98

D/E=2 U279 (RTY3Y)
D-PATTERN LINK
(OPTIONAL)

HE Al
FIGURE

9/9



54v—
TIMER

JL—
RELAY

LN ECT 2

IJ)/ZFJ74F
cuonesise [ [
SOLENOID

7

— [

WIRING DIAGRAM

T=LST

EHEHY—  gooM LAMP

FUEL SENSOR

1.5 A

1.5 9

CABIN (STANDARD)

=

1258
1,25 89

i ] 30RL

¢

23]

3.
T ) o DRETATY

%

I1

o
=(3lsl=

Hedeatd
31 4

X ';\, T—LSARRAF
e XA BooM LIGHT sWITCH

RES>7
LIGHTING LAMP

2%

F4
CH

lale~|={s

ARGE
4N

oIL

TTIT1)

:

Hes

A T
0 AT :LTT!

AE—921y FEHR

19130 AC
HEAT! o—==—0o—=
OFF
ON o= 0
ISTART| O—==0= =0

LA vener [ LT

LI

'ﬁa St manfor [TV~ onar

8 | 2R vo1ves araed 0 [BE 0o maine

LR

BE civen mee o1 [2L2T oinnge

LILIIE T MY LT R memin b (B oua o |¥ e
LS LRI I L KB mee poer Jon | RE miaes aee
v |8 wie LI, LR o LT
w0 [ER tn1ie winct | o [ BH viaws Loavedo |8 oromn Jooof 71857 ]

9.4 0¥

lewe
LA RY]

AD=FA IVIE—H
| STARTING MOTOR

W TER TEMP.

L
r:.‘ ': Rkt weren
1

mg AH—5ZA9F
@2@ STARTING SWITCH

050
1,..
BUZZER
oL SYTFTYh~
LAMP CHECKER

(P—2Z)EARTH)

(29—5 4 vF)STARTING SWITCH
(F%—)(CHARGE)

(7¥—XBUZZER)

(F10IL)

(XRB)WATER TEMP.)

(TP~XAIR)

(T i__“/-fa
s
R 7




’ ’772191_03100’ ’.'LABEL ASSY."l’ 7% %%3%7%%7%73%3%3%%3%73%3%)3
,1,,772191-03101, ,"LABEL ASSsY“,1,,,,,,N,,,M/#50621,,,,,,,,
,»,172191-03110, ,"LABEL, SPECIFICATION",1,,,,,55555555555>5

1
1
2
2,,172165-03130, ,""LABEL ,GREASE FEED",1,,,.,5555553555535
2,,172171-03151, ,LABEL,1,,,,,,,,55555555>
2,,172519-03150, ,"LABEL, ACCEL"™,1,,,,:55553553535>»
2,,172171-03161, ,LABEL,1,,,,,,5555555555>
2,,172141-03170, ,"LABEL, RESTART",1,,,,55555535535535
8,2,,172171-03170, ,"LABEL, OIL/WATER",1,,,,.55555555353>
9,2,,172162-03180, ,"LABEL,HEATER SWITCH",1,,,..555555555535
10,2,,172162-03190, ,""LABEL ,WIPER SWITCH",1,,,,.5555355535555>»
11,2,,172168-03191, ,LABEL,1,,,,,,,5555555555
11-1,2,,172168-03211, ,LABEL,1,,,,,,N,, ,M/#50621,,,,,,,,
12,2,,172141-03201, ,"LABEL ,ENGINE ROOM(C)",1,,,555555535525 75
12-1,2,,172141-03202, ,LABEL,1,,,,,,N,, ,M/#50621,,,,,,,,
13,2,,172165-03220, ,"LABEL, GREASE",1,,,..555555355553
14,2,,172165-03240, ,LABEL,1,,,,,,,555555555>5
15,2,,172155-03310, ,"LABEL, OILING",1,,,,,5555553555553
16,2,,172171-03261, ,"LABEL,BOOM™,2, ,,,.45553555535555
17,2,,172519-03290, ,"LABEL, ENG.COVER",1,,,,,25555555955>5
17-1,2,,172519-04180, ,LABEL,1,,,,,,N,, ,M/#50621,,,,,,,,
18,2,,172137-03301, ,"LABEL, TURNING LOCK",1,,,,55555535535535
19,2,,172142-03301, ,LABEL,1,,,.,,,.5555555555
19-1,2,,172142-03302, ,LABEL,1,,,,,,N,, ,M/#50621,,,,,,,,
20,2,,172165-03301, ,"LABEL,CAB™,1, ,,,,,5555555555>
21,2,,172165-03311, ,LABEL,1,,,,,,55555555555
22,2,,172165-03321, ,LABEL,1,,,,,5555555355555
23,2,,172141-03360, ,"LABEL, START SWITCH",1,,,,5555553525535
24,2,,172141-03371, ,"LABEL, PROTECTOR",2,,,,,55555555355>5
24-1,2,,172141-03372, ,LABEL,2,,,,,,N,, ,M/#50621,,,,,,,,
25,2,,933112-52400, ,"LABEL, FUEL",1,,.,..555553535535
25-1,2,,172183-03250, ,LABEL,1,,,,,,N,, ,M/#50621,,,,,,,,
26,2,,172165-03460, ,"LABEL, PATERN A",1,,,.,,.:555555355>5
27,2,,172183-03280, ,"LABEL, LOCK",2,,,,,55555555355>5
28,2,,172165-03610, ,"LABEL A™,1,,,,,,,,55555555>
28-1,2,,172964-03610, ,"LABEL A",1,,,,,,N,,,M/#50621,,,,,,,,
29,2,,172165-03660, ,"LABEL, BATTERY",1,,,,5555535535555>5
29-1,2,,172165-03661, ,LABEL,1,,,,,,N,, ,M/#50621,,,,,,,,
30,2,,172168-03201, ,LABEL,1,,,,.,:5555555555
31,2,,172164-03510, ,LABEL,1,,,,,,W,, ,M/#50621,,,,,,,,
32,2,,172164-03520, ,LABEL,1,,,,,,W,, ,M/#50621,,,,,,,,
33,2,,172164-03540, ,LABEL,1,,,,,,W,, ,M/#50621,,,,,,,,
34,2,,172964-03370, ,LABEL,1,,,,,,W,, ,M/#50621,,,,,,,,
35,2,,172519-04290, ,LABEL,1,,,,,,W,, ,M/#50621,,,,,,,,

w

w

w

w

1
1
2
3
4
5
6
7

36,2,,172519-04300, ,LABEL,1,,,,,,%,, ,M/#50621,,,,,,,,
37,2,,172964-03390, ,LABEL,1,,,,,,%,, ,M/#50621,,,,,,,,
38,2,,172156-03280, ,LABEL,1,,,,,,W,, ,M/#50621,,,,,,,,
39,2,,172964-03480, ,LABEL,1,,,,,,W,, ,M/#50621,,,,,,,,
39-1,2,,172964-03481, ,LABEL,1,,,,,,N,, ,M/#50621,,,,,,,,
40,2,,172164-03530, ,LABEL,2,,,,,,W,, ,M/#50621,,,,,,,,
41,2,,172165-03620, ,"LABEL B",1,,,,,,,1,,5.555555
41-1,2,,172164-03500, ,LABEL,1,,,,,,N,, ,M/#50621,,,,,,,,
41A,2,,172173-03250, ,LABEL,1,,,,,,W,, ,M/#50681,,,,,,,,
43,1,,172168-03410, ,LABEL,1,,,,,,,1,,.,..:.5>
44,1,,172168-03250, ,LABEL,1,,,,,,,1,,,,,.,,,,

45,1, ,172168-03260, ,"LABEL, PATTERN D",1,,,,.5515555555555
46,1,,172165-03231, ,"LABEL, P.T.0.",1,,,,,551.,3555555>
47,1,,172168-03301, ,"LABEL, SELECT",1,,,..,52,52555355>5



, iR (v
Fig. § LABEL (CABI

BHULNo. 1. BHUNo. 27541 ARRBET.
linc.2 ~41A

(JP)
J

e
S
—
D
S

41A

Ry A AH—BAAYF
BONNET INSIDE STARTER SWTCH

-15

14
HHRD
%EW?E%FROM@
35 v I
30 ]
13

|

M. SEANO. TTRHIR

MACHINE SERIAL NO. & WENO, THRINR
ENGINE SERIAL NO. MACHINE SERIAL NO.
IS STAMPED I[NTO 1S STAMPED [NTO
THIS LOCATION THES LOCATION

11 36
3 16
o]
“
18 11

r
\ WA
BHEVI0US 7-1 ﬁ B8 a2
|
17 [mmmm&qa N]

IN THE OPERATIO
MANUAL CASE




»»(72191-03140, ,"LABEL ASSY™,1,,,,,.5555555553>
,»,933112-52100, ,"LABEL, FUEL",1,,,,,,.5555555555
,»,172191-03140, ,LABEL,1,,,,,,,.55555555>

,,172171-03151, ,LABEL,1,,,,,,,,55555555>

»»,172519-03150, ,"LABEL, ACCEL™,1,,,,,,:5555555555
,»,172171-03161, ,LABEL,1,,,,,,5555555555>
2,,172162-03180, ,"LABEL ,HEATER SWITCH",1,,,,.555553525535
8,2,,172162-03190, ,""LABEL ,WIPER SWITCH",1,,,,5555535555555>»
9,2,,172168-03211, ,LABEL,1,,,,,,.5555555555
10,2,,172171-03261, ,"LABEL ,BOOM™,2,, ,,,,,,:.5555555
11,2,,172171-03261, ,"LABEL ,BOOM™,1, ,,,,,:5555555555
12,2,,172168-03270, ,LABEL,1,,,,,,,5555555555
13,2,,172137-03301, ,"LABEL, TURNING LOCK",1,,,,5555553555535
14,2,,172165-03301, ,"LABEL,CAB™,1, ,,,,,.5555555555
15,2,,172165-03311, ,LABEL,1,,,,,,,,55555555>
16,2,,172165-03321, ,LABEL,1,,,,,,:555555555>5
17,2,,172141-03360, ,""LABEL, START SWITCH",1,,,,5555553555535
18,2,,172171-03400, ,PLATE,1, ,,,,,.5555555555
19,2,,172141-03440, ,LABEL,1,,,,,,,,55555555>
20,2,,172165-03460, ,"LABEL, PATERN A",1,,,.,,.5555552955>5
21,2,,172165-03500, ,"LABEL,GREASE FEED",1,,.,.55553553533>»
22,2,,172171-03510, ,"LABEL, GREASE",1,,,,,5555535535535
23,2,,172171-03520, ,"LABEL, OIL/WATER™,1,,,,5555535552355>5
24,2,,172171-03700, ,LABEL,1,,,,,,:5555555555
25,2,,172171-03710, ,LABEL,1,,,,,,,555555555>
26,2,,172171-03720, ,LABEL,1,,,,,,,5555555555
27,2,,172171-03730, ,LABEL,2, , ,,,,.5555555555
28,2,,172171-03740, ,LABEL,1,,,,,,.5555555555
29,2,,172171-03750, ,LABEL .2, ,,,,,..555555555
30,2,,172171-03760, ,LABEL,1,,,,,,,555555555>
31,2,,172171-03770, ,LABEL,1,,,,,,.5555555555
32,2,,172171-03780, ,LABEL,1,,,,,,.5555555555
33,2,,172155-03790, ,LABEL,1,,,,,,:5555555555
34,2,,172171-03790, ,"LABEL, RADIATOR",1,,,,5555355535533523
35,2,,172171-03800, ,LABEL,1,,,,,,,555555555>
36,2,,172171-03810, ,LABEL,1,,,,,,,5555555555
37,2,,172125-03950, ,"LABEL, AIR CLEANER",1,,,,,.5535553555553
38,2,,121120-44800, ,"LABEL, RADIATOR",1,,,,555555535533523
39,2,,124764-44810, ,"LABEL, SUB-TANK",1,,,,55555555535525
40,2, ,124764-44920, ,"LABEL, ANTI-FREEZING"™,1,,,,:55535555335553
41,2,,172183-03280, ,"LABEL, LOCK™,2,,,,5555535555355>5
42,2,,172165-03231, ,"LABEL, P.T.0.",1,,,,,,,,,55555555
43,2,,172168-03301, ,"LABEL, SELECT",1,,,555555535335535

1,1
2,2
3,2
4,2
5,2
6,2
7



BR (FoE>) (EX)
Fig.2 LABEL (CABIN) (EX)
RBHUNo. 1{&. RHUNO. 20543 88HEY.

linc.2 ~ 43

14

19 8
hoB3
@IEWED FROM ©@ w o ,
SH--ER
oL 1 _
e RN ' Q 32
@ BONNET INSIDE 11 =1
= 40 |
C] ° 41 4] %33 36 a 9
Pl 24 =2 — P
B— o] © 42;_ = FADIATOR
He5R3 HHR3
EV?ED FROM @IEWED FROM &

]

22 ._® s TP —F

AlR CLEANER

e nE bR A e, SENO. TR 4
. A= ALY F  F+EVRPRE :
ENGINE SERTAL NO. MACHINE SERIAL NO.
NGING SERTAL N STARTER SWTCH ~CABIN DOOR INSIDE | MACHINE SERIAL
THIS LOCATION 35 g4 |LTHIS LOCATION
| n 4§
T e Pl ———=\
SRR AR e, | ) 18
7 ] \W/ \
7))

T TRV OPERAT [ON
N 12 /-
@%vﬁ%%nom ® DETAIL STAND GOVER MANUAL CASE




»»(72191-03260, ,"LABEL ASSY"™,,.1,,,.5,55555555>
,»,933112-52100, ,"LABEL, FUEL",,.,1,,,,.,.:5555555
,»,172191-03140, ,LABEL,,.,1,,,,,.5.555555>
,,172171-03151, ,LABEL,,,1,,,,,,55555555>
»»,172519-03150, ,"LABEL, ACCEL™,,.1,,,,..555555555
,»,172171-03161, ,LABEL,,,1,,,,,,,.555555>
2,,172162-03180, ,"LABEL ,HEATER SWITCH",,,1,,,,55555555535
8,2,,172162-03190, ,""LABEL ,WIPER SWITCH",,,1,,,,55535555555>»
9,2,,172168-03211, ,LABEL, ,,1,,,,.,.55555555
10,2,,172171-03261, ,"'LABEL,BOOM™, ,.,2,,,4,,55555335554
11,2,,172171-03261, ,""LABEL ,BOOM™, , ,1,,,,55535555555>»
12,2,,172168-03270, ,LABEL, ,,1,,,,,,.55555555
13,2,,172137-03301, ,"LABEL, TURNING LOCK",,,1,,,5555535555535
14,2,,172165-03301, ,"LABEL,,CAB", ,,1,,,,.5555555555
15,2,,172165-03311, ,LABEL,,,1,,,,,,55555555>
16,2,,172165-03321, ,LABEL, ,,1,,,,,5555555555
17,2,,172141-03360, ,""LABEL, START SWITCH",,,1,,,,.5555555535
18,2,,172171-03400, ,PLATE, ,,1,,,,,5.55555555
19,2,,172141-03440, ,LABEL,,.1,,,,,,55555555>
20,2,,172165-03460, ,"LABEL, PATERN A", ,,1,,,.5555555955>5
21,2,,172165-03500, ,"LABEL ,GREASE FEED",,.,1,,..55535535533>»
22,2,,172171-03510, ,"LABEL, GREASE",,.,1,,,..55535555535
23,2,,172171-03520, ,"LABEL, OIL/WATER™,,.,1,,.555535555355>5
24,2,,172171-03700, ,LABEL ,,.,1,,,,..5.5555555
25,2,,172171-03710, ,LABEL,,,1
26,2,,172171-03720, ,LABEL,,,1
27,2,,172171-03730, ,LABEL, ,,2,,,,,,555555555
28,2,,172171-03740, ,LABEL, ,,1,,,,.,555555555

2

1

1

1

1,1
2,2
3,2
4,2
5,2
6,2
7

29,2,,172171-03750, ,LABEL, ,,
30,2,,172171-03760, ,LABEL, ,,
31,2,,172171-03770, ,LABEL, ,,
32,2,,172171-03780, ,LABEL, ,,1,,,,.5555555555
33,2,,172155-03790, ,LABEL ,,,1,,,,..555555555
34,2,,172171-03790, ,"LABEL, RADIATOR", ,,1,,,.5555555355>5
35,2,,172171-03800, ,LABEL ,,,1,,,,,5555555555
36,2,,172171-03810, ,LABEL,,,1,,,,,555555555>
37,2,,172125-03950, ,"LABEL, AIR CLEANER",,,1,,,.,555553555553
38,2,,121120-44800, ,"LABEL, RADIATOR", ,,1,,,.5555555355>5
39,2,,124764-44810, ,"LABEL, SUB-TANK",,,1,,,.:555555355>5
40,2, ,124764-44920, ,"LABEL, ANTI-FREEZING",,.,1,,,,,55555335553
41,2,,172183-03280, ,"LABEL, LOCK™,,,1,,,55555555355>5
42,2,,172165-03231, ,"LABEL, P.T.0.",,,1,,,,,,,55555555
43,2,,172168-03301, ,"LABEL, SELECT",,.1,..,5355553555535



(
Fig. LABE (

BHUNo. 1. EHUNo . 27543683 FT.
l1inc.2 ~ 43

) e
2

HoEB
(%EWED FROM ©

; -]
2
40 38
SIIT—4
RADIATOR
Ry NAE
BONNET INSIDE
42

AY—FRAAYF
STARTER SWTCH

11

HHRB
Q\}DIEWED FROM ®

@ @ C?lEWED FROM ©

BHreR3
VIEWED FRoM B S@ CEP

EWED FROM (D

5 43

2212'9 !
, 13N

[ 1

Fy 2V NPHE
CABIN DOOR INSIDE

[}} 19

. MEANO . TR
MACHINE SERIAL NO. &
ENGINE SERTAL NO.

IS STAMPED INTO hoRB * v
THIS LOCATION C\C?IEWED FROM @ CABIN INSIDE
24 31 28 25 35 34

?7/

’zv gﬁepw\vnmws-.
a f’ ”””"wx“§ﬂ§vn§ﬁs

I H /N —BEM

@b\aﬁ,n%
IEWED FROM ® DETAIL STAND COVER

MENO. TR

MACHINE SERI[AL NO.

IS STAMPED INTO

THIS LOCATION

ot~

—18

[mammmwa¢ J
IN THE OPERATION
MANUAL CASE



»»(72191-03110, ,"LABEL SET",,1,,.,,.5555555555
,1,,772191-03111, ,"LABEL SET",,1,,,,,N,,,,,M/#50621,,,,,,
,»,172191-03110, ,"LABEL, SPECIFICATION",,1,,,,,5555555555>5
,,172165-03130, ,""LABEL,,GREASE FEED",.,1,,.,,.5555555355>5
»»,172165-03141, ,"LABEL ,FRONT", ,1,,,,,.,.55555555
,»,172171-03151, ,LABEL,,1,,,,,,,55555555>

»»,172519-03150, ,"LABEL, ACCEL™,.1,,,,,5555555555>5
,,172171-03161, ,LABEL,,1,,,,,,.55555555>
,2,,172141-03170, ,"LABEL, RESTART",.,1,,,,,55555325535
9,2,,172171-03170, ,"LABEL, OIL/WATER",,1,,,.5555555353525
10,2,,172168-03191, ,LABEL, ,1,,,,,,5555555555
10-1,2,,172168-03211, ,LABEL,,1,,,,,N,,,, ,M/#50621,,,,,,
11,2,,172141-03201, ,"'LABEL,ENGINE ROOM(C)",,1,,,555553555535 55
11-1,2,,172141-03202, ,LABEL, ,1,,,,,N,,,, ,M/#50621,,,,,,
12,2,,172165-03220, ,"'LABEL, GREASE™,,1,,,,:5555555955>5
13,2,,172165-03240, ,LABEL, ,1,,,,,,555555555>5
14,2,,172155-03310, ,"LABEL, OILING",,1,,,,5555553555553
15,2,,172171-03261, ,""LABEL ,BOOM™, ,2, ,,55555355535535»
16,2,,172519-03290, ,"LABEL, ENG.COVER",.,1,,,,.5555555355>5
16-1,2,,172519-04180, ,LABEL, ,1,,,,,N,,,,,M/#50621,,,,,,
17,2,,172137-03301, ,"LABEL, TURNING LOCK",,1,,..,:555535255335
18,2,,172142-03301, ,LABEL, ,1,,.,,,,5555555555
18-1,2,,172142-03302, ,LABEL,,1,,,,,N,,,, ,M/#50621,,,,,,
19,2,,172141-03360, ,""LABEL, START SWITCH",.,1,,..,.5555355535
20,2,,172141-03371, ,"LABEL, PROTECTOR",,2,,,.55555555355>5
20-1,2,,172141-03372, ,LABEL, ,2,,,,,N,,,, ,M/#50621,,,,,,
21,2,,933112-52400, ,"LABEL, FUEL",,1,,,,555553555535
21-1,2,,172183-03250, ,LABEL, ,1,,,,,N,,,, ,M/#50621,,,,,,
22,2,,172151-03540, ,"LABEL,PATTERN A", ,1,,,,555555355353525
23,2,,172183-03280, ,"LABEL, LOCK",.,2,,,,55555555355>5
24,2,,172168-03201, ,LABEL, ,1,,,,,,5555555555
25,2,,172165-03610, ,"LABEL A™,,1,,,,.,,55555555>
25-1,2,,172964-03610, ,"LABEL A",,1,,,,,N,,,,,M/#50621,,,,,,
26,2,,172165-03660, ,"LABEL, BATTERY",.,1,,..,555553555535
26-1,2,,172165-03661, ,LABEL, ,1,,,,,N,,,, ,M/#50621,,,,,,
27,2,,172164-03510, ,LABEL, ,1,,,,,%,,,,,M/#50621,,,,,,
28,2,,172164-03520, ,LABEL, ,1,,,,,W,,,,,M/#50621,,,,,,
29,2,,172164-03540, ,LABEL, ,1,,,,,%,,,, ,M/#50621,,,,,,
30,2,,172964-03370, ,LABEL, ,1,,,,,%,,,,,M/#50621,,,,,,
31,2,,172519-04290, ,LABEL, ,1,,,,,%,,,,,M/#50621,,,,,,
32,2,,172519-04300, ,LABEL, ,1,,,,,%,,,,,M/#50621,,,,,,
33,2,,172964-03390, ,LABEL, ,1,,,,,W,,,,,M/#50621,,,,,,
34,2,,172964-03480, ,LABEL, ,1,,,,,%,,,,,M/#50621,,,,,,
34-1,2,,172964-03481, ,LABEL, ,1,,,,,N,,,, ,M/#50621,,,,,,
35,2,,172156-03280, ,LABEL, ,1,,,,,%,,,,,M/#50621,,,,,,
36,2,,172165-03620, ,"LABEL B",,1,,,,,,1,,,.555555
36-1,2,,172164-03500, ,LABEL, ,1,,,,,N,,,,,M/#50621,,,,,,
38,1,,172141-03160, ,"LABEL, OPERATION(C)",.1,,,,,51.555555545
39,1,,172141-03390, ,LABEL, ,1,,,,,,1,,,,5,555>
40,1,,172165-03231, ,"LABEL, P.T.0.",.,1,,,.,.1,,.555455>
41,1,,172168-03400, ,LABEL, ,1,,,,,,1,,,,,.5.5,
41-1,1,,172168-03401, ,LABEL, ,1,,,,,N,1,,,,M/#50621,,,,,,
42,1,,172168-03301, ,"LABEL, SELECT",.1,,..,.2,,2555355>
43,1, ,172511-03250, ,"LABEL, LEVER LOCK",.2,,,,,.3,,5555255>5
44,1, ,172151-03550, ,"LABEL,PATTERN B",,1,,,,,.3,.5,555554



Fig. LABEL (CANOPY

BHUNo. 11, RHUNo. 2h536%88%E7.
linc.2 ~ 36

iR (F+/E) (JP)
) (JP)

28 22,38,39

*52’———19

23 AY—BRAAYF
43 STARTER SWTCH

25 36
HEEB
(r\?lEVﬁED FROM B)

ggﬁﬁ%¥r}ﬁ??DE
6 42 —— 26_18 14
C: .@.Cj
P.T.0. (&%) ] =
P.T.0. (CONFLUENCE) o ®

8 = - _
HHR 3 HEHRD HeR3
CI\:/DIEwtfaD FROM © G\?IEWbED FROM ® EVIJDED FROM
27 ®
29 y ‘?

31
24

12

He58R3
@u&wen FrRoM ©

Wk, SENO. TXIfIE

MACHINE SERIAL NO. & WENO, THINE
ENGINE SERIAL NO. MACHINE SERIAL NO.
IS STAMPED [NTO 1S STAMPED INTO
THIS LOCATION THIS LOCATION

Bk
PREVIOUS

16 [%awmﬁmam ]
IN THE OPERATICN
MANUAL CASE




»»(72191-03150, ,"LABEL ASSY",,1,,,,,5555555555>
,,172165-03141, ,"LABEL,FRONT", ,1,,,,,.,,:5555555
,»,172191-03140, ,LABEL, ,1,,,,,,.55555555>

,,172171-03151, ,LABEL,,1,,,,,,,55555555>

»»,172519-03150, ,"LABEL, ACCEL™,.1,,,,,..:55555555
,»,172171-03161, ,LABEL,,1,,,,,,,55555555>
2,,172168-03211, ,LABEL,,1,,,,,,,55555555>
8,2,,172171-03261, ,"LABEL ,BOOM™, ,2,,,,,,,,.555555>
9,2,,172171-03261, ,"LABEL ,BOOM™, ,1,,,,,,,55555555>
10,2,,172168-03270, ,LABEL ,,1,,,,,,,55555555>
11,2,,172137-03301, ,"LABEL, TURNING LOCK",,1,,,,555553525535
12,2,,172141-03360, ,"LABEL, START SWITCH",,1,,,,5555535555535
13,2,,172171-03400, ,PLATE, ,1,,,,,,5555555555
14,2,,124764-44920, ,""LABEL, ANTI-FREEZING",,1,,,,5555355535532>5
15,2,,933112-52100, ,"LABEL, FUEL"™,.,1,,,.,555553555535
16,2,,172141-03440, ,LABEL, ,1,,,,,,5555555555
17,2,,172165-03500, ,"LABEL ,GREASE FEED",,1,,,,5555535555535
18,2,,172171-03510, ,"LABEL, GREASE",,1,,,,5555553555553
19,2,,172171-03520, ,"'LABEL, OIL/WATER",,1,,,555555552335>5
20,2,,172151-03540, ,"LABEL,PATTERN A", .,1,,,,.5555555355>5
21,2,,172171-03700, ,LABEL, ,1,,,,,,5555555555
22,2,,172171-03710, ,LABEL, ,1,,,,,.5555555555
23,2,,172171-03720, ,LABEL, ,1,,,,,.,555555555
24,2,,172171-03730, ,LABEL, ,2,,,,,..:.5555555
25,2,,172171-03740, ,LABEL,,1,,,,,,,:55555555
26,2,,172171-03750, ,LABEL, ,2,,,,,,5555555555
27,2,,172171-03760, ,LABEL, ,1,,,,,.,555555555
28,2,,172171-03770, ,LABEL, ,1,,,,,.:5:5555555
29,2,,172171-03780, ,LABEL , ,1,,,,,..555555555
30,2,,172155-03790, ,LABEL , ,1,,,,,,5555555555
31,2,,172171-03790, ,"LABEL, RADIATOR",,1,,...55555353554
32,2,,172171-03800, ,LABEL, ,1,,,,,.5555555555
33,2,,172171-03810, ,LABEL , ,1,,,,,,5555555555
34,2,,172125-03950, ,"LABEL, AIR CLEANER",,1,,,,5555555535523
35,2,,121120-44800, ,"LABEL, RADIATOR",,1,,,,25555555955>5
36,2,,124764-44810, ,"LABEL, SUB-TANK",,1,,,,.55555553555>5
37,2,,172183-03280, ,"LABEL, LOCK",,2,,,,555553555535
38,2,,172165-03231, ,"LABEL, P.T.0.",,1,,,,,.5555555555
39,2,,172168-03301, ,"LABEL, SELECT",,1,,,,5555535535535

1,1
2,2
3,2
4,2
5,2
6,2
7



_ ik (¥v/E) (EX)
Fig. LABEL (CANOPY) (EX)
BHUNo. 11E. BHUNo. 25309 %83%7,
linc.2 ~ 39
1 34
14 35
IPHU—~F
AIR CLEANER
SIT—4

24

RADIATOR He83
— 22 @lEWED FROM

=

-

25 28

H5R3
C?]EWED FROM B

0 i

5 39
Bl 7
hHE D Ho5RS
(%EwED FROM © CE/DIEWED FROM © g;

HHRB
@IEWED FROM (&)

1 1\"@ i
%&%?ROM

36 17

24

WiE, MEANO. TR

MACHINE SERIAL NO. &
ENGINE SERTAL NO.

1S STAMPED [NTO
THIS LOCATION

BWAENO . THirE
MACHINE SERIAL NO.
IS STAMPED INTO

31 THIS LOCATION

32

| NN AN S

i:.am&&iﬁ

—%}12

AFT—HAAYF
STARTER SWTCH

374/ C—EEEEAA
DETAIL STAND COVER

o~

—13

XM BENET
MANUAL CASE

IN THE OPERATIO#]



»»(72191-03150, ,"LABEL ASSY",,,.,1,,,5,55555555>
,»,172165-03141, ,"LABEL,FRONT", ,,,1,,,,,,,5555555
,»,172191-03140, ,LABEL, ,,,1,,,,,5.555555>
,,172171-03151, ,LABEL,,,,1,,,,,,.555555>
»»,172519-03150, ,"LABEL, ACCEL™,,,,1,,,.,,..5555555
,»,172171-03161, ,LABEL,,,,1,,,,,,.555555>
2,,172168-03211, ,LABEL,,,,1,,,,,5.555555>
8,2,,172171-03261, ,"LABEL,BOOM™, , ,.2,,,,,,.555555>
9,2,,172171-03261, ,"LABEL ,BOOM™, ,,.1,,,,,5:555555>
10,2,,172168-03270, ,LABEL,,,,1,,,,,5,555555>
11,2,,172137-03301, ,"LABEL, TURNING LOCK",,,,1l,,5555535555535
12,2,,172141-03360, ,""LABEL, START SWITCH",,,.,1,,,,55535555535
13,2,,172171-03400, ,PLATE, ,,.,1,,,,5.55555555
14,2, ,124764-44920, ,"'LABEL, ANTI-FREEZING",,,.1,,.,.555555255>5
15,2,,933112-52100, ,"LABEL, FUEL",,,,1,,,.5555555535
16,2,,172141-03440, ,LABEL, ,,,1,,,,,,5555555>
17,2,,172165-03500, ,"LABEL ,GREASE FEED",,,,1,,,,55535555535
18,2,,172171-03510, ,"LABEL, GREASE", ,,,1l,,,555553555555
19,2,,172171-03520, ,"LABEL, OIL/WATER",,,,1,,.55555553555
20,2,,172151-03540, ,"LABEL,PATTERN A", ,,.1,,.:555555355>5
21,2,,172171-03700, ,LABEL, ,,,1,,,,,.:5555555
22,2,,172171-03710, ,LABEL,,,,1
23,2,,172171-03720, ,LABEL,,,,1
24,2,,172171-03730, ,LABEL,,,,2
25,2,,172171-03740, ,LABEL, ,,,1,,,,,..5555555

2

1

1

1

1,1
2,2
3,2
4,2
5,2
6,2
7

26,2,,172171-03750, ,LABEL,,,,
27,2,,172171-03760, ,LABEL,,,,
28,2,,172171-03770, ,LABEL,,,,
29,2,,172171-03780, ,LABEL ,,,,1,,,...:.5555555
30,2,,172155-03790, ,LABEL ,,,,1,,,,,,.5555555
31,2,,172171-03790, ,"LABEL, RADIATOR",,,.1l,.,.:5555355554
32,2,,172171-03800, ,LABEL, ,,,1,,,,,,:5555555
33,2,,172171-03810, ,LABEL ,, ,,1,,,..:.5555555
34,2,,172125-03950, ,"LABEL, AIR CLEANER",,.,.,1,.,.:555555535
35,2,,121120-44800, ,"LABEL, RADIATOR",,,.1,,.5555555955>5
36,2,,124764-44810, ,"LABEL, SUB-TANK",,,.,1,,.55555553555>5
37,2,,172183-03280, ,"LABEL, LOCK",,,.,2,,555553555535
38,2,,172165-03231, ,"LABEL, P.T.0.",,,.,1,,,.,,55555555
39,2,,172168-03301, ,"LABEL, SELECT",,.,.1,....555535555



@R (Fr/E) (AS)
Fig. LABEL (CANOPY) (AS)

SHUNo. 1, RHUNo. 2525390884 %7.
linc.2 ~ 39 E

) H/m
nBERB T
TPoU—F [T = @IEWbED FROM © F (= .
ATR CLEANER Ry N | ok ge!
BONNET INSIDE 35 14 -
: H
L
S5YT—# il
RADIATOR

HHBEB
Q\?IEWED FROM B
HHERS
(cé)lEWED FROM @
24
16 5 39
fJ\BEé e fs o
@lEWED FROM ©® E
<=

=Y K]
@l EWED FROM ©

A 24
B
m%mﬁgmsNE%Af%dgﬂg C/\?b‘Bﬁé WHENO . TR 26 4
ENGINE SERIAL NO. [EWED FROM @ TQCE{EE*PEERH%NO.
{'ﬁlthgggglé”To 31 32 | THIS LOCATION
%
T T T T T o)

i \\\\\\\\u\\\\\\\\j-—

e N
(IS L 11 N
7 ///2 AN \\‘

12 7 - — L

R PEEAT IO
25— ZA v F T )~
STARTER SWTCH DETAIL STAND COVER MANUAL CASE




,,772141-05100, ,"TOOL SET",1,1,1,1,,,,.553555535

»»,933110-90000, ,"BAG, TOOL",1,1,1,1,,,,,55555555>

,»,172614-38300, ,"PIN 5X45, LOCK",4,4,4,4,,,,,,35535533>»

,»,104200-92350, ,"DRIVER, SCREW",1,1,1,1,,,,.555555555

,»,119640-92750, ,""WRENCH, FILTER",1,1,1,1,,,,,55555555>

,,933171-00470, ,"PLIERS 200",1,1,1,1,,,,,555555554

2,,28110-080100, ,"WRENCH 8X10",1,1,1,1,,,,,55555555>»

8,2,,28110-120140, ,"WRENCH 12X14",2,2,2,2,,,,553553533>»

9,2,,28110-170190, ,"WRENCH 17X19",1,1,1,1,,,,5555555535

10,2,,28110-220240, ,""WRENCH 22X24",1,1,1,1,,,,:555555235
11,2,,28110-270300, ,"WRENCH 27X30",1,1,1,1,,,,,,5555555>»
12,2,,172122-05100, ,NOZZLE,1,1,,,,,.5555552525

12-1,2,,172122-05101, ,NOZZLE,1,1,1,1,,,N,, ,M/#50621, ,M/#50621, ,,,,,
13,2,,28150-080000, ,""BAR WRENCH 8",1,1,1,1,,,,,,5555555>
14,2,,28227-271400, ,"'BOX WRENCH 27X140",1,1,1,1,,,,553555955>5
15,2,,28230-120250, ,"TURNING HANDLE",1,1,1,1,,,,,555555555

16,2, ,933110-09700, ,""HOSE, GREASE™,1,1,,,,,553555353553
16-1,2,,933112-09701, ,""HOSE, GREASE",1,1,,,,,N,M, , M/#50621, ,M/#50621,,,,,,
16-2,2,,933110-09701, ,""HOSE, GREASE',1,1,1,1,,,N,,,M/#50621, ,M/#50621,,,,,,
17,2,,933110-09800, ,""GUN 800, GREASE",1,1,,,,.5555555955>5
17-1,2,,933112-09801, ,""GUN 800, GREASE',1,1,,,,,N,M,,M/#50621, ,M/#50621,,,,,,
17-2,2,,933110-09801,,"GUN 800, GREASE',1,1,1,1,,,N,,,M/#50621, ,M/#50621,,,,,,
19,1,,172176-07330, ,"'BAG, MANUAL",1,1,,,,,W,,,M/#50621, ,M/#50621,,,,,,
20,1,,172119-68600, ,BUCK, ,,1,1,,,,1,,,,,,,:,

21,1,,22117-080000, ,"WASHER 8",,.2,2,,,.,1,,.:55455>
22,1,,26116-080202, ,"'BOLT M 8X 20 PLATED",..2.2,.,,.1,.,.5.5545
23,1,,26716-080002, ,"NUT M 8",,,2,2,,,,1,,,,,:5,5>

1,1
2,2
3,2
4,2
5,2
6,2
7



Fig.

BHUNo. 1, BHUNo. 2h51 7T&8&EHET,
linc.2~17

IR
TOOL

A St
AS SPEC.




,,172171-11300, ,"PIPE TAIL",1,1,1,1,,,,,,5555555>
,,119831_13580,,CLAMP,l,l,l,l,,,,,,,,,,,,,,
? ,22117_080000, ,l'WASHER 8",1,1,1,1, 7% 9%%%3%%3%3%3%73%3%3

,,22217-080000, ,"'SPRING WASHER 8",1,1,1,1,,,,,.55535555
,,26106-080552, ,""BOLT M 8X 55 PLATED",1,1,1,1,,,,,55555555>
,»,26706-080002, ,"NUT M 8",1,1,1,1,,,,,55555555>
,,172171-11500, ,""HOSE,AIR CLEANER",1,1,1,1,,,,,5535555535
»»23000-070000, ,"CLAMP 70",1,1,1,1,,,,,,,5555555
,»,194250-51660, ,""BAND 250",1,1,1,1,,,,5555555555

O©CoOoO~NOOUTAWNER

1
1
1
1
1
1
1
1
1



REFER TO ENGINE FTQ.S/\"

6 \
HALY )
SILENCER

& EXHAUST PIPE

REFER TO ENGINE Fig.5




1,1,,172165-12100, ,"LEVER ASSY, ACCEL.",1,1,,,.,55535535555>5
1A,2,,172165-12140, ,GRIP(RED,1,1,,,,,W,, ,M/#50802, ,M/#50802,,,,,,
2,1,,172168-12100, ,""CABLE F,ACCELERATOR",1,1,,,,5555535555535
3,1,,172137-12270, ,""JOINT, CABLE",1,1,1,1,,,.,.555555555
4,1,,172141-12280, ,"CLAMP, ACCEL WIRE™,1,1,1,1,,,,,55555555>
5,1,,172113-12521,,"PIN, CABLE",1,1,1,1,,,,,,5555555>»
6,1,,1C6281-52310,,"PIN 6,COME-OFF SNAP",2,2,2,2,,,,5553525535
7,1,,1A1040-56900,,"PIN 6X 17",1,1,1,1,,,,,55555555>»
8,1,,1A1380-58050, ,""GROMMET 16X20X4.5",1,1,1,1,,,,,55555255>
9,1,,22137-060000, ,"WASHER 6, POLISHED",2,2,2,2,,,,,535555355>5
10,1, ,22217-080000, ,""SPRING WASHER 8",2,2,2,2,,,,55535235535
11,1,,26013-100302, ,""BOLT M10X 30",2,2,2,2,,,,55355535535>»
12,1,,26116-080162, ,""BOLT M 8X 16 PLATED",2,2,2,2,,,,.,553555535
13,1,,172179-12100, ,"LEVER,ACCEL",,,1,1,,,,1,,,,.,,.55>
14,2,,172165-12140, ,GRIP(RED, ,,1,1,,,,1,,,,55555>
15,1,,172168-12110, ,"CABLE ,ACCEL(S)",..1.1,...1,........>»



><
L
a-
=

AS



,»,196420-02310, ,""ABSORBER, SHOCK",2,2,2,2,,,,,555355554
,,172146-13101, ,BRACKET,1,1,1,1,,,,,555555535

,»,172168-13101, ,""MOUNT(R), ENGINE™,1,1,1,1,,,,,5555355555
,,172146-13111, ,BRACKET,1,1,1,1,,,,,5535555535

,»,172168-13120, ,""MOUNT(L), ENGINE™,1,1,1,1,,,,,555555595
»»,172168-13150, ,BRACHET ,2,2,2,2,,,,,,,5,5555>
1,,172168-13181, ,""BRACKET COMP.,ENGINE",2,2,2,2,,,,55355535535>5
8,1,,172162-13200, ,"BOLT M10X30",8,8,8,8,,,,55535555535
9,1,,172124-13230, ,"'STOPPER, ENGINE",3,3,3,3,,,,.,555535555
10,1,,172131-37170, ,"'BOLT M12X 30",6,6,6,6,,,,5555555555
11,1,,172137-46040, ,""SEAT, SPRING",8,8,8.,8,,,.:535555555>»
12,1,,22217-100000, ,""SPRING WASHER 10",8,8,8,8,,,,55535555535
13,1, ,22217-120000, ,""SPRING WASHER",6,6,6,6,,,555553555555
14,1,,22217-120000, ,"'SPRING WASHER",8,8,8.,8,,,..,5555555>5
15,1,,26013-100252, ,"'BOLT W/WASHER M10X25",6,6,6,6,,,,5555555555
16,1, ,26013-120302, ,"'BOLT W/WASHER M12X30",8,8,8,8,,,555555555135
17,1, ,26716-120002, ,"'NUT M12",8,8,8,8,,,.5535555555>»
18,1,,172168-13250, ,""ABSORBER,SHOCK 180",2,2,2,2,,,,,555353553

RPRR R R R

1
2
3
4
5
6
7



1 BN ELININ
Fig. ENGINE MOUNT




,»,172171-13300, ,""MOUNT(R), RADIATOR™,1,1,1,1,,,,55555555135
,,172122-13310, ,""MOUNT, RADIATOR",4,4,4,4,,,,,:553553523
,,172171-13330, ,"PLATE, RADIATOR™,1,1,1,1,,,,,555555555
,,172171-13340, ,""MOUNT L CMP,RADIATOR"™,1,1,1,1,,,,,.55535555
,»,172171-13410, ,BRACKET,1,1,1,1,,,,,,.5555555
,,172124-14650, ,""HOSE L=1100, FUEL",1,1,1,1,,,,.,5555555>»
1,,172171-13461,,"HOSE 7.5X13",1,1,1,1,,,,,5553555523
8,1,,121468-44510, ,"SUB-TANK ASSY",1,1,1,1,,,,,555555555
9,2,,121470-44521, ,"'BODY ,SUB-TANK" ,1,1,1,1,,,,.55555555>»
10,2,,121450-44531, ,CAP,1,1,1,1,,,,,:555555 5>
11,2,,121468-44540, ,"PLUG, SUB-TANK",1,1,1,1,,,,.,555555555
12,2,,124450-44560, ,CLAMP,1,1,1,1,,,,,5535555535
13,2,,121470-44581, ,GASKET ,1,1,1,1,,,,,55555555>»
14,2,,23065-070130, ,"PIPE 7X 130",1,1,1,1,,,,.555555555
15,1,,121470-44540, ,"LABEL, SUB-TANK",1,1,1,1,,,,.,.:555355555
16,1, ,119831-44551, ,RADIATOR,1,1,1,1,,,,,555555535
17,2,,124450-44590, ,""CAP, RADIATOR",1,1,1,1,,,,,555555553
18,1,,119831-44570, ,"NET, WIRE™,1,1,,,,,,,.55555555
18-1,1,,119831-44571, ,"'NET, WIRE",1,1,1,1,,,N,,,M/#50626, ,M/#50626, ,,,,,
19,1,,119831-49010, ,"PIPE (A), C. WATER",1,1,1,1,,,,.555555593
20,1,,119831-49020, ,PIPE(B)C.WATER, ,1,,1,,,,5555555535
21,1,,119831-49040, ,PIPE(B)C.WATER,1,,1,,,,,55555355555
22,1,,119831-49050, ,PIPE(B)C.WATER,1,,1,,,,555555355555
23,1,,121450-49110, ,"COCK ASSY, 3-WAY",1,1,1,1,,,..52555255>
25,2,,121250-49121, ,PLUG,1,1,1,1,,,,,,,555555>
26,2,,24311-000160, ,"0-RING 1A P-16.0",1,1,1,1,,,,.455352552
27,1,,124766-59050, ,"CLAMP 12" ,4,4,4,4,,,,,55353553
28,1,,22137-060000, ,"WASHER 6, POLISHED",2,2,2,2,,,,.553555535
29,1,,22137-080000, ,"WASHER 8, POLISHED",2,2,2,2,,,,.,355535255
30,1,,23010-038000, ,"CLAMP 38",4,4,4,4,,,,.:32552255»
31,1,,26013-060202, ,"'BOLT M 6X 20",2,2,2,2,,.,552553233524
32,1,,26013-080162, ,""BOLT W/WASHER M8X16™,4,4,4,4,,,,555355233
33,1,,26013-080162, ,"'BOLT W/WASHER M8X16',2,2,2,2,,,,555555355>»
34,1,,26013-100202, ,"'BOLT W/WASHER M10X20',4,4,4,4,,,,555532352»
35,1,,26013-080162, ,"'BOLT W/WASHER M8X16',2,2,2,2,,,,55555353555
36,1,,26051-080002, ,"NUT M 8",8,8,8,8,,,55555555555
37,1,,933168-55770, ,"BAND 146",1,1,1,1,,,,.,553555535
38,1,,121250-44590, ,CLAMP,2,2,2,2, ,,,3:5533555335

39,1, ,1A1380-58050, ,"GROMMET 16X20X4.5",2,2,2,2,,,..52552235>5
40,1, ,933152-09280, ,"BAND 170",1,,1,,,,55555522925

41,1, ,933152-09280, ,"BAND 170™,,1,,1,,,.555555532>

RPRR R R R

1
2
3
4
5
6
7



rio. 11

37

SIJI—-H&VIUN
RADIATOR & MOUNT

¥/ PR
CANOPY SPEC.

30\@%
= BEFER TO Fig.18

S
/
/I§‘/r\/«
><]0 ENGlN\E\27 é
&——3

~

18-1 S
AR
%{38 a/
r]O—\@ lPHﬂEéV{OUS
13— 15




1,1,,772171-14101, ,"TANK ASSY",1,1,,,,:55553535535
1A,1,,772171-14101-1, ,"TANK ASSY",,.,1,1,,,,:.55555555>5
2,2,,104200-11920, ,C0CK,1,1,1,1,,,,555555555>5
3,2,,172162-14180, ,""GAUGE UNIT,FUEL",1,1,1,1,,,,,,5,555555
4,2,,172162-14200, ,GASKET,1,1,1,1,,,,,,55555555
6,3,,172171-14150, ,"RUBBER,SEAL",1,1,1,1,,,,.,553555535
7,3,,172171-14210,,"SEAL A,CR SPONGE",1,1,1,1,,,,,555555553
8,3,,172171-14220, ,"SEAL B,CR SPONGE",1,1,1,1,,,,,555555553
9,3,,172168-14240, ,"'SEAL B,CR SPONGE",1,1,1,1,,,,,555555555
10,2,,172141-14260, ,FLOAT,1,1,1,1,,,,,5555355555
11,2,,172122-14300, ,""CAP, FUEL TANK",1,1,,,...55355535555>»
11-1,2,,172122-14301, ,""CAP, FUEL TANK",1,1,1,1,,,N,,,M/#50833, ,M/#50833,,,,,,
12,3,,105430-55070, ,GASKET,1,1,,,,,,555555555
12-1,3,,172122-14350, ,GASKET,1,1,1,1,,,S, , ,M/#50988, ,M/#50988, , ,,,,
13,2,,26557-050122, ,""'SCREW M 5X 12",5,5,5,5,,,.555555355>5
14,2,,172142-14421, ,"HOSE, FUEL GAUGE",1,1,1,1,,,,.5535555535
15,2,,101504-55101, ,""STRAINER,FUEL INLET",1,1,,,,55555555555>5
15-1,2,,172183-14250, ,"FILTER (FUEL",1,1,1,1,,,N,,,M/#50704, ,M/#50704,,,,,,
16,2, ,22217-050000, ,"SPRING WASHER 5",5,5,5,5,,,,:5553555555
17,2,,23010-014000, ,""CLAMP 14",2,2,2,2,,,,3555522335
18,1,,172142-14320, ,""GAUGE, FUEL",1,1,1,1,,..,.:53555545

19,1, ,194145-04810, ,""WASHER 10",6,6,6,6,,,,5535555555>»
20,1,,22217-100000, ,"SPRING WASHER 10",6,6,6,6,,,,55535555555
21,1,,23080-013000, ,"CLAMP 13,HOSE™,1,1,1,1,,,..,55555255>»
22,1,,26116-100252, ,"BOLT M10X 25 PLATED",6,6,6,6,,,.,55553555555
23,1,,172171-14600, ,""HOSE 800" ,1,1,1,1,,,,.455352553
24,1,,172142-14620, ,""HOSE L750, FUEL",1,1,1,1,,,,,555555553
25,1,,129335-55700, ,"SEPARATOR, WATER",1,1,1,1,,,,.555555535
26,2,,104200-55321, ,"VALVE, TAPER",1,1,1,1,,,,,555555525
27,2,,104200-55330, ,"SPRING, TAPER VALVE",1,1,1,1,,,..555555525
28,2,,104200-55341, ,""HANDLE, COCK"™,1,1,1,1,,,.,555355554
29,2,,124064-55510, ,""BOWL, FUEL STRAINER"™,1,1,1,1,,,,,,5555555>
30,2,,102103-55520, ,0-RING,1,1,1,1,,,,,,5555555>»
31,2,,110250-55610, ,"RING, RETAINING",1,1,1,1,,,,.555555555
32,2,,121257-55720, ,"SPRING, SCREEN",1,1,1,1,,,,,.55535555
33,2,,121257-55731, ,FLOAT,1,1,1,1,,,,555555555>
35,2,,101720-55750, ,"PLUG 6",2,2,2,2,,,,5535535533>»
36,2,,104200-55750, ,""SCREW M 4",1,1,1,1,,,.,,2555255>»
37,2,,171081-55910, ,SCREEN,1,1,1,1,,,,,,5555555>»
38,2,,23418-060000, ,"GASKET 6, NYLON",2,2,2,2,,,,:555555535
39,2,,24311-240100, ,"0-RING 1A P-10A",1,1,1,1,,,,555555252>
40,1,,124766-59050, ,"CLAMP 12",6,6,6,6,,,,5535555555>»

41,1, ,22217-080000, ,"SPRING WASHER 8",1,1,1,1,,,.,,2555455>
42,1, ,26116-080652, ,""BOLT M 8X 65 PLATED",1,1,1,1,,,..,5555455>
43,1, ,194440-51620, ,""CLAMP, WIRE HARNESS",1,1,1,1,,,.,.55555255>5
44,1, ,172171-14610, ,""HOSE 260,FUEL",1,1,1,1,,,,.,555555555
45,1,,172171-14300, ,W-CLAMP ,1,1,1,1,,,,,,5555555>»

46,1, ,172126-16540, ,""CLAMP 10X70",1,1,1,1,,,,.,2555255>
47,1,,172168-14270, ,""COVER ASSY",,,1,1,,,.1,,.,..5..5

48,1, ,22217-080000, ,"SPRING WASHER 8",,.2,2,,,.,1,,..55455>
49,1, ,26116-080162, ,""BOLT M 8X 16 PLATED",,.,2,2,,,,1,,,5555555



ey~ ﬁ& A WA

Fig. 1 2 lﬁL TAN FUEL PIPE
BHULNo. 113, BHUNo. (1) 51 7ed#%7.
line. (1) ~17

4 22

12];7
PREVIOUS

7ial
15

/ G2

o—20
18

ASfin
AS SPEC.

j’\w

AT

TN i
TO ENGINE| [48




,»,172170-16100, ,""CORD(+), BATTERY",1,1,1,1,,,,5555555535
,»,172168-16101, ,BATTERY,1,1,1,1,,,,,,.555555>
,»,172142-16110, ,""CORD(-), BATTERY",1,1,1,1,,,,,5555355555
,»,194432-51550, ,""COVER, BATTERY",1,1,1,1,,,..,5555555>
,»,22137-100000, ,""WASHER 10,POLISHED",1,1,1,1,,,,,55555955>5
,,22217-080000, ,"SPRING WASHER 8",1,1,1,1,,,,.,5535555535
1,,22217-100000, ,"SPRING WASHER 10",1,1,1,1,,,,,555555555
8,1,,26716-080002, ,"NUT M 8",1,1,1,1,,,,,,5555555>
9,1,,26716-100002, ,"'NUT M10",1,1,1,1,,,,,555535555
10,1,,172168-16300, ,"'CLAMP, BATTERY",1,1,1,1,,,,.55555355>
11,1,,22157-080000, ,"WASHER 8",2,2,2,2,,,,5535535553>»
12,1,,26716-080002, ,""NUT M 8",4,4,4,4,,,,,,35535535>»
13,1,,933171-15710, ,"'ROD(B), BATTERY FIX",2,2,2,2,,,,53555532525

RPRR R R R

1
2
3
4
5
6
7



s
(=
ne
s
=




1,,172168-16501, ,""HARNESS A,WIRE",1,1,,,...55355535555>»
1,,172168-16512, ,""HARNESS B,WIRE",1,1,,,,,5555555555>»
1,,172168-16520,,"HARNESS C",1,1,,,,,.5555555555
-1,1,,172168-16521, ,""HARNESS (C), WIRE",1,1,,,,,S,, ,M/#50626, ,M/#50626,,,,,,
1,,172165-16530, ,"HARNESS D",1,1,,,,,,5555555555
1,,172126-16540, ,""CLAMP 10X70",3,3,,,.,555553533553
1,,172183-16540, ,"LINK,FUSIBLE",1,1,,,,,.,555555555>»
1,,194250-51660,,"BAND 250",1,1,,,,,,5555555555
8,1,,1A1380-58050, ,""GROMMET 16X20X4.5",1,1,,,..5535555335253
9,1,,22137-100000, ,""WASHER 10,POLISHED",1,1,,,,,55555555535
10,1, ,22137-120000, ,""WASHER 12,POLISHED",2,2,,,,5555535235535
11,1,,22217-100000, ,""SPRING WASHER 10',2,2,,,,,55553555535
12,1,,22217-100000, ,""SPRING WASHER 10",1,1,,,,,555535555535
13,1,,22217-120000, ,"'SPRING WASHER",2,2,,,,,,53555535555
14,1,,26116-100162, ,"'BOLT M10X 16 PLATED,1,1,,,,.5555555955>5
15,1, ,26116-100162, ,""BOLT M10X 16 PLATED",2,2,,,.555535535535>5
16,1, ,26116-120162, ,""BOLT M12X 16 PLATED,2,2,,,.5555355535535>5
17,1, ,29311-515000, ,""GROMMET 51X5",1,1,,,,5553555355553
18,1,,933168-55770, ,""BAND 146'",3,3,,,,:5553555355>5
19,1,,933171-15801, ,""WIRE, EARTH,1,1,,,,.5555555955>5
20,1,,172162-17101, ,""BOX ASSY, INDICATOR"™,1,1,,...55355353554
20A,2,,172162-17270, ,""COVER, FRONT",1,1,,,,,W,,,M/#50763, ,M/#50763,,,,,,
208B,2,,172162-17240, ,""METER ASSY, FUEL",1,1,,,,,W,,,M/#50763, ,M/#50763,,,,,,
20C,2,,172162-17250, ,HARNESS, 1,1, ,,,,W,, ,M/#50763, ,M/#50763, ,,, ,,
22,2,,172162-17130, ,HOURMETER,1,1,,,,.555555535 55
23,2,,172162-17120,,VALVE, 4,4, ,,,,,,,55555555
24,1,,172168-17100, ,""BRACKET ASSY, ELEC.",1,1,,,,.55355535553
25,1,,172168-17120, ,""'BRACKET ASSY, TIMER"™,1,1,,,,.,555553555554
26,1,,172141-17141,,"UNIT, CHECKER",1,1,,,.,,.5555555535
27,1,,172141-17150, ,BUZZER,1,1,,,,,,,55555555>
28,1,,172141-17161,,"BOX, FUSE™,1,1,,,,,,5555555555
29,2,,29411-150000, ,"FUSE (15A),CARTRIDGE",5,5,,,5555355535335225
30,1,,933113-15900, ,"COVER, SWITCH TERMI.",1,1,,,,.,5555535255
31,1,,172141-17190, ,"SWITCH, WORK LAMP",1,1,,,.,,.55553555535
32,2,,172141-17230, ,"BULB 24V- 6W'",1,1,,,,5,5555535525
33,1,,172162-17410, ,"LAMP ASSY, HEADLIGHT",1,1,,,,5555555355555
34,2,,29220-788200, ,BULB,1,1,,,,,,,555555555
35,1,,119247-77100, ,""RELAY, SAFETY",1,1,,,.,.555355535533>5
36,1,,119640-77711, ,"LIMITER,CURRENT" ,1,1,,,,55555555553>
37,1,,121522-77721, ," INDICATOR, CHARGING",1,1,,,,.5555555955>5
38,1,,119650-77910, ,""RELAY, GROW",1,1,,,,5555355553555>5
41,1,,119632-77921, ,"TIMER(1 SEC.",1,1,,,,,555535552335
41-1,1,,119632-77922, ,TIMER, 1,1, ,,,,N,, ,M/#50666, ,M/#50666, ,, ,,,
42,1, ,22137-060000, ,""WASHER 6, POLISHED",2,2,,,,.,:.535555355>5
43,1, ,22137-060000, ,""WASHER 6, POLISHED",1,1,,,,.,5555555955>5
44,1, ,22137-060000, ,""WASHER 6, POLISHED,2,2,,,,.,55535555355>5
45,1,,22137-060000, ,"WASHER 6, POLISHED",1,1,,,,,.555555555>5
46,1, ,933168-55770, ,""BAND 146" ,1,1,,,,,.5555325235

47,1, ,22217-080000, ,""SPRING WASHER 8",2.2,,,.,,.35555355535
48,1, ,22217-080000, ,""SPRING WASHER 8",2.2,,,,,.35555352535
49,1, ,22217-100000, ,"SPRING WASHER 10",3,3,,,.,55555552535
50,1,,26013-060122, ,""BOLT M 6X 12",2,2,,,,5555535235535
51,1,,26022-050162, ,"SCREW M 5X 16",2,2,,,,,.5555355235
52,1,,26022-060122, ,"SCREW M 6X 12",1,1,,,,,.555535523>
53,1,,26022-060122, ,"SCREW M 6X 12",1,1,,,,,5555555593>
54,1,,26022-060122, ,"SCREW M 6X 12",2,2,,,,,55555522335
55,1,,26022-060162, ,""'SCREW M 6X 16",1,1,,,,,55535555555>5
56,1,,26022-060162, ,"SCREW M 6X 16",1,1,,,,,.55553555535
57,1,,26022-060162, ,"SCREW M 6X 16",1,1,,,,,.55553555535

58,1, ,26022-060252, ,""SCREW M 6X 25",2,2,,,,,53555552523

59,1, ,26589-040202, ,""SCREW M4 ,BINDING",4,4,,,,,553555532523
60,1,,26116-080162, ,"'BOLT M 8X 16 PLATED",2,2,,,..55355535554
61,1,,26116-080162, ,"BOLT M 8X 16 PLATED",2,2,,,,.:555555255>5

1
2
3
3
4
5
6
7

===



62,1,,26716-100002, ,"NUT M10™,3,3,,,,,,555555555>5
63,1,,933110-00100, ,"SWITCH ASSY, STARTER",1,1,,,,555553555535
65,2,,933110-00301, ,"KEY ASSY",1,1,,,,.5555555525>5

66,1, ,933110-05300, ,HORN,1,1,,,,,,,555555555

67,1,,172122-79890, ,"CLAWP 350",1,1,,,,,W,,,M/#50763, ,M/#50763,,,,,,
68,1,,172190-16500, ,HARNESS, ,1,,,,,,1,.,5555545

69,1,,172164-17140, ,SWITCH, ,1,,,,,,1,,,,,5555

70,1,,194464-52190, ,"SWITCH, SAFETY START",.,1,,,.,51.,.55555555
71,1,,26776-160002, ,"LOCK NUT M16 PLATED",.1,,..,.1,,.:55555>
72,1,,26776-180002, ,""NUT M18,LOCK",,1,,,,.51,,.,555555



COUNTRY |JP |AS |EX

Fig.-No. [14 [ 15] 14

_ 1 BER (F¥EY, F4/E)
Fig. ELECTRIC P B

v /U4
CANOPY SPEC.

. # V) @ - p
AT -" X & Aoy
b S | s
/ \w:Q:L: ) |
/=9 3 H—_HE—4H
~ STARTER MOTOR
'..l \‘c
REFER TO Fig.17]7 \2
(No.2—1)
70 2 //
S %

8
-



,,172168-16501, ,""HARNESS A,WIRE™,,,1,1,,,,,555555555
,,172168-16512, ,""HARNESS B,WIRE",,,1,1,,,,,555555555
»,172168-16521, ,"HARNESS (C), WIRE",,,1,1,,,,,,5:555555
»»,172165-16530, ,"HARNESS D", ,,1,1,,,,,,.5,55555
,,172126-16540, ,""CLAMP 10X70",,.,3,3,.,555553555535
,,172183-16540, ,"LINK,FUSIBLE", ,,1,1,,,,,5553555554
1,,194250-51660,,"BAND 250™,,,1,1,,,,,,,5555555

8,1, ,1A1380-58050, ,""GROMMET 16X20X4.5",,,1,1,,,,5535555535>»
9,1,,22137-100000, ,"WASHER 10,POLISHED",,.,1,1,,,,5555555555
10,1,,22137-120000, ,""WASHER 12,POLISHED™",,.2,2,,,,5555555535
11,1, ,22217-100000, ,""SPRING WASHER 10", ,,2,2,,,,.,553555535
12,1,,22217-100000, ,""SPRING WASHER 10", ,,1,1,,,,,555555535
13,1,,22217-120000, ,""SPRING WASHER", ,,2,2,,,,55535555535
14,1,,26116-100162, ,"'BOLT M10X 16 PLATED",,.,1,1,,...55555355>
15,1,,26116-100162, ,"'BOLT M10X 16 PLATED",,.2,2,,.,5555555355>5
16,1, ,26116-120162, ,""BOLT M12X 16 PLATED",,.2,2,,,.55355535535>5
17,1,,29311-515000, ,""GROMMET 51X5",,,1,1,,,,,5553555555

18,1, ,933168-55770, ,""BAND 146",,,3,3,,,,55535555535
19,1,,933171-15801, ,"WIRE, EARTH",,,1,1,,,,,55555555>
20,1,,172162-17101, ,"BOX ASSY, INDICATOR",,,1,1,,,..53555955>5
20A,2,,172162-17240, ,"METER ASSY, FUEL™,,.,1,1,....,255355554
20B,2,,172162-17250, ,HARNESS, , ,1,1,,,,,5553555554
21,2,,172162-17270, ,""COVER, FRONT",,,1,1,,,,.5535555535
22,2,,172162-17130, ,HOURMETER, ,,1,1,,,.,52555555>»
23,2,,172162-17120, ,VALVE, , ,4,4,,,,,,5555555>
24,1,,172168-17100, ,""BRACKET ASSY, ELEC.",,.,1.1,....:55355554
25,1,,172168-17120, ,""BRACKET ASSY, TIMER",,,1,1,,,,,555555554
26,1,,172141-17141, ,""UNIT, CHECKER",,,1,1,,,,.,5555555>5
27,1,,172141-17150, ,BUZZER, ,,1,1,,,,,,.5:5555>
28,1,,172141-17161, ,"BOX, FUSE",,,1,1,,,,,,.5555555
29,2,,29411-150000, ,"FUSE (15A),CARTRIDGE", ,,5,5,,5555555255135
30,1,,933113-15900, ,""COVER, SWITCH TERMI.",,,1,1,,,,.5535555535
31,1,,172141-17190, ,"SWITCH, WORK LAMP™,,.1,1,.,,..555555555
32,2,,172141-17230, ,"BULB 24V- 6W",,,1,1,,,,.,.::5535555
33,1,,172162-17410, ,"LAMP ASSY, HEADLIGHT",,.,1,1,,,,.:55535554
34,2,,29220-788200, ,BULB, ,,1,1,,,,,,,5555555
35,1,,119247-77100, ,""RELAY, SAFETY",,,1,1,,....5555555>5
36,1,,119640-77711, ,"LIMITER,CURRENT", ,,1,1,,,,.555555535
37,1,,121522-77721, ," INDICATOR, CHARGING",,,1,1,,,..,2555255>
38,1,,119650-77910, ,""RELAY, GROW",,,1,1,,,..55555955>5
41,1,,119632-77922, ,TIMER, , ,1,1,,,,,,,555555>
42,1,,22137-060000, ,"WASHER 6, POLISHED",,,2,2,,,,55355535535>»
43,1, ,22137-060000, ,""WASHER 6, POLISHED",,,1,1,,,.,.2555555>
44,1, ,22137-060000, ,""WASHER 6, POLISHED",,,2,2,,,.,52555355>5
45,1, ,22137-060000, ,""WASHER 6, POLISHED",,,1,1,,,.,52555555>5
46,1, ,933168-55770, ,""BAND 146",,,1,1,,,,555555533>
47,1,,22217-080000, ,"SPRING WASHER 8",,.,2,2,,,,55553555525
48,1, ,22217-080000, ,""SPRING WASHER 8",,.2,2,,,,:5553555535
49,1, ,22217-100000, ,"SPRING WASHER 10",,.3,3,.,.:5553555535
50,1,,26013-060122, ,"BOLT M 6X 12",,.,2,2,,,,5355232524

RPRR R R R

1
2
3
4
5
6
7

51,1,,26022-050162, ,""SCREW M 5X 16",,,2,2,,,.5555555335
52,1,,26022-060122, ,""'SCREW M 6X 12",,,1,1,,,,.55555555>»
53,1,,26022-060122, ,"SCREW M 6X 12",,,1,1,,,,:5553555535
54,1,,26022-060122, ,"SCREW M 6X 12",,.2,2,,,,:555355235
55,1,,26022-060162, ,""SCREW M 6X 16",,,1,1,,,,5555555535
56,1, ,26022-060162, ,""SCREW M 6X 16",,,1,1,,,,5555555555
57,1,,26022-060162, ,""'SCREW M 6X 16",,,1,1,,,,.55555555>»
58,1,,26022-060252, ,"SCREW M 6X 25",,.2,2,,,,35555355235

59,1, ,26589-040202, ,""SCREW M4,BINDING",,,4.,4,,.,.,:55535255
60,1,,26116-080162, ,""BOLT M 8X 16 PLATED",,.,2,2,,,:5535555355>5
61,1,,26116-080162,,"BOLT M 8X 16 PLATED",,.,2,2,,,5555555355>5
62,1,,26716-100002, ,"NUT M10™,,,3.,3,,,,,,5555555>
63,1,,933110-00100, ,"SWITCH ASSY, STARTER",,.,1,1,.,..,..:55535555



65,2,,933110-00301, ,"KEY ASSY",,.,1,1,,.,..53555535>»
66,1,,933110-05300, ,HORN, , ,1,1,,,,,,,,,55555
67,1,,172122-79890, ,""CLAMP 350",,,1,1,,,,55553555555
68,1,,172165-16560, ,"HARNESS (G)",,,1,1,,,,:5555322555
69,1,,172164-17140, ,SWITCH, ,,1,2,,,,,,,5:5555>

70,1, ,26776-160002, ,"'LOCK NUT M16 PLATED™,,.,1,2,,.,:5555355555
71,1,,172142-16550, ,CLAMP, , ,1,1,,,,,,5555555>5
72,1,,22217-060000, ,"SPRING WASHER 6",,,1,1,,,,,55555555>»
73,1,,26116-060122, ,"BOLT M 6X 12",,,1,1,,,,.,555535555



COUNTRY

Fig. No.

14

12—
—®

LI
Lo >

v /P
CANCPY SPEC.

/



»1,,172137-16000, ,WIRE,1,,1,,,,,,,5555555>

,1,,172165-16540, ,"HARNESS E",1,,,,,,.5555555555
-1,1,,172165-16541, ,""HARNESS E',1,,1,,,,N,, ,M/#50626,,,,,,,,
»1,,172165-16550, ,"HARNESS (F)",1,.1,,,,55553525353>
,1,,172122-16590, ,""BAND 200F",2,,2,,,,,,,,5555555
5,1,,172137-62970, ,""GROMMET 16",2,,2,,,.553555353554
6,1,,172122-79890, ,"CLAMP 350",1,,1,,,,,,55555555>
7,1,,22857-400120,,"SCREW 4X12",2,,2,,,,553553533523
8,1,,26022-050202, ,""'SCREW M 5X 20",1,,1,,,.,5555535555
9,1,,933168-55770, ,"BAND 146",1,,1,,,,,,,5555555>

10,1, ,22857-400100, ,""SCREW 4X10™,2,,2,,,5553553533553
11,1,,933113-05150, ,"LAMP, ROOM™,1,,1,,,,555553555553
12,2,,933113-05160, ,"BULB (12V5W)",1,,1,,,5555355553555
13,1,,172734-17070, ,""BLADE 450, WIPER",1,,1,,,.,,.55555255>5
14,1,,172165-17130, ,ARM, 1,,1,,,,,,,55555555

15,1,,172312-17250, ,ASHTRAY,1,.,1,,,.,.5535555535
16,1,,172151-17300, ,COVER,1,,1,,,,,,55555555>
17,1,,172162-17330, ,"SWITCH,WIPER",1,,1,,,,,,555555555
18,1,,933113-15000, ,"CIGAR LIGHTER ASSY",1,.,1,,,,.55553555535
19,1,,22867-400100, ,"'SCREW 4X10",3,.,3,,.,5555552253
20,1,,26013-060122, ,""BOLT M 6X 12",3,.3,.,:555535335532
21,1,,172165-16200, ,""MOTOR 520A, WIPER™,1,,1,,,,,,555555554
22,1,,119247-77100, ,"RELAY, SAFETY",1,,1,,,,W,,,M/#50626,,,,,,,,
23,1,,26022-060122, ,"'SCREW M 6X 12",1,,1,,,,W,, , M/#50626,,,,,,,,
24,1,,22137-060000, ,""WASHER 6, POLISHED",1,,1,,,,W,,,M/#50626,,,,,,,,

1
2
2
3
4



1 6 B&m (FvEV)
Fig. ELECTRIC PART (CABIN)

1=}
PREVIOUS




,1,,172137-16560, ,BAND,5,5,5,5,,,,,,5555555>

,1,,172141-16561, ,"WIRE, LAMP",1,1,1,1,,,,,555555555

,1,,172141-17201, ,"LAMP, WORK"™,1,1,1,1,,,,,555555555
,2,,172141-17211,,"BULB 12V55W",1,1,1,1,,,,54555555555

,1,,172137-17401-1, ,"COVER, LAMP (GREEN)",1,1,,,,55555353555575
5A,1,,172137-17401,,COVER, , ,1,1,,,,,,5555555>5

6,1,,26013-120302, ,"'BOLT W/WASHER M12X30",1,1,,,555555555355>5
6-1,1,,26013-120252,,"BOLT M12X 25",1,1,1,1,,,S,,,M/#50666, ,M/#50666, ,,,,,
7,1,,933152-03700, ,"WASHER, SIDE CLUTCH",1,1,1,1,,,,,.:55535555
8,1,,22137-130000, ,""WASHER 13",2,2,2,2,,,:555555355>5

1
2
3
4
5



rio. 1T HORR 130




., 72171-17601, ,""HEATER ASSY",1,,1,,.,,.55355535535>»
,,172165-17601, ,""HEATER ASSY",1,,1,,,,555355535535>5
,,172168-17600, ,""CONNECTOR PT3/8-M16",1,,1,,,,555535552335
,,172171-17600, ,"'STAY COMP.,CLAMP",1,,1,,,,5552555355>5
,,172162-17610, ,""SWITCH,HEATER",1,,1,,,,555555535 55
,,172168-17640, ,""HOSE ASSY, HEATER™,1,,1,..,.555553555554
3,,172312-17620, ,""HOSE, HEATER"™,1,,1,,,,555553555555
8,3,,172168-17650, ,""CORRUGAT 22X2000",1,,1,,,555553525535
9,2,,172124-17630, ,""VALVE, MINIATURE",1,,1,,,,555535555535
10,2,,172137-17630, ,"" JOINT, HEATER",1,,1,,..,5555535554
11,2,,172124-17640, ,"JOINT 3/8",2,,2, 5555333323225
12,2,,172171-17620, ,""HOSE COMP. ,HEATER",1,,1,,,,55535555555>»
13,3,,172171-17630, ,""TUBE,CORRUGATED" ,1,,1,,,,555553555553
14,3,,172122-17840, ,""HOSE, HEATER",1,,1,,,.:553555255>5
15,2,,124465-44950, ,""GASKET 16",2,.,2,,,55535555335224

16,2, ,194250-51660, ,""BAND 250",2,,2,,,,55535535535>»
17,2,,22137-100000, ,""WASHER 10,POLISHED",4,.,4,,,,,55535555535
18,2, ,23000-022000, ,""CLAMP 22" .4, .4, ,,,,5,553535235
19,2,,23010-038000, ,"CLAMP 38",2,,2,,,.5553555355>5
20,2,,26013-100202, ,""BOLT W/WASHER M10X20',4,,4,,,,5355555525133
21,2,,26013-100202, ,"BOLT W/WASHER M10X20',2,,2,,,5555555235135
22,2,,933152-09280, ,""BAND 170",5,,5,,.5555355535535>»
23,2,,933171-15680, ,""GROMMET 40X13",2,,2,,:55553553533>»
24,2,,172141-13490, ,J0INT,1,,1,,,,.,,55555555
25,1,,772165-17700, ,"DEFROSTER ASSY",1,,1,,,,.1,,.555455>
26,2,,172122-16590, ,"'BAND 200F",2,.,2,,,.5535553533524
27,2,,172165-17701, ,""BRACKET COMPL.",1,,1,,,,555553555553
28,2,,172120-17710, ,""NOZZLE, DEFROSTER"™,1,,1,,,.553555555553
29,2,,172122-17730, ,"COVER, DEFROSTER",1,,1,,,..5555535555
30,2,,172165-17800, ,HOSE,1,,1,,,,,5555555555
31,2,,22857-400120, ,"'SCREW 4X12",2,,2,,,:555532335533
32,2,,26013-080202, ,""BOLT W/WASHER M8X20',2,,2,,,5555355553355
33,2,,26557-050102, ,""SCREW M 5X 10",2,,2,,,,5555535533

1,1
2,2
3,2
4,2
5,2
6,2
7



fHUNo. 13,
BHUNo. 20524883 %7,
tinc.2 ~ 24

4



»»(72165-17800, ,""RADIO ASSY™,1,,,,,,,1,,,5,55555
,,172122-16590, ,"BAND 200F",2,,,,,,,5555555555
,,172112-17190, ,""ANTENNA (NCP-314)",1,,,,,55553552335>5
,,172162-17800, ,RADIO,1,,,,,,,,55555555>
»»,172165-17820, ,"COVER ASSY",1,,,,,,:5555555555
»»,172165-17850, ,HARNESS, 1, ,,,,,,,,55555555
2,,172165-17860, ,""STAY ASSY, RADIO",1,,,,55555535535535
8,2,,22857-400120, ,"SCREW 4X12",2,,,,555553533533>»
9,2,,22857-500120, ,"'SCREW 5X12",2,,,,:5553555535255
10,2,,26023-050122, ,"'SCREW M 5X 12",10,,,.5555555535553
11,2,,933168-55770, ,"BAND 146",1,,,,,,,555555555>5
12,2,,933168-56000, ,""GROMMET 17X19",2,,,,55555553535523

1,1
2,2
3,2
4,2
5,2
6,2
7



1 9 SI* (A TV3Y)
Fig. RADIO (OPTlONAL

%HﬂbNozﬂiqlﬁﬂﬂbNO 2he128&8HFY, COUNTRYIJP [ AS
Inc ~ APPLI -
10—@ eation| O | — | —




,,(72141-37101, ,IDLER,2,2,2,2,,,,,,,,,5555>
,,(72146-37101,,1DLER,2,2,2,2,,,,1,,,,,,,,,,

,»,172141-99490, ,"IDLER KIT, FRONT",2,2,2,2,,,,.,5535525535
,,172141-37130, ,"'SHAFT, IDLER",2,2,2,2,,,,,35553553223
,,172141-37140, ,"'SEAL 357220",4,4,4,4,,,,.23552355>5
,,22242-000300, ,"CIRCLIP 30",2,2,2,2,,,45553555333595
3,,22252-000720, ,"CIRCLIP 72" ,4,4,4,4,,,,,555553555
8,3,,24101-062074, ,""BALL BEARING",4,4,4,4,,,,,,3555533>»
9,2,,172141-37100, ,"IDLER 280",2,2,2,2,,,,,535555355>»
10,2,,172146-37100, ,"IDLER 280",2,2,2,2,,,,1,,.,,55355>
11,2,,172141-37111, ,"FORK(L), IDLER",2,2,2,2,,,,5555533535
12,2,,172141-37121, ,""FORK(R), IDLER",2,2,2,2,,,,,535555355>5
13,1,,933171-13691, ,"'PLUG PT1/8",2,2,2,2,,,5553555335>5
14,1,,772142-37300, ,"ROLLER ASSY, TRACK",6,6,6,6,,,,,,5555555>
16,2,,172146-37310, ,"'SHAFT, ROLLER",6,6,6,6,,,,555555555>5
17,2,,172141-37320, ,""SPACER 75X2.6',12,12,12,12,,,,,,35535535>»
18,2, ,1A1030-48250, ,""SEAL QLF30621218,01L",12,12,12,12,,,,,,53555535
19,2,,22252-000620, ,""CIRCLIP 62(H)",12,12,12,12,,,,553555535 55
20,2,,22252-000750, ,"CIRCLIP 75",12,12,12,12,,,,5535553233>5
21,2,,933111-73800, ,BEARING,12,12,12,12,,,,,,.555355>»
22,1,,172113-36050, ,"'BOLT, ROLLER ADJUST",6,6,6,6,,,.:535555555>»
23,1,,22217-160000, ,"SPRING WASHER 16" ,6,6,6,6,,,,55535555535
24,1,,26657-160002, ,""CAP NUT M16",6,6,6,6,,,,5535555555>5
25,1,,172146-37700, ,SPRING,2,2,2,2,,,,,52555355»
26,1,,172141-37801, ,"PISTON, ADJUST",2,2,2,2,,,,23555332524
27,1,,172122-37843, ,""VALVE ASSY, NIPPLE",2,2,2,2,,.,.55352553
28,2,,24315-000140, ,"0-RING 1B P-14.0",2,2,2,2,,,,3.5535235513
29,2,,24761-020000, ,"NIPPLE PT1/8,GREASE™,2,2,2,2,,,,55535522335
30,1,,172141-37850, ,"RING G35, BACK UP",2,2,2,2,,,.,,5:2555255>5
31,1,,24325-000350, ,"0-RING 1B G 35.0",2,2,2,2,,,,555525355>5
32,1,,26013-100402, ,""BOLT M10X 40",8,8,8,8,,.:53555353554
33,1,,933126-34300, ,""SEAL 3547710",2,2,2,2,,,553553533523
34,1,,172141-29110, ,SPROCKET ,2,2,2,2,,,,53555335254
35,1,,26013-120302, ,"'BOLT W/WASHER M12X30",18,18,18,18,,,,.555555545

1,1
2,1
3,2
4,3
5,3
6,3
7






1,1,,172141-38100, ,""CRAWLER 270 ASSY",2,2,,.55553553533523
1-1,1,,172141-38101,,"CRAWLER 270 ASSY*,2,2,2,2,,,N,, ,M/#50763, ,M/#50763,,,,,,
2,2,,172141-38230, ,""SHOE 270, CRAWLER",72,72,,,,55355353352135
2-1,2,,172141-38231, ,"'SHOE
270,CRAWLER",72,72,72,72,,,N,, ,M/#50763, ,M/#50763, ,,,,,
3,2,,172141-38150, ,"LINK ASSY, CRAWLER™,2,2,2,2,,,,,555355555
4,3,,172141-38200, ,BUSH,72,72,72,72, ,,, 5535335335

5,3,,172141-38210,,"PIN, CRAWLER",70,70,70,70,,,5535553555553
6,1,,172141-38220,,"PIN, MASTER",2,2,2,2,,,,55535335213

7,1,,172614-38300, ,"PIN 5X45, LOCK",2,2,2,2,,,,,535555355>5

8,1,,172141-38240, ,"TRACK 270, MASTER",2,2,,,.552,255353553
8-1,1,,172141-38241, ,"TRACK 270, MASTER",2,2,,,,,N,2,,M/#50763, ,M/#50763, ,,,,,
9,1,,172141-38610, ,""CRAWLER, RUBBER",2,2,2,2,,,,,535555555>»

10,1,,172141-38110, ,"CRAWLER 320 ASSY",2,2,,,.,..1,..,.55555
10-1,1,,172141-38111, ,""CRAWLER 320 ASsY*,2,2,,,,,N,1,,M/#50763, ,M/#50763,,,,,,
11,2,,172141-38150, ,"LINK ASSY, CRAWLER,2,2,,,,5555535235535
12,3,,172141-38200, ,BUSH, 72,72, ,,,,,,,55555555

13,3,,172141-38210, ,"PIN, CRAWLER",70,70,,,,555535555535>»

14,2,,172072-13790, ,""PLATE, SHOE",72,72,,,.5.53552335223
14-1,2,,172072-13791, ,"'PLATE, SHOE",72,72,,,,,N,, ,M/#50763, ,M/#50763, ,,, ,,
15,1,,172141-38250, ,"TRACK 320, MASTER",2.,2,,.,..,.3..5355554
15-1,1,,172141-38251, ,"TRACK, MASTER ASSsYy",2,2,,,,,N,3,,M/#50763, ,M/#50763, ,,,,,
16,1,,172141-38121, ,""CRAWLER 350, TRIANGLE",4,4,,,,,,1,,,.555545
17,2,,172141-38130, ,"LINK ASSY, CRAWLER",4.4,,,.,,.:555355235
18,3,,172141-38200, ,BUSH, 72,72, ,,,,,,555553555>»

19,3,,172141-38210, ,"PIN, CRAWLER",68,68,.,,.,.553555555>»

20,2,,172614-38550, ,""SHOE, TRIANGLE",72,72,,,,,55535535533>5
21,1,,172141-38220, ,"PIN, MASTER",4.,4,,,,,.5535535533>»

22,1,,172614-38300, ,"PIN 5X45, LOCK",4,4,,,,.:553552235>5

23,1,,172141-38260, ,"TRACK 350, MASTER",4.4,,.,,.3,,2555255>5
24,1,,172141-37500, ,PLATE, 4,4, ,,,,,1,,,,,5,55

25,1,,26013-100302, ,""BOLT M10X 30",8,8,,,,551,,5555555>



r eV

OPTIONAL

24
25

Bk
PREVIOUS

AR 7
REPR[R PART ERHECVIOUS

8-1 8
\\\@ggia \\\@2559
A7vay AT 3
OPTIONAL OPTIONAL

20-35 (ZAYa—)
T CRAWLER (TRIANGLE SHOE)
10 PREVIOUS

16 (174849
—L (174 SEN)




,»,194300-21450, ,"CAP 20",1,1,,,,,55555555555

»»,194145-04810, ,"WASHER 10",2,2,,,,,,,,.555555>

»»,172165-45420, ,COVER,1,1,,,,,.,,55555555

»»,172168-45450, ,""SUPPORT L",1,1,,,,,,,555555555

»»,172168-45550, ,"'SUPPORT R™,1,1,,,,,,,:55555555

»»,172168-45600, ,""COVER L",1,1,,,,,,,55555555>

1,,172165-45620, ,""COVER, SUPPORT",1,1,,,,555535555555>5
8,1,,172168-45620, ,"COVER R",1,1,,,,,,,55555555>

9,1,,172171-45450, ,SUPPORT,1,1,,,,,,,55555555>

10,1, ,194630-62360, ,GROMMET ,4,4,,,.5553555535523
11,1,,172519-63240, ,"BOLT 8X 16",8,8,,,:55553553555>»
12,1,,172519-63240, ,"BOLT 8X 16",5,5,,,.,55553553555>»
13,1,,172519-63240, ,"BOLT 8X 16",2,2,,,,55553553533>»
14,1,,22217-100000, ,"SPRING WASHER 10",7,7,,,,25553555355>5
15,1,,172168-46760, ,"'BOLT M10X20",8,8,,,,5555555535 55

16,1, ,26116-100202, ,""BOLT M10X 20 PLATED",5.,5,,,:555535535555>5
17,1,,933170-01490, ,""SPRING 12" ,4.,4,,,,,,5535535533>»

18,1, ,26116-100902, ,""BOLT M10X 90 PLATED",2,2,,,:555535535533>5
19,1,,172141-42551, ,"ARM, LOCK™,2,2,,,,,,,,.555555>
19-1,1,,172171-45800, ,"ARM, LOCK",2,2,,,,,N,,,M/#50626, ,M/#50626,,,,,,
20,1,,172141-42700, ,"LINK, LOCK",4,4,,,.,..2553535533
20-1,1,,172141-42701-4,,"LINK,LOCK",4,4,,,,,N,, ,M/#50626, ,M/#50626,,,,,,
21,1,,172141-42750, ,"'BOLT, STOPPER",8,8,,,:5555355535555>»
22,1,,172168-45770, ,"PIPE, LOCK",2,2,,,,.55553555255>5
23,1,,172168-45900, ,"LEVER(L), LOCK",1,1,,,,,,::22553535
23-1,1,,172171-45900, ,"LEVER(L), LOCK",1,1,,,,,N,,,M/#50626, ,M/#50626,,,,,,
24,1,,172168-45920, ,"LEVER(R), LOCK",1,1,,,,555535555355>5
24-1,1,,172171-45920, ,"LEVER(R), LOCK",1,1,,,,,N,,,M/#50626, ,M/#50626,,,,,,
25,1,,172116-46630, ,"KNOB, LOCK LEVER",2,2,,,.,..53555535555
26,1,,1C6281-52310, ,"PIN 6,COME-OFF SNAP",4.,4,,,,.,..535555355>5
27,1,,22137-120000, ,"WASHER 12,POLISHED",4,4,,,...2553523552
28,1,,26756-080002, ,"LOCK NUT M 8 PLATED",8,8,,,,555555355554
29,1,,26756-120002, ,"LOCK NUT M12 PLATED",4.,4,..,.,.5552552255>5
30,1,,933110-54100, ,"PIN 4.75X14",4,4,,,,,5552522235>5

RPRR R R R

1
2
3
4
5
6
7



#RB (L/I-25N& AN Y/
T (LEVER STAND & STOPPER)

COUNTRY

APPLI -
CATION

|87
PREVIOUS

-

(<}
PREYVIOUS
24

<




»»,194145-04810, ,"WASHER 10",,2,,,,,,5555555555
»»,194300-21450, ,"CAP 20", ,1,,,,,.555555555
»»,172151-45010, ,"BOOT P,LEVER™,.2,,,,,,,,.555555>
»»,172165-45301, ,SUPPORT, ,1,,,,,,,55555555>
»»,172151-45320, ,"'PLATE,BOOT", ,2,,,,,,,555555555
»»,172165-45420, ,COVER, ,1,,,,,,555555555>

1,,172165-45450, ,"COVER(R), SUPPORT",,1,,,5555555532555
8,1,,172165-45470, ,""COVER(L), SUPPORT",,1,,,5555535555355>5
9,1,,172165-45620, ,""COVER, SUPPORT",,1,,,.555355535555

10,1, ,194630-62360, ,GROMMET, ,4,,,,,,,55555555>
11,1,,172519-63240, ,"BOLT 8X 16",,2,,,,5553553535553
12,1,,172519-63240, ,""BOLT 8X 16",,8,,,,55535553535523
13,1,,172519-63240, ,""BOLT 8X 16",,5,,,,555355535353523

14,1, ,22217-100000, ,"SPRING WASHER 10", .,7,,,,55555555355>5
15,1,,26013-080162, ,"'BOLT W/WASHER M8X16",,8,,,45555553535255 75
16,1, ,26116-100202, ,""BOLT M10X 20 PLATED",.,4,,..:555535235535
17,1, ,26116-100504, ,""BOLT M10X 50 PLATED",,1,,,.555553555535
18,1, ,26116-100902, ,""BOLT M10X 90 PLATED",,2,,,5555553525535
19,1,,26716-100002, ,""NUT M10™,,1,,,,,.5555555555
20,1,,172165-45000, ,"LEVER L CMP",,1,,,,55555555955>5
21,1,,172165-45030, ,LEVER(R),.1...5552555352535
22,1,,172165-45071, ,"KNOB (L) ASSY",.1,,,,,.::5255253>
23,1,,172165-45081, ,"'"KNOB R COMPL.",,1,,,,5555535535535
24,1,,26587-040062, ,"SCREW M 4X 6",,2,,,.555355235223

25,1, ,26736-140002, ,"NUT M14™,.2,,,,,,,,,5:5555>
26,1,,933168-55770, ,"BAND 146",,2,,,,,,5555555555

RPRR R R R

1
2
3
4
5
6
7



—
—
=
=
—
=
o
[m =y
LL

COUNTRY [JP | AS |EX

APPLI -

O___

CATION




»»,172146-41320, ,GROMMET, , ,1,1,,,,,,,5,55555
,»,194145-04810, ,"WASHER 10",,,2,2,,,,,,,555555>
»»,172165-46401, ,SUPPORT, , ,1,1,,,,,,,5.55555
»»,172165-46660, ,COVER, , ,1,1,,,,,,55555555

,,172165-47100, ,"'STAND R, LEVER",,,1,1,,,,.5555355555
2,,172141-41370, ,"BUSH 2015",,.,2,2,,,55555353553
8,2,,24550-025150, ,"BUSH 25X15",,,2,2,,,55355535535523
9,1,,172165-47300, ,""STAND L, LEVER",,,1,1,,,,,55555555>5
10,2,,172141-41370, ,""BUSH 2015",,.,2,2,,,,.3555335255
12,2,,24550-025150, ,""BUSH 25X15",,.,2,2,,,.5555355253>
13,1,,172165-47730, ,"GUIDE, HOSE",,,1,1,,,..,5555555>»
14,1,,172165-47770, ,""BRACKET, ACCEL",,,1,1,,,.,,55555555>5
15,1,,172165-47900, ,"BRACKET R",,,1,1,,,,555555555>5
16,1,,172165-47930, ,"BRACKET L",,,1,1,,,,,555535555
17,1,,172165-47960, ,"BOLT M 8",,,4,4,,,,,,,,555555

18,1, ,26116-100504, ,""BOLT M10X 50 PLATED",,.,4.,4,...5535535535>5
19,1,,172165-47980, ,""SHIM 42X25.5X0.5",,,4,4,,,,:553533523
20,1,,172151-53430, ,GROMMET, ,,2,2,,,555535555535
21,1,,172165-47990, ,WASHER, , ,2,2,,,,,,,5:5555>

22,1, ,26716-100002, ,"NUT M10™,,,4,4,,,,,,55555555
23,1,,22217-100000, ,"SPRING WASHER 10", ,.,7.,7,353553223533>»
24,1,,22242-000250, ,"CIRCLIP 25S",,.2,2,,,,5535535533>»

25,1, ,24761-020000, ,"NIPPLE PT1/8,GREASE", ,.,4,4,,,5553555335>5
26,1, ,26013-080202, ,"'BOLT W/WASHER M8X20",,,4,4,,,,:355552225
27,1,,26013-080202, ,"'BOLT W/WASHER M8X20",,,4,4,,,,35555555335
28,1,,26013-100202, ,""BOLT W/WASHER M10X20",,,2,2,,555555552535
29,1,,26116-100202, ,"'BOLT M10X 20 PLATED™,,.,4.,4,,,:,3:55353555
30,1,,26116-100902, ,""BOLT M10X 90 PLATED™,,.2,2,,,55355535555
31,1,,194630-62360, ,GROMMET, ,,4,4,,,.:555355335
32,1,,172519-63240, ,"BOLT 8X 16",,,8.8,,...555553555>5
33,1,,22217-080000, ,"SPRING WASHER 8",,.4.4,..,.:525535533>»
34,1,,24311-000340, ,"0-RING 1A P-34.0",,.,4.,4,,,.,5535535532>»
35,1,,172165-47720, ,"GUIDE COMP.,HOSE",,,1,1,,,,,555535555

1,1
2,1
3,1
4,1
5,1
6



, 24 BHxE (L/\—252K) (AS)
Fig. CONTROL EQUIPMENT (LEVER STAND) (AS)
AS|EX

COUNTRY |JP

APPLT - —
oation]—| O




,,172151-45010, ,"BOOT P,LEVER™,1,1,,,,.,555553555554
,,172165-45081, ,""KNOB R COMPL.",1,1,,,,5555535555535
,»,172168-45740, ,LEVER,1,1,,,,,.,,:5555555

»,172168-46750, ,J0INT,1,1,,,,,,,,55555555

,»,24761-050000, ,""NIPPLE C,GREASE"™,1,1,,,,,55555525535
,»,26587-040062, ,"SCREW M 4X  6",1,1,,,,,,5555555555
1,,194150-24270,,"SCREW CAP 13",2,2,,,,555535535533>»
8,1,,172141-41490, ,"'LINK(B), BUCKET",1,1,,,,555535555355>5
9,1,,172168-45270, ,SHAFT, 1,1, ,,,,,5555555555
10,1,,172168-45280, ,"LINK W/BUSH, BOOM",1,1,,,,,555555353555>5
11,2,,172141-41370, ,"BUSH 2015",1,1,,,,,555355535555>»
12,1,,172142-45340, ,"'LINK(A)ASSY, BACKET",1,1,,,,555535555335>5
13,1,,172122-45720, ,""ROD-END 14",2,2,,,,,553523533523
14,1,,172124-46200, ,""O-RING 27X5.7",4,4,,,.5523552335223
15,1,,22137-140000, ,""WASHER 14 ,POLISHED",2,2,,,,,.555552553
16,1, ,22157-120000, ,"WASHER 12",2,2,,,,55553553533>»

17,1, ,22217-140000, ,""SPRING WASHER 14',2,2,,,,,,55535535535
18,1, ,22351-050036, ,""SPRING PIN 5X36",2,2,,,,555355535535553
19,1,,24761-050000, ,""NIPPLE C,GREASE",1,1,,,,.5555555355>5
20,1, ,26716-140002, ,"NUT M14™,2,2,,,,,,,,5,555555
21,1,,26756-140002, ,"LOCK NUT M14 PLATED",1,1,,...:5355353554
22,1,,172168-45650, ,R0D,2,2,,,,,,,555555555
23,1,,172146-45691, ,"ROD(C), SPOOL™,2,2,,,,,,535553255>
24,1,,172122-46590, ,"ELBALL 8",2,2,,,,,,5355535554
25,1,,172122-46590, ,"ELBALL 8",2,2,,,,,,53555535554
26,1,,172122-46590, ,"ELBALL 8",2,2,,,..5553533533>»
27,1,,22137-080000, ,"WASHER 8, POLISHED",6,6,,,,5555535555535
28,1,,22417-160160, ,""COTTER PIN 1.6X16",2,2,,,,.553555353523
29,1,,26051-080002, ,"NUT M 8",12,12,,,,,.3555355535
30,1,,933110-54100, ,"PIN 4.75X14",2,2, ,,,3255235223375

RPRR R R R

1
2
3
4
5
6
7



, 25 BRE (7—L8&/\TYN)
Fig. CONTROL EQUIPMENT (BOOM & BUCKET)

COUNTRY[JP [AS | EX]
APPLT =
CATION O - O

AvaiN
—29
22 BUCKET




,,172151-45010, ,"BOOT P,LEVER™,1,1,,,,.,555553555554
,»,172165-45071, ,"KNOB (L) ASSY",1,1,,,.55553525355>5
,»,172168-45700, ,LEVER,1,1,,,,,.,,:5555555

»,172168-45730, ,"LINK L",1,1,,,,,,,5:555555>
»,172168-46750, ,J0INT,1,1,,,,,,,555555555

,,24311-000160, ,"0-RING 1A P-16.0",1,1,,,.,.5535555555>»
1,,24761-050000, ,"NIPPLE C,GREASE™,1,1,,,,5553555353523
8,1,,26587-040062, ,""SCREW M 4X 6",1,1,,,,555553555535
9,1,,26756-080002, ,""LOCK NUT M 8 PLATED",1,1,,,,.5555525355>5
10,1,,26979-080162, ,""'SCREW M 8X16",1,1,,,,55555555955>5
11,1,,172168-45220, ,SHAFT,1,1,,,,,5555555555>5
12,1,,172168-45240, ,"LINK ASSY, ARM",1,1,,,,,.5535555535>5
13,2,,172141-41370, ,""BUSH 2015",1,1,,,,,55535555535>»
14,1,,172142-45360, ,"LINK ASSY, TURNING",1,1,,,,,.,55553555535
15,2,,172141-41370, ,"'BUSH 2015",2,2,,,,55535555335524

16,1, ,172124-46200, ,""0O-RING 27X5.7",3,3,,,5555553533553
17,1, ,24761-050000, ,"NIPPLE C,GREASE",2,2,,,,5553555353523
18,1,,26013-100252, ,"'BOLT W/WASHER M10X25",1,1,,,555555555355>5
19,1,,172146-45600, ,"ROD(L), LINK",1,1,,,,,,,5555325555
20,1,,172146-45740, ,"ROD(D), SPOOL™,2,2,,,,,,,:5555555>
21,1,,172122-46590, ,"ELBALL 8",2,2,,,..5553553533>»
22,1,,172122-46590, ,"ELBALL 8",2,2,,,,555535535533>5
23,1,,172122-47250, ,"'BALL 8, LINK",2,2,,,,.555535535535
24,1,,22137-080000, ,"WASHER 8, POLISHED",1,1,,.,,.5555525955>5
25,1,,22137-080000, ,"WASHER 8, POLISHED,4.,4,,,,.,:555525355>5
26,1,,22417-160160, ,""COTTER PIN 1.6X16",2,2,,.,,.553553533554
27,1,,26051-080002, ,"NUT M 8",3,3,,,,,,,,55555555
28,1,,26051-080002, ,"NUT M 8",8,8,,,,,,,,5555555>5
29,1,,933110-54100, ,"PIN 4.75X14",2,2,,,,355523522231>5
30,1,,172165-45490, ,CUSHION,1,1,,,,,.555555553
31,1,,172168-46910, ,R0D,1,1,,,,,5555555555>
32,1,,172168-46940, ,SPACER,1,1,,,,,.5555555555
33,1,,22137-080000, ,"WASHER 8, POLISHED",1,1,,,,.,:555525355>5
34,1,,22252-000280, ,"CIRCLIP  28",1,1,,,.,.,5355535255
35,1,,26013-080452, ,"BOLT M 8X 45" ,1,1,,,,555355232524
36,1,,26979-050052, ,""SCREW M 5X 5",1,1,,,,555555532555

RPRR R R R

1
2
3
4
5
6
7



, 2 BRiRE (7—L&4E)
Fig. CONTROL EQUIPMENT (ARM & TURNING)

2—@@——8

28 D o——§ COUNTRY|{JP I AS |EX
~. APPLI - -
~ >—7 9 CATION O O




1,1,,172141-41340,,B00TS,2,2,2,2,,,,,,555355555
2,1,,172164-45950, ,"GRIP L, DRIV.",1,1,,,,,55553555535
2-1,1,,172164-45951, ,"GRIP L, DRIV.",1,1,1,1,,,N,,,M/#50763, ,M/#50763,,,,,,
3,1,,172164-45960, ,"GRIP R, DRIV.",1,1,,,,,,.355535555
3-1,1,,172164-45961, ,"'GRIP R, DRIV.",1,1,1,1,,,N,, ,M/#50763, ,M/#50763,,,,,,
4,1,,172168-45101, ,"LEVER L COMP.,TRACK",1,1,1,1,,,,.,5535555535
5,2,,172141-41370, ,"BUSH 2015",2,2,2,2,,,,.,553535535
6,1,,172168-45121,,"LEVER R COMP.,TRACK",1,1,1,1,,,,,5535555535
7,2,,172141-41370, ,"'BUSH 2015",2,2,2,2,,,,,535555355>»
8,1,,172124-46200, ,""0-RING 27X5.7",3,3,3,3,,.5555552355>5
9,1,,24761-020000, ,""NIPPLE PT1/8,GREASE™,2,2,2,2,,,,355555533135
10,1, ,26116-100504, ,""BOLT M10X 50 PLATED",4,4,4,4,,,,,553535535
11,1,,26716-100002, ,"'NUT M10",4,4,4,4,,,,,535535535>»
12,1,,26756-100002, ,"LOCK NUT M10 PLATED",2,2,2,2,,,,.35555335555
13,1,,172168-45200, ,"'SHAFT, TRACK",1,1,1,1,,,,.555555555

14,1, ,26013-100252, ,""BOLT W/WASHER M10X25",2,2,2,2,,,5355555533135
15,1,,172165-46100, ,"PEDAL L ASSY",1,1,1,1,,,,,55555535>5

16,1, ,172165-46150, ,"PEDAL R COMP",1,1,1,1,,,,,,5555555>»
17,1,,26013-060302, ,"'BOLT M 6X 30",4,4,4,4,,,,.555325235
18,1,,172168-45940, ,"'ROD 200",2,2,2,2,,,,235553535224

19,1, ,172122-46590, ,"ELBALL 8'",2,2,2,2,,,.,255353524
20,1,,22137-080000, ,"WASHER 8, POLISHED",2,2,2,2,,,,.553555535
21,1,,22417-160160, ,""COTTER PIN 1.6X16",2,2,2,2,,,,,355535354
22,1,,26051-080002, ,"NUT M 8",4,4,4,4,,,,.552322235
23,1,,933110-54100, ,"PIN 4.75X14",2,2,2,2,,,,3553322232



)
UIPMENT (DRIVE)

T
EQ

rio. @ 1 CokTHoL




1,,1A1040-45890, ,""WASHER 10 36 4.5",1,1,1,1,,,,,555555554
1,,172124-46200, ,"0-RING 27X5.7",2,2,2,2,,,553553533523
1,,172165-46300, ,"LINK W/BUSH",1,1,1,1,,,,5555552555
,2,,172141-41360, ,"BUSH 1415",2,2,2,2,,,,,,3555355>»
,1,,172165-46350, ,"BRACKET, PEDAL",1,1,1,1,,,,,.55555555
7,1,,172146-41910,,"PIN 14-100",1,1,1,1,,,,,,5555555>»
8,1,,172168-46800, ,"'LINK W/BUSH, SWING",1,1,1,1,,,,5555553555>
10,2,,172141-41370, ,"BUSH 2015",2,2,2,2,,,,5535535533>»
11,1,,172168-46820, ,SHAFT,1,1,1,1,,,,,5455555555
12,1,,24311-000210, ,""0-RING 1A P-21.0",2,2,2,2,,,,355552233
13,1, ,24761-020000, ,"NIPPLE PT1/8,GREASE",1,1,1,1,,,,5555555535
14,1, ,24761-050000, ,"NIPPLE C,GREASE™,1,1,1,1,,,,,,5555555>»
15,1, ,26051-080002, ,""NUT M 8" ,7,7,7,7, 3535535332335

16,1, ,26013-100202, ,""BOLT W/WASHER M10X20",2,2,2,2,,,,:555555525
17,1,,26013-100252, ,""BOLT W/WASHER M10X25",2,2,2,2,,,,355555555135
18,1, ,26116-100202, ,""BOLT M10X 20 PLATED",1,1,1,1,,,,.,5535555535
19,1,,172068-28490, ,""SPRING 8",4,4,4,4,,,,,,3:5535533>»
20,1,,172157-45990, ,""BOOTS, PEDAL™,1,1,1,1,,,,,555555555
21,1,,172165-46230, ,"SHAFT, SWING",2,2,2,2,,,,5535555355>5
22,1,,172165-46261, ,""COVER, PEDAL",2,2,2,2,,,:555552355>5
23,1,,172165-46281, ,""PEDAL ASSY, SWING™,1,1,1.1,..,.,.55555554
24,1,,172165-46340, ,B0LT,2,2,2,2,,,,,,,555555>
25,1,,22137-080000, ,"WASHER 8, POLISHED",2,2,2,2,,,,.553555535
26,1,,22351-040020, ,"SPRING PIN 4X20",2,2,2,2,,,,5553535233
27,1,,26116-080304, ,"BOLT M 8X 30",2,2,2,2,,,:555552355>5
28,1,,26716-080002, ,""NUT M 8",2,2,2,2,,.,:52553533524
29,1,,26716-080002, ,""NUT M 8",4,4,4,4,,,,,.5535533524
30,1,,172122-46590, ,"ELBALL 8",3,3,3,3,,,,55535555535
31,1,,172168-46840, ,""ROD 240",1,1,1,1,,,,:555355553>
32,1,,172168-46860, ,""ROD 100",1,1,1,1,,,,5555555555
33,1,,172122-47250, ,"'BALL 8, LINK",1,1,1,1,,,.,.55355554
34,1,,22137-080000, ,""WASHER 8, POLISHED",4,4,4,4,,,,,5535235535
35,1,,22217-100000, ,"SPRING WASHER 10",1,1,1,1,,,.,55555455>5
36,1,,22351-040032, ,"SPRING PIN 4X32",1,1,1,1,,,,:5553555535

1
2
3
5
6






1,1,,172165-45100, ,"LEVER ASSY, BLADE",1,1,,.,.,.55553555535
1A,1,,172165-45270, ,""LEVER ASSY, BLADE S",,,1,1,,,.,555555555>5
2,1,,172164-45970, ,""GRIP, BLADE",1,1,1,1,,,,,5535555535
3,1,,22351-050032, ,"'SPRING PIN 5X32",1,1,1,1,,,,,.55535555
4,1,,172165-45140, ,"LINK, BLADE",1,1,1,1,,,,5555555555
5,1,,172165-45180, ,""BRACKET ASSY, REAR™,1,1,,.,,.553555355553
5-1,1,,172165-45181, ,""BRACKET ASY*,1,1,1,1,,,N,, ,M/#50653, ,M/#50653,,,,,,
6,2,,172141-41360, ,""BUSH 1415",2,2,2,2,,,,,5535352135
7,1,,24311-000210, ,"0-RING 1A P-21.0",2,2,2,2,,,,555535523
8,1,,26013-100202, ,""BOLT W/WASHER M10X20',3,3,3,3,,:555555353555
9,1,,26116-100354, ,"BOLT M10X 35 PLATED",2,2,2,2,,,,5553525535
10,1, ,26716-100002, ,""NUT M10",2,2,2,2,,,,55355535535>»
11,1,,172141-42950, ,""CABLE, BLADE",1,1,1,1,,,,,,5555555>»
12,1,,172141-42960, ,""JOINT, CABLE",1,1,1,1,,,.,.555555555
13,1,,172168-45140, ,"'SUPPORT ,BR CABLE",1,1,1,1,,,,5555555555
14,1, ,172142-45670, ,"ROD, SPOOL™,1,1,1,1,,,,,5553555555
15,1,,172122-46590, ,"ELBALL 8',1,1,1,1,,,,,555555555

16,1, ,22417-160160, ,""COTTER PIN 1.6X16",1,1,1,1,,,,,,5555555>»
17,1,,26013-100202, ,""BOLT W/WASHER M10X20",2,2,2,2,,,,:555555525
18,1,,26051-080002, ,""NUT M 8",1,1,1,1,,,,,5555355554
19,1,,933110-54100, ,"PIN 4.75X14",1,1,1,1,,,,.455352553
20,1,,933168-28480, ,"WASHER 20X9X3.2",1,1,1,1,,,,,55555554
21,1,,22351-030032, ,"SPRING PIN 3X32",1,1,1,1,,,,,5553555553



(BLADE)

EQUIPMENT

TL—R)

JP
EX

PREVIOUS

B

B

PREVIOUS

REFER TO Fig.38

REFER TO Fig. 39

REFER TO Fig.24




,,172164-17150, ,""BRACKET, SWITCH",,1,,.,,555555355555
,»,172165-45800, ,"LEVER R ASSY,CUT-OFF",,1,,,,5555355535555>5
,»,172165-45841, ,"LEVER L ASSY,CUT-OFF",,1,,,,5555355535555>5
,»,172165-45880, ,SHAFT, ,1,,,,,,,55555555>

,»,172165-45900, ,""BRACKET R ASSY",,1,.,,.:5553555355>5
2,,172141-41360, ,"BUSH 1415",,1,,,,,,555555555>5
8,1,,172165-45930, ,""BRACKET L COMP",,1,,,,555553555535
9,2,,172141-41360, ,"BUSH 1415",,1,,,,,,555555555>5
11,1,,172165-45970, ,SPRING, ,1,,,,,,55555555 55
12,1,,172165-45980, ,"'BOLT 10X65",,1,,,:55535555335554
13,1,,172116-46630, ,"KNOB, LOCK LEVER",,2,,,,.553555355553
14,1, ,22137-080000, ,""WASHER 8, POLISHED",.,2,,,,,555355535555>5
15,1, ,22217-100000, ,""SPRING WASHER 10", ,1,,,,5555553555553
16,1,,22351-050025, ,"'SPRING PIN 5X25",.,2,,,,,535555525235
17,1,,26013-080202, ,""BOLT W/WASHER M8X20",,2,,,5555553535255 5
18,1,,26013-100252, ,""BOLT W/WASHER M10X25",,2,,,5555535352225
19,1,,26716-100002, ,"NUT M10™,,4,,,,,.:555555555

1,1
2,1
3,1
4,1
5,1
6



Fig.3

BiEE (HyhAJLA-) (7AYNILF)
CONTROL EQUIPMENT (CUT OFF LEVER) (FRONT MULTI)

COUNTARY

JP

EX

APPLI —
CAT [ON

O




,,172164-17150, ,""BRACKET, SWITCH",,,1,2,,,,.553555535
,»1D4070-23580, ,"GRIP,RED ROUND™",,,1,2,,,,,555555555
,,172124-46200, ,"0-RING 27X5.7",,,2,4,, 553553535213
,,172165-47500, ,""ARM ASSY, LOCK",,.,1,2,,,,5555535555
,»,172165-47550, ,BUSH, ,,1,2,,,,,,,,:5555>

,,172165-47621, ,""GUIDE (L) ASSY, LOCK",,,1,1,,,.,5555555535
1,,172165-47680,,"LEVER L™,,,1,1,,,,,,,5555555
8,1,,172165-47801, ,"SPRING,GAS", ,,1,2,,,5535553553523

9,1, ,1A1380-56661, ,"'SPRING,ROTARY RETURN",,,1,2,,,,,55555255>5
10,1,,22137-080000, ,""WASHER 8, POLISHED",,.,2,4,,,.,:555555535
11,1, ,22137-080000, ,""WASHER 8, POLISHED",,.,2,4,,,,55535235535
12,1,,22272-000070, ,"CIRCLIP E- 7",,,1,2,,,553555353523

13,1, ,22351-035040, ,""SPRING PIN 3.5X40",,,1,2,,,,55355535535>»
14,1, ,22351-060040, ,"'SPRING PIN 6X40",,,1,2,,,,,55555355>5
15,1,,22417-200200, ,""COTTER PIN 2.0X20",,,2,4,,,,53555535523
16,1, ,26013-080202, ,"'BOLT W/WASHER M8X20",,,2,4,,,5553535522275
17,1,,26013-100202, ,"'BOLT W/WASHER M10X20",,,2,4,,,55535555355>5
18,1,,172165-47601, ,""GUIDE R ASSY, LOCK",,,,1,,,.,5555535555>5
19,1,,172168-47700, ,LEVER, ,,.,1,,,,,5:555555>
20,1,,172165-47970, ,BAR, ,,1,,,,,,:.5555555
21,1,,22137-080000, ,"WASHER 8, POLISHED", ,.2,.,,.553555353554
22,1,,22417-200200, ,"COTTER PIN 2.0X20",,,2,,5555535535533>»

RPRR R R R

1
2
3
4
5
6
7



, 3 BREE (HyMATLI=, ¥1K) (AS)
Fig. CONTROL EQUIPMENT (CUT OFF LEVER, SIDE) (AS)

v /P
CANOPY SPEC.

COUNTRY
APPLT -
cation| | O | —

e R ]
CABIN 3PEC.

REFER TC Fig. 24




,»,172191-74600, ,"P.T.0. KIT(FRAME END",1,1,,,,,51,,5555355>
,,172141-42960, ,""JOINT, CABLE™,1,1,1,1,,,,,555555555
,»,172151-45650, ,CABLE,1,1,1,1,,,,,,,5.55555

,,172142-45670, ,""ROD, SPOOL",1,1,1,1,,,,,55555955>
,,172157-45990, ,""BOOTS, PEDAL™,1,1,1,1,,,,,.55555555
,,172168-46250, ,SUPPORT,1,1,1,1,,,,,555555535
2,,172165-46281, ,""PEDAL ASSY, SWING",1,1,1,1,,,,,,5555555>»
8,2,,172165-46340, ,B0LT,2,2,2,2,,,,,,,,555555
9,2,,172165-46350, ,""BRACKET, PEDAL",1,1,1,1,,,..,,5555355>
10,2,,172146-41910, ,"PIN 14-100",1,1,1,1,,,,,52555955>
11,2,,172165-46450, ,""LOCK CMP*",1,1,1,1,,,,,5553555554
12,2,,172165-46480, ,B0LT,1,1,1,1,,,,,,,5.55555
13,2,,172165-46490, ,SHIM,5,5,5,5,,,,,,5555555
14,2,,172122-46590, ,""ELBALL 8",1,1,1,1,,,,:555555555
15,2,,172165-46600, ,"LINK, PEDAL",1,1,1,1,,,,,.55555555

16,3, ,172141-41360, ,"BUSH 1415",2,2,2,2,,,,553553533>»
17,2,,172168-46870, ,BRACKET,1,1,1,1,,,,,555555555
18,2,,22137-080000, ,""WASHER 8, POLISHED",2,2,2,2,,,,,355535535523
19,2,,22351-040032, ,"'SPRING PIN 4X32",1,1,1,1,,,,,5:55535555
20,2,,22417-160160, ,"COTTER PIN 1.6X16",1,1,1,1,,,,,53555955>
21,2,,24311-000210, ,"0-RING 1A P-21.0",2,2,2,2,,,,2553523552
22,2,,24761-050000, ,"NIPPLE C,GREASE",1,1,1,1,,,,,5553555553
23,2,,26013-100162, ,""BOLT M10X 16",2,2,2,2,,,553555353523
24,2,,26013-100202, ,""BOLT W/WASHER M10X20',2,2,2,2,,,55555523535
25,2,,26013-100202, ,"'BOLT W/WASHER M10X20',2,2,2,2,,,555553533525
26,2,,26051-080002, ,"NUT M 8",1,1,1,1,,,.,255353554
27,2,,26116-080304, ,""BOLT M 8X 30",2,2,2,2,,,553555353523
28,2,,26716-080002, ,""NUT M 8",2,2,2,2,,,553553533523
29,2,,26716-080002, ,"NUT M 8",2,2,2,2,,,,35535325335
30,2,,933110-54100, ,"PIN 4.75X14",1,1,1,1,,,,:55555593>
31,2,,933168-28480, ,"WASHER 20X9X3.2",1,1,1,1,,.,.,25535354
32,2,,1C6141-35370, ,""SPRING,LOCK",1,1,1,1,,,,,55555555>»

1,1
2,2
3,2
4,2
5,2
6,2
7



)

P.T.0.CONTROL)

(FRAME END)

4600)
ig. 83 REF. No.1~19

g.32 REF. No.2~32

F. No.l

"¥(7D—AI>F)

Fu
[
91-7
2 RE
|

K
1
i
F

001..3 .

REFER TO Fig.?22,23,24

REFER TO Fig.67




,,172168-74620,,"P.T.0. KIT(FR, UNITE",1,1,,,,,51,,5555355>
,,172141-42960, ,""JOINT, CABLE™,1,1,1,1,,,,,555555555
,,172142-45670, ,""ROD, SPOOL™,1,1,1,1,,,,,555555555

, »1A1040-45890, ,""WASHER 10 36 4.5",1,1,1,1,,,,,.55535555
,»,172312-45930, ,"'SPRING 13X1.2X70",1,1,1,1,,,,,555535554
,»»,172116-45940, ,""KNOB (C), LEVER",1,1,1,1,,,,55535555555
2,,172168-46100, ,BRACKET,1,1,1,1,,,,,555555555
8,2,,172168-46160, ,"'LINK W/BUSH",1,1,1,1,,,,,5555355555
9,3,,172141-41370, ,"'BUSH 2015",2,2,2,2,,,,,535555255>»
10,2,,172168-46190, ,LEVER,1,1,1,1,,,,,555555555
11,2,,172124-46200, ,""0O-RING 27X5.7",2,2,2,2,,,553553233523
12,2,,172168-46231, ,""CABLE, 3RDV",1,1,1,1,,,,,5535555535
13,2,,172122-46590, ,"ELBALL 8'",1,1,1,1,,,,,5553555555
14,2,,22217-100000, ,"'SPRING WASHER 10",4,4.,4,4,,,,.5553555235
15,2,,22351-080020, ,"'SPRING PIN 8X20",1,1,1,1,,,,,5555355555
16,2, ,22417-160160, ,"COTTER PIN 1.6X16",1,1,1,1,,,,,,5555555>»
17,2, ,24761-050000, ,"NIPPLE C,GREASE™,1,1,1,1,,,,,55555555>»
18,2,,26051-080002, ,"NUT M 8",1,1,1,1,,,,,55555555>»
19,2,,26116-100202, ,""BOLT M10X 20 PLATED",3,3,3.,3,.,.,5555535555
20,2,,26116-100602, ,"BOLT M10X 60 PLATED",1,1,1,1,,,.:555552525
21,2,,933110-54100, ,"PIN 4.75X14",1,1,1,1,,.,...2525593>»
22,2,,933168-28480, ,"WASHER 20X9X3.2",1,1,1,1,,,,,555555553
23,2,,172165-62810, ,""GROMMET 10",1,1,1,1,,,,.,555555535
24,2,,172168-63200, ,""PANEL(L),INST",1,1,1,1,,,,,.5555355>
25,2,,172168-03301, ,"LABEL, SELECT",1,1,1,1,,,..55555955>

1,1
2,2
3,2
4,2
5,2
6,2
7



TROL) (CONFLUENCE)

)

oavha=) (&
MENT (P T.0. CON

é%b&b

EEEAU
HRI—

U )

R

&

0. 33

~ 26

72 REF. No.1~25

q
Fig.84 REF. No.i~22

.KI1T (CONFLUENGE)
68—74620)

inc. EEQ.SS REF. No.2
I

OF vk (&)

T
T.
7
ig.33 REF. No.1
n

0
21
3

1
i
i

P

P.
{

F

4

REFER TO Fig.38

REFER_TO Fig‘:;y




1,,172141-37501, ,PLATE,4,4,4,4,,,,,,,,55555>5
1,,26013-100302,,"BOLT M10X 30",8,8,8,8,,,55535555555>»
1,,172141-50102, ,"FRAME ASSY, LOWER",1,1,,,,.5555555535>5
-1,1,,172141-50103, ,""FRAME ASSY, LOWER",1,1,1,1,,,N,,,M/#50621, ,M/#50621,,,,,,
1,,172141-50750, ,"COVER, MOTOR",2,2,2,2,,,:5535555355>5
1,,172141-50761,,""COVER, UNDER",1,1,1,1,,,,,,5555555>
1,,172141-50890, ,GROMMET ,2,2,2,2,,,553555353523
1,,22217-100000, ,"SPRING WASHER 10",6,6,6,6,,,555553555555
8,1,,22217-120000, ,"'SPRING WASHER",4,4,4.,4,,,,,,:555255>5
9,1,,26116-100202, ,"'BOLT M10X 20 PLATED",6,6,6,6,,,,55555355554
10,1, ,26116-120252, ,"BOLT M12X 25 PLATED",4,4,4,4,,.,.553523553
11,1,,172730-05250, ,"WASHER 12'",12,12,12,12,,,,,.553553553
12,1,,172141-50901, ,""GUARD, SHOE",4,4,4,4,,,,,55355553
13,1,,26013-120452, ,"'BOLT M12X 45",12,12,12,12,,,,,55535553
14,1,,172730-05250, ,""WASHER 12",9,9,9,9,,,,.55555555>5
15,1,,172131-37170, ,"BOLT M12X 30" ,7,7,7,7, 3535535235335

16,1, ,172168-53300, ,"WEIGHT L",1,1,1,1,,,,,555555555
17,1,,172171-53310, ,"WEIGHT ,CENTER",1,1,1,1,,,,,555555555
18,1,,172171-53340, ,"WEIGHT,SIDE(L)",1,1,1,1,,,,,,55553555
19,1,,172141-53350, ,""GROMMET 26",6,6,6,6,,,,,55555555>5
20,1,,172168-53350, ,"WEIGHT R",1,1,1,1,,,,.4553555533
21,1,,172171-53350, ,"WEIGHT,SIDE(R)",1,1,1,1,,,,,555555555
22,1,,172168-53450, ,""BOLT 12X70",2,2,2,2,,,,35535335535
23,1,,22217-120000, ,"SPRING WASHER™,11,11,11,11,,,,,,.555455>»
24,1,,26116-120552, ,"BOLT M12X 55 PLATED",2,2,2,2,,,.3555522335
25,1,,172171-54102, ,"'FRAME W/BUSH,TURNING*,1,1,1,1,,,,5555553555>
26,2,,172171-54750, ,""BUSH 50X65",2,2,2,2,,,,55535335535
27,2,,172165-81760, ,""'SEAL 50X60X4, DUST",2,2,2,2,,,,55535235535
28,1, ,24761-040000, ,"NIPPLE B,GREASE",1,1,1,1,,,,.555555555
29,1,,194940-24350, ,"PIN 10X28,STRAIGHT",4,4,4,4,,,,.:55232224
30,1,,172141-57601, ,"BEARING, SWING",1,1,1,1,,,..,2555555>»
31,2,,172141-57610, ,"SEAL KIT",1,1,1,1,,,,.,555555535
32,3,,172141-57620, ,"SEAL, UPPER"™,1,1,1,1,,,,.555555535
33,3,,172141-57630, ,"SEAL,,LOWER",1,1,1,1,,,,,.55555555
34,1,,172141-57650, ,"BOLT M12X 55 PLATED",38,38,38,38,,,.,:5553555555

1
2
3
3
4
5
6
7



_ 3 JL—L&EERARPY YT
Fig. FRAME & TURNING BEARING

v
S Wi

24
]523




»»,172732-11510, ,GROMMET ,1,,1,,,,,,555555555
,»,172165-61190-3, ,"COVER R",1,.1,,,,,,5.555555>
,»,172171-61300, ,COVER(A),1,,1,,,,55555555555
»»,172168-61350, ,COVER,1,,1,,,,,,,55555555
»»,172165-61450-3, ,"COVER I, EV",1,.1,,,,,,55555555>
»»,172168-61500, ,PLATE;A,L1,.,1,,,,,,555555555
1,,172168-61510, ,"PLATE (B",1,,1,,,,,555555255>
8,1,,172171-61520, ,"PLATE,C",1,,1,,,,,,55555555>
9,1,,172171-61530, ,""PLATE D COMPL.",1,,1,,,,.55553555535
10,1,,172168-61550, ,"PLATE F",1,,1,,,,,,:.5555555
11,1,,172171-61550, ,"PLATE E",1,,1,,,,,,,55555555
12,1,,172168-61560, ,"PLATE G",1,,1,,,,,,,55555555
13,1,,172165-61650, ,""COVER, FRONT",1,,1,,,,55555555555
14,1,,172165-61700, ,""COVER ASSY, BL LINK",1,,,,,,.55553555535
14-1,1,,172165-61701, ,"'"COVER ASSY, BL LINK",1,,1,,,,N,,,M/#50626,,,,,,,,
15,1,,172165-61720, ,RUBBER,1,,1,,,,,,,:5555555

16,1, ,172165-61740-3, ,""COVER M",1,,1,,,,555355535535>»
17,1,,172165-61780-3, ,BRACKET ,1,,1,,,,555553555555
18,1,,172165-61801, ,PLUG,5,.,5,,,,5555555555>
19,1,,172519-63240, ,""BOLT 8X 16",4,,4,,,.5559522355>5
20,1,,172519-63240, ,"BOLT 8X 16",4,,4,,..2553523533>»
21,1,,172519-63240, ,"BOLT 8X 16",1,,1,,,,55535555535>»
22,1,,22137-100000, ,"WASHER 10,POLISHED",5,,5,,,5555535555535
23,1,,22137-100000, ,"WASHER 10,POLISHED",9,,9,.,,.5555525355>5
24,1,,22217-100000, ,"SPRING WASHER 10",25,,25,,,,.555525355>5
25,1,,22217-100000, ,"SPRING WASHER 10",2,,2,,..5553553533>»
26,1,,22217-140000, ,"SPRING WASHER 14" ,2,,2,,,,55535535533>»
27,1,,26013-080162, ,""BOLT W/WASHER M8X16',2,,2,,,35555355553355
28,1,,26013-100352, ,"BOLT M10X 35",5,.5,,.:555355535254
29,1,,26116-100162, ,"BOLT M10X 16 PLATED,2,,2,,,.5555555355>5
30,1,,26116-100202, ,"'BOLT M10X 20 PLATED",25,.25,,..,.553553533>»
31,1,,26116-140352, ,""BOLT M14X 35 PLATED"™,2,.,2,,,.,55355535354
32,1,,26367-100002, ,"U-NUT M10"™,4,.4,,,,.:555322335

RPRR R R R

1
2
3
4
5
6
7



TJL—Lh— (FvEV)
Fig. 35 FRAME COVER( BIN)

(55
PREVIOUS




»»,194145-04810, ,"WASHER 10",,3,,3,,,,,55555555>
,»,172165-61190-3, ,"COVER R",,1,,1,,,,,55555555>
,»,172168-61350, ,COVER, ,1,,1,,,,,,,5555555

»,172171-61400, ,COVER(B),,1,,1,,,,.55555553>
»»,172165-61450-3, ,"COVER I, EV",,1,,1,,,,,,,5:5555>
»»,172168-61500, ,PLATE;A,,1,,1,,,,,,,5555555
1,,172168-61510, ,"PLATE (B",,1,,1,,,,,,,555555>
8,1,,172171-61520, ,"PLATE,C",,1,,1,,,,,55555555>
9,1,,172171-61530, ,""PLATE D COMPL.",,1,,1,,,,5555555535
10,1,,172168-61550, ,"PLATE F",,1,,1,,,,,,.555555>
11,1,,172171-61550, ,"PLATE E",,1,,1,,,,,.55555555
12,1,,172168-61560, ,"PLATE G",,1,,1,,,,,,55555555
13,1,,172165-61600, ,""COVER,FRONT", ,1,,,,55535553555553
14,1,,172165-61700, ,""COVER ASSY, BL LINK",,1,,,,,.55553555535
14-1,1,,172165-61701, ,"'"COVER ASSY, BL LINK",,1,,1,,,N,,,,,M/#50626,,,,,,
15,1,,172165-61720, ,RUBBER, ,1,,1,,,,,,,5555555
16,1,,172165-61801, ,PLUG, ,6,,6,,,,,,5555555
17,1,,172165-61100-3, ,"COVER L",,1,,,,,.5555555555
18,1,,172519-63240, ,""BOLT 8X 16",,4,.4,,..552555255>5
19,1,,172519-63240, ,""BOLT 8X 16",,4,.4,,.:555522355>5
20,1,,22137-100000, ,"WASHER 10,POLISHED",.,9,,9,.,:5555352553
21,1,,22137-100000, ,"WASHER 10,POLISHED", ,9,,9,,5555535555535
22,1,,22217-100000, ,"SPRING WASHER 10",,25,,25,,,,.5535555535
23,1,,22217-100000, ,"SPRING WASHER 10",.,2,.2,,,,53555535555
24,1,,26013-080162, ,"BOLT W/WASHER M8X16",,2,,2,,,535555555535
25,1,,26013-100352, ,""BOLT M10X 35",.,9,.,9.,:555535335535
26,1,,26116-100162, ,"'BOLT M10X 16 PLATED™,.2,,2,,.,55355535554
27,1,,26116-100202, ,""BOLT M10X 20 PLATED",,25,,25,,,.,55355535555>»
28,1,,26367-100002, ,"U-NUT M10",,4,,4,,.,.:552322235
29,1,,172732-11510, ,GROMMET, ,,,1,,,,1,,,5555555
30,1,,172165-61650, ,""COVER, FRONT",,,.,1,.,.1,.,...5545
31,1,,172165-61820-3, ,""COVER L",,,,1,,,.,1,.,5555554

RPRR R R R

1
2
3
4
5
6
7



0.3

(=5
PREVIOUS

léu_@
35— /)%
20— 2

4
<
S

P -
27,4§ REFER TO Fig. 38

A St
AS SPEC.

2L—Lhl— (F£+ /)

FRAME COVER (CANOPY)

16

gy/és
¢

@

A St
AS SPEC.

31




»»172165-62100, ,STEP,1,1,1,1,,,,,,5555555>
,,172171-62100, ,""STEP A COMPL.",1,1,,,,5,55535555535
,»172165-62201, ,"STEP (C) ASSY",1,1,,,,,..555555555
,,172168-62200, ,""MAT, FLOOR",1,1,1,1,,,,,55555255>
,,172165-62800, ,""GROMMET 26" ,1,1,1,1,,,,555555355>5
,»,172165-62810, ,"GROMMET 10™,2,2,,,,,,,,55555555
1,,22217-100000, ,"SPRING WASHER 10',9,9,9,9,,,,,555555555
8,1,,22217-100000, ,"SPRING WASHER 10',4,4,4,4,,,,,3:553553523
9,1,,22217-100000, ,"SPRING WASHER 10",7,7,7,7
10,1, ,22417-320200, ,"'COTTER PIN 3.2X20",1,1,2
11,1, ,26116-100202, ,""BOLT M10X 20 PLATED",9,9
12,1,,26116-100202, ,""BOLT M10X 20 PLATED",4,4

RPRR R R R

1
2
3
4
5
6
7

14,1, ,26647-100152, ,""WING BOLT M10X15",1,1,2,2,,,,55553555535
15,1,,172122-17190, ,CLIP, ,5,.,5,,,,,5,555555>
16,1,,172122-17190, ,CLIP,,4,.,4,,,,,,,,555555

17,1, ,172157-54850, ,""GROMMET 18",,1,,1,,,,5555555555
18,1,,172151-62240, ,GROMMET, ,2,,2,,5555535335535
19,1,,172165-68250, ,"'PLUG,RUBBER", ,1,,1,,,,,55555555>»
20,1,,172165-62300, ,"STEP D",1,1,1,1,,,,,,,555555>
21,1,,172165-62830, ,GROMMET ,1,1,,,.:55553535535
22,1,,26013-100202, ,""BOLT W/WASHER M10X20",3,3,3,3,,.5555555355»
23,1,,172116-46630, ,"'KNOB, LOCK LEVER"™,1,1,1,1,,,,.5535555535
24,1,,172171-58800, ,"PIN, LOCK",1,1,1,1,,,.,,,5555255>
25,1,,172171-62150, ,"STEP ASSY",,.1,1,.,.1,,...5455>
26,1,,172165-62600, ,"'STEP C COMP.,SI',,,1,1,,..1,,...5545>
27,1,,172165-62630, ,"'"RUBBER 90,EDGE",,,1,1,,,,1,,,.,55545



AStig A S{h
AS SPEC. AS SPEGC.




,,172212-61230, ,""FASTENER, DIAL",1,1,,,,.,55555355555
»»,172168-64201, ,"MOUNT, SEAT",1,1,,,,,,.55555555>5
,»,172165-64601, ,"COVER, MOUNT™,1,1,,,,,.,5:5555555
,,172165-64691, ,"PLATE, SEAT",1,1,,,.,..:55555555
»,172165-64770, ,NUT,2,2,,,,,,,,55555555

,,22217-080000, ,"'SPRING WASHER 8",4,4,,,.,.553553535>»
1,,26013-100202, ,"BOLT W/WASHER M10X20",4,4,,,:555355332223
8,1,,26013-100202, ,"'BOLT W/WASHER M10X20",4,4,,,,3555535533355
9,1,,26577-050122, ,""SCREW M 5X 12",2,2,,,.,.55355535253
10,1,,26716-050002, ,"NUT M 5",2,2,,,,,,,,,555555>
11,1,,26716-080002, ,"NUT M 8",4.,4,,,,,,,,,,55555>

12,1, ,933110-58500, ,""GROMMET 50",1,1,,,,55535553555553
13,1,,172162-64200, ,""SEAT ,OPERATOR" ,1,1,,,,555553555553
14,2,,172162-64210, ,""CUSHION ASSY",1,1,,,,.5553555255>5
15,2,,172162-64220, ,"'BACK ASSY",1,1,,,.455535555335224
16,2,,172162-64230, ,"'BACK (B) ASSY",1,1,,,,5535555525335
17,2,,172162-64240, ,""PANEL ,BACK" ,1,1,,,,,555553555523
18,3,,172162-64320, ,"RUBBER A,EDGE",1,1,,,,5555535555535
19,3,,172162-64330, ,"'RUBBER B,EDGE",1,1,,,,5,5555535555
20,2,,172162-64250, ,"BRACKET L,SIDE",1,1,,,,.5555555955>5
21,2,,172162-64260, ,"'BRACKET R,SIDE™,1,1,,...55555353554
22,2,,172162-64270, ,ADJUSTER,1,1,,,,555555353553
23,2,,172162-64280, ,ADJUSTER,1,1,,,,555555353553
26,2,,172162-64310, ,""'SCREW M5X10,TAPPING",3,3,,,,.5555555955>5
27,2,,26013-080202, ,"'BOLT W/WASHER M8X20',8,8,,,,555555555595
28,2,,26022-080162, ,""'SCREW M 8X 16",4,4,,,..2553523533>»
29,1,,22137-080000, ,"WASHER 8, POLISHED",6,6,,,,5555535555535
30,1,,22217-080000, ,"SPRING WASHER 8",4.,4,,,,,55535535533>5
31,1, ,26716-080002, ,"NUT M 8",2,2,,,,,,,,55555555
32,1,,172111-16890, ,"GROMMET 9",3,3,,.,.5555555955»
33,1,,172312-17260, ,""GROMMET 22X2.3",1,1,,..255555323524
34,1,,172165-63201, ,"PANEL, INST",1,1,,,,,.555555555>5
35,1,,172519-63240, ,"BOLT 8X 16",10,10,,,,,.555555553

36,1, ,172165-63250, ,""PANEL(L), INSTRUMENT,1,1,,,,..5555555595
37,1,,172165-63280, ,COVER,1,1,,,,,,5555555555
38,1,,172165-63660, ,CAP,1,1,,,,,,5555555555

RPRR R R R

1
2
3
4
5
6
7



Y—h&I—hYU /N
Fig.38 SEAT & SEAT MOUNT

RHUNo. 131}, RHUNo. 1455288 8#%7.
13inc. 14 ~ 28

COUNTRY

JP

AS

APPLI -
CATION




»»,194300-21460, ,CAP,,,1,1,,,,,,,5555555
,,172168-63100, ,""PANEL(L) , INST(EP",,,1,1,,,55535555355>5
,,172519-63240, ,"BOLT 8X 16",,,16,16,,,,,5535555535
»»172165-63600, ,"COVER (R)",,,1,1,,,,,,,:55555
»,172165-63620, ,"COVER (L)",,,1,1,,,,.5532222555
»»,172165-63650, ,"PLUG 10,HOLE™,,,3,3,,,,,,:5555555
1,,172165-63660,,CAP,,,1,1,,,,,,5,555555
8,1,,172165-63700, ,"'PANEL(R) , INST(EP",,,1,1,,,,55355553555>5
9,1,,22137-040000, ,""WASHER 4, POLISHED",,.,4,4,,,.,:555355235
10,1,,26716-040002, ,"NUT M 4™, ,.,4.4,,,,,,,,,,,5,,
11,1,,172165-64301, ,"MOUNT A™,,,1,1,,,,5,55555555
12,1,,172165-64360, ,""MOUNT B COMP.,EP",,,1,1,,,,.555555535
13,1,,172165-64390, ,MOUNT, , ,1,1,,,,,55555555>

14,1, ,26013-080202, ,"'BOLT W/WASHER M8X20",,,4,4,,,,,553552555
15,1,,26013-080552, ,""BOLT M 8X 55", ,,4,4,,,,,53555355>5

16,1, ,26013-100202, ,""BOLT W/WASHER M10X20",,,4,4,,,5355555223135

RPRR R R R

1
2
3
4
5
6
7



Y—=hvoYh (AS)
Fig.39 SEAT MOUNT (AS)
1

REFER TO Fig. 37

COUNTRY [JP [ ASTEX
APPLI —
CATION| ™ O|—




1,1,,194145-04810, ,"WASHER 10",4,4,4,4,,,,,355353524
2,1,,194145-04810, ,""WASHER 10",6,6,6,6,,,,55535555535
3,1,,194145-04810, ,""WASHER 10",4,4,4,4,,,,,5535355135
4,1,,172171-65100-1, ,""BONNET (GREEN)",1,1,,,,,,5553555555>5
4A,1,,172171-65100-2, ,""BONNET (YELLOW)™,,,1,1,,,,5555555595
6,2,,172171-65780, ,""RUBBER,SEAL C",1,1,1,1,,,,,5553555554
7,2,,172168-65790, ,RUBBER,1,1,1,1,,,,,,5,55555>
8,2,,172171-65820, ,""RUBBER,SEAL D",1,1,1,1,,,,,555555555
9,2,,172171-65850, ,""RUBBER,SEAL K",1,1,1,1,,,,,,5555555>
10,1,,172168-65200, ,"PIPE, EXH.EXTENSION",1,1,1,1,,,,,555555555
11,1,,172168-65260, ,""SPRING,GAS",1,1,1,1,,,,,.55355554
12,1,,172734-65260, ,"PIN, BONNET LEVER",1,1,1,1,,,,,,5555555>
13,1,,172734-65270, ,"'SPRING, CATCH",1,1,1,1,,,,,555555555
14,1,,172171-65300-1, ,""BONNET (GREEN)",1,1,,,,.55555553555
14A,1,,172171-65300-2, ,""BONNET B (YELLOW)",,,1,1,,.55535523352>5
16,2, ,172168-65760, ,RUBBER,1,1,1,1,,,,,,5555555>»
17,1,,172124-65450, ,"LEVER, LOCK",1,1,1,1,,,,,5535555535
18,1,,172171-65451, ,"'BONNET A CMP(EV",1,1,1,1,,,,,5555355555
20,2,,172168-65750, ,RUBBER,1,1,1,1,,,,,,5555555>»
21,1,,172126-65460, ,HOOK,1,1,1,1,,,,,,,555555>
22,1,,172124-65480, ,CATCHER,1,1,1,1,,,,.55352553
23,1,,172124-65490, ,"PLATE,CATCH",1,1,1,1,,,,,,5555555>»
24,1,,172126-65500, ,KEY,1,1,1,1,,,,,,5555555>
25,2,,172126-65571, ,"WASHER LOCK",1,1,1,1,,,,.:555555535
26,2,,26347-100002, ,"U-NUT M10",1,1,1,1,,,,,55555955>
27,1,,172171-65601, ,"DUCT ASSY",1,1,1,1,,....2555535>»
28,1,,172171-65650, ,""BRACKET COMPL.",1,1,1,1,,,,,,5555555>»
29,1,,172168-65740, ,SEAL,1,1,1,1,,,,,,,5.55555
30,1,,172171-65830, ,""RUBBER,SEAL E",1,1,1,1,,,.,,2555455>
31,1,,22137-080000, ,"WASHER 8, POLISHED",2,2,2,2,,,,.355535224
32,1,,22137-100000, ,"WASHER 10,POLISHED",2,2,2,2,,.,.553523553
33,1,,22137-100000, ,"WASHER 10,POLISHED",3,3,3,3,,:555535555535
34,1,,22217-080000, ,"SPRING WASHER 8',2,2,2,2,
35,1,,22217-080000, ,"SPRING WASHER 8",3,3,3,3,
36,1,,22217-100000, ,"SPRING WASHER 10',2,2,2,2,
37,1,,22217-100000, ,"SPRING WASHER 10'",3,3,3,3,,.,55555553555>5
38,1,,22417-200200, ,""COTTER PIN 2.0X20",2,2,2,2,,,55355353523
39,1, ,22417-200200, ,"COTTER PIN 2.0X20",2,2,2,2
40,1,,26013-100252, ,""BOLT W/WASHER M10X25",4,4
41,1,,26013-100252, ,""BOLT W/WASHER M10X25",6,6
42,1,,26013-100252, ,""BOLT W/WASHER M10X25",4,4
43,1,,26013-120352, ,"BOLT M12X 35",5,5,5,5,,,,
44,1, ,26116-080162, ,""BOLT M 8X 16 PLATED",3,3,
45,1, ,26116-080202, ,""BOLT M 8X 20 PLATED",2,2,
46,1, ,26116-100202, ,""BOLT M10X 20 PLATED",2,2,
47,1, ,26116-100202, ,"BOLT M10X 20 PLATED",3,3,3
48,1, ,933152-02900, ,WASHER,2,2,2,2,,,,,3555535»
49,1, ,933110-00301, ,"KEY ASSY",1,1,1,1,,,..,5555255>

NN W v w u

3
2
3



1,40 B

v, 0—g




»»(72165-68401, ,"CABIN ASSY",1,,,,,,5,55555555>
,»,194080-01121, ,""KNOB 8X17X30",4,,,,55533555255523
,»,172725-23050, ,"'SPRING, RETURN",1,,,,.,:55555553555
,»»,194150-24270, ,"'SCREW CAP 13,2, ,,,,555555555293
»»,194145-04810, ,"WASHER 10,3, ,,,,,,5555555555
,»,172137-46210, ,SCREW, 2, ,,,,,,,55555555>
2,,194273-47910, ,KNOB, 1, ,,,,,,5555555555
8,2,,172141-53350, ,""GROMMET 26" ,1,,,,5555553355555
9,2,,194310-61610, ,"GROMMET 9",1,,,,,,,,55555355>
10,2,,172165-67100, ,""FRAME UNL ASSY,GLASS™,1,,,:,555555335352575
11,2,,172165-67170, ,""FRAME UNR ASSY,GLASS™,1,,,:455555533535225>5
12,2,,172165-67240, ,"SPRING 16,4, ,,,,555555533535
13,2,,172165-67250, ,"SPRING, DISH",2,,,,.,,5553355555>5
14,2,,172165-67350, ,SEAL,1, ,,,.,,5555555555
15,2,,22217-080000, ,""SPRING WASHER 8'",3,,,,,555555553535
16,2,,172165-67370, ,"TRIM,REAR™,1,, ,,,,.5555555555
17,2,,172137-68120, ,PIN,2,,,,,,,,.55555555
18,2,,172165-68400-3, ,""CABIN ASSY",1,,,.55555533555555
19,2,,172162-69050, ,"LOCK ASSY",1,,.,.55553555355>5
20,2,,172162-69070, ,COATHANGER, 1, ,,,55555535353525 5
21,2,,172165-69090, ,COVER,1,,,,,5,5555555555
22,2,,172165-69170, ,"TRIM, ROOM™,1,,,,,,,5555555555
23,2,,172165-69180, ,""COLLAR 6,GLASS",2,,,,.355552533335
24,2,,172165-69200, ,""STOPPER R-UN",2,,,,,.:5535555255>5
25,2,,172141-68270,,"CLIP 8, TREE",4,,,,,,,,:.5555555
26,2,,172165-69220, ,STOPPER,1,,,,,,.5555555555
27,2,,172165-69230, ,""STOPPER L-UP",1,,,,,,55555555525
28,2,,172165-69240, ,COVER,1,,,,,,,555555555
29,2,,172165-69250, ,"COVER L-UP",1,,,,,,53555355535
30,2,,172165-69260, ,LEVER,1,,,,,,,5555555555
31,3,,172141-41360, ,"BUSH 1415",1,,,,.2555533553225>5
33,2,,172165-69290, ,BRACKET,1,,,,,,.5555555555
34,2,,172165-69320, ,"FRAME UPL,GLASS",1,,,,,.5555555355>5
35,2,,172165-69410, ,FRAME, 1, , ,,.,..555555555

36,2, ,172165-69500, ,""ROLLER 35",4,,,,,,55553535355555
37,2,,172165-69510, ,ROLLER,4, ,,,,,.,,.5.555555
38,2,,172165-67480, ,CLIP,1,,,,,,,,55555555>
39,2,,172165-69530, ,SPACER,6, ,,,.:.5555555555
40,2,,172165-69540, ,FINISHER,1, ,,,,,,555355555 55
41,2,,172165-69550, ,SHAFT .4, , ., ,,,5555555555
42,2,,172165-69560, ,""SHAFT 14,ROLLER™,2,,,,..55553355255>5
43,2,,172165-69570, ,SHAFT,2,,,,,,,.55555555>
44,2,,172165-69580, ,GLASS(UP,1,,,,,,:555525553
44-1,2,,172165-69581, ,GLASS,1,,,,,,N,, ,M/#50833, ,,,,,,,
45,2,,172165-69590, ,GLASS,1,,,,,,,5555555555
46,2,,172165-69600, ,"ACRYL F",1,,,,,,,5555255555
47,2,,172165-69610, ,GLASS,1,,,,,,5555555555>5
48,2,,172165-69620, ,"GLASS L",1,,,,.5:55555355555
49,2,,172165-69630, ,GLASS,1,,,,,,,5555555555
50,2,,172137-69651, ,""COLLAR, GLASS",10,,,.55535555555535
51,2,,172165-69661, ,""SEAL,CAB ROOF",1,,,,,555552525535
52,2,,172165-69671, ,SEAL,L,,,,,,5555555555>5
53,2,,172165-69681, ,SEAL,1, ,,,,,.:.55555555
54,2,,172165-69691, ,SEAL,1, ,,,,..5555555555
55,2,,172165-69720, ,"SEAL ,DOOR™,1, ,,,,,5,55555555>

56,2, ,172165-69731, ,""SEAL,FRONT" ,1,,,,4.255553555255
57,2,,172165-69740, ,""RUBBER UN-R,STOPPER",1,,,,,,55555555545
58,2,,172162-69750, ,HANDLE, 1, ,,,,,.,,,5555555
59,2,,172165-69750, ,RUBBER, 1, ,,,,,.5555555555

60,2, ,172165-69760, ,"'RUBBER UP-R,STOPPER",1,,,,,555555555533
61,2,,172165-69770, ,RUBBER,1, ,,,,,,,555555555
62,2,,172165-69780, ,""RUBBER UP-R,CUSHION",1,,,,,,,5555555545
63,2,,172165-69790, ,RUBBER, 1, ,,,.,,.:.55555555

1,1
2,2
3,2
4,2
5,2
6,2
7



64,2,,172165-69800, ,"'RUBBER UN,CUSHION™,2,,,,,,555355535555>»
65,2,,172165-69811, ,RUBBER,S, ,,,,,55555555555
66,2,,172165-69830, ,""SEAL,FRONT" ,1,,,,,55555535535553
67,2,,172137-69840, ,SCREW,10, ,,,,,.5555555555
68,2,,172165-69840, ,PACKING,1,,,,,,,,55555555>5
69,2,,172165-69850, ,"'PACKING UP-R™,1,,,,,555535535535>»
70,2,,172165-69860, ,"'PACKING UN-L",1,,,,,555535555555>5
71,2,,172165-69870, ,""PACKING UN-R™,1,,,,,555535555535>»
72,2,,172165-69890, ,"LATCH L ASSY".,2,,,,,:55535523255>5
73,2,,172165-69960, ,"LATCH R ASSY",2,,,,.355553552355>5
74,2,,172165-69980, ,GUARD,4, ,,,,,,5555555555
75,2,,26577-080122, ,""'SCREW M 8X 12",2,,,,55555535535535
76,2,,22137-060000, ,"WASHER 6, POLISHED",9,,,,,55535553555553
77,2,,22137-080000, ,"WASHER 8, POLISHED",4,,,..,535555355535
78,2,,22137-100000, ,"WASHER 10,POLISHED",8,,,,,,55555555535
79,2,,22137-100000, ,"WASHER 10,POLISHED",7,,,:55553553533553
80,2,,22137-100000, ,"WASHER 10,POLISHED",8,,,,555535553535553
81,2,,22137-140000, ,"WASHER 14 ,POLISHED",1,,,,5555355535535553
82,2,,22157-060000, ,"WASHER 6,2, ,,,,,,,55555555>
83,2,,22157-080000, ,"WASHER 8",10,,,,5555555552535
84,2,,172165-67380, ,SHIM, 2, ,,,,,,,55555555>
85,2,,22217-100000, ,"SPRING WASHER 10,2, ,,,5555553525535
86,2,,22217-100000, ,"SPRING WASHER 10,3, ,,.5555553525535
87,2,,22217-140000, ,"SPRING WASHER 14".2,,,,,.:5532555351>5
88,2,,22417-400250, ,"COTTER PIN 4.0X25",1,,,,:5553555232524
89,2,,22867-300080, ,""'SCREW 3X 8",2,,,:52553523533524
90,2,,26013-080162, ,""BOLT W/WASHER M8X16™,4,,,,555553525355>5
91,2,,26013-080252, ,"BOLT M 8X 25,4, ,,,.555535335533>5
92,2,,26013-080302, ,"BOLT M 8X 30",4,,,,.55559522355>5
93,2,,26013-100162, ,""BOLT M10X 16",5,,.,,.55555555955>5
94,2,,26013-100202, ,"'BOLT W/WASHER M10X20",8,,,,55535555552335
95,2,,26013-100252, ,""BOLT W/WASHER M10X25",7,, 4555355553553 3355
96,2,,26116-060122, ,"BOLT M 6X 12".,8,,,,,:5555555355>5
97,2,,26116-101002, ,""BOLT M10X100",3,,,,,55555555355>5

98,2, ,26450-080202, ,"BOLT M 8X 20,8, ,,,555555555355>5
99,2,,26716-100002, ,"NUT M10™,2,,,,,,,.55555555>5
100,2,,26757-080002, ,"'LOCK NUT M 8 PLATED"™,3,,,,:555535535535>5
101,2,,26757-140002, ,"LOCK NUT M14 PLATED".2,,...55555555355>5
102,2,,172162-69060, ,STRIDER,1,,,,.555555535555
103,2,,172165-67500, ,SEAL,1,,,,,,,,55555555>
104,2,,172151-62240, ,GROMMET ,4, , , 5555535555325
105,2,,172165-69490, ,PLATE,1,,,,,,5555555555>5
106,2,,22137-100000, ,"WASHER 10,POLISHED",2,,,,,,55555355335
107,2,,26013-100202, ,""BOLT W/WASHER M10X20',2,,,,,55353555555523
108,2,,172165-69990, ,SHIM,2, ., ,,,,,,,555555>
109,2,,172165-69521, ,"SUSH ASSY",1,,,.555535555332523
110,3,,172165-67811, ,""GLASS L440 FR",1,,,,5555553525535
111,3,,172165-67821, ,"GLASS L485 RR",1,,,,.:55535555335554
112,3,,172165-67850, ,""CHANNEL CTR",1,,,.,,.5555555255>5
113,3,,172165-67860, ,"STRIP ,WATER" ,1,,,,,.5555555355>5
114,3,,172162-69970, ,"LOCK ASSY™,2,,,.55553553332223
115,2,,172165-68280, ,COLLAR,1,,,,,55555555555
116,2,,933171-17770, ,"SHIM SET".,2,,,,,.5555555255>5



BHUNo. 1, Etgl/No. 2511 68BBFT,

Tinc. 2~ 17 COUNTRY|JP TAS |EX

Fig-No. |41 142 | 4]




»»(72165-68411, ,"CABIN ASSY"™,,.1,,,,,,55555555>
,»,194080-01121, ,""KNOB 8X17X30",,,4,,,553555555523
,»,172725-23050, ,"'SPRING, RETURN",,,1,,,,.5555553555
,»»,194150-24270, ,"'SCREW CAP 13",,.2,,,.55555555593
,»,194145-04810, ,"WASHER 10", ,,3,,,,,5555555555
,,172137-46210, ,SCREW, , ,2,,,,,,,.555555>
2,,194273-47910, ,KNOB, , ,1,,,,,5,55555555
8,2,,172141-53350, ,""GROMMET 26", ,,1,,,5555533555555
9,2,,194310-61610, ,"GROMMET 9™, ,.1,,,,,,55555555>
10,2,,172165-67100, ,""FRAME UNL ASSY,GLASS™,,,1,,..5555353535255>5
11,2,,172165-67170, ,""FRAME UNR ASSY,GLASS™,,.,1,,..5555355225>5
12,2,,172165-67240, ,"SPRING 16", ,,4,,,555555523535
13,2,,172165-67250, ,"SPRING, DISH",,.,2,,,,,555355555>5
14,2,,172165-67350, ,SEAL, ,,1,,,,,,555555555
15,2,,22217-080000, ,""SPRING WASHER 8",,,3,,,55555555353>
16,2,,172165-67370, ,"TRIM,REAR™, , ,1,,,,,,5:5555555
17,2,,172137-68120, ,PIN, ,,2,,,,,,.55555555
18,2,,172165-67400, ,CABIN, ,,1,,,,,,,5.55555>
19,2,,172162-69050, ,"LOCK ASSY",,.,1,,,:5553555355>5
20,2,,172162-69070, ,COATHANGER, , ,1,,,555553535555 5
21,2,,172165-69090, ,COVER, ,,1,,,,,5555555555
22,2,,172165-69170, ,"TRIM, ROOM™,,.,1,,,,,,.55555555
23,2,,172165-69180, ,""COLLAR 6,GLASS", ,.2,,.,355552533335
24,2,,172165-69200, ,"'STOPPER R-UN",,.2,,,,.:555555523
25,2,,172141-68270,,"CLIP 8, TREE",,,4,,,,55555525535
26,2,,172165-69220, ,STOPPER, , ,1,,,,,5555555555
27,2,,172165-69230, ,""STOPPER L-UP",,.1,,,,,:555555545
28,2,,172165-69240, ,COVER, ,,1,,,,,5555555555
29,2,,172165-69250, ,""COVER L-UP™,,.,1,,,,,5553555555>5
30,2,,172165-69260, ,LEVER, ,,1,,,,,,:.5555555
31,3,,172141-41360, ,"BUSH 1415",,,1,,,.555533552555
33,2,,172165-69290, ,BRACKET, , ,1,,,,.,555555555
34,2,,172165-69320, ,""FRAME UPL,GLASS", ,.,1,,.:55555553555
35,2,,172165-69410, ,FRAVE, , ,1,,,,....5555555
36,2,,172165-69500, ,"ROLLER 35", ,.4,,,,,,,,,55555>
37,2,,172165-69510, ,ROLLER, ,,4,,,,,,.55555555
38,2,,172165-67480, ,CLIP,,.1,,,,,,,.555555>
39,2,,172165-69530, ,SPACER, ,,6,,,,.5555555555
40,2,,172165-69540, ,FINISHER, ,,1,,,,,555355555 55
41,2,,172165-69550, ,SHAFT, , ,4,,,,,,:.5555555
42,2,,172165-69560, ,""SHAFT 14,ROLLER",,.,2,,,..5553552555
43,2,,172165-69570, ,SHAFT, ,,2,,,,,,5.555555>

44,2, ,172165-69581, ,GLASS, ,.,1,,,,..:55555555
45,2,,172165-69590, ,GLASS, , ,1,,,,.,:.5555555
46,2,,172165-69600, ,"ACRYL F",,.1,,,,,,:.5555555
47,2,,172165-69610, ,GLASS, ,,1,,,,,,:55555555
48,2,,172165-69620, ,"GLASS L",,.1,,,,,,55555555>
49,2,,172165-69630, ,GLASS, , ,1,,,,,5:55555555
50,2,,172137-69651, ,""COLLAR, GLASS",,,10,,,55555555355>
51,2,,172165-69661, ,""SEAL,CAB ROOF", ,,1,,,,.5555555595
52,2,,172165-69671, ,SEAL, ,,1,,,,,,.55555555
53,2,,172165-69681, ,SEAL, ,,1,,,,,,55555555>
54,2,,172165-69691, ,SEAL,, ,,1,,,,.,,55555555
55,2,,172165-69720, ,"SEAL ,DOOR™, , ,1,,,,,,55555555>
56,2,,172165-69731, ,""SEAL,FRONT", ,,1,,,,5555355555 5
57,2,,172165-69740, ,""RUBBER UN-R,STOPPER",,.,1,,,,55555555535
58,2,,172162-69750, ,HANDLE, ,,1,,,,,,,,,5.5555
59,2,,172165-69750, ,RUBBER, ,,1,,,,.,,55555555

60,2, ,172165-69760, ,"'RUBBER UP-R,STOPPER",,.,1,,,,,5555555545
61,2,,172165-69770, ,RUBBER, ,,1,,,,,,,55555555
62,2,,172165-69780, ,""RUBBER UP-R,CUSHION",,,1,,,,,5555555555
63,2,,172165-69790, ,RUBBER, ,,1,,,,,,,5555555
64,2,,172165-69800, ,""RUBBER UN,CUSHION",,,2,,,,,,5535355555>5

1,1
2,2
3,2
4,2
5,2
6,2
7



65,2,,172165-69811, ,RUBBER, ,,3,,,,,,,5555555>5
66,2,,172165-69830, ,""SEAL,FRONT", ,,1,,,,555553555555
67,2,,172137-69840, ,SCREW, , ,10,,,,,,,55555555
68,2,,172165-69840, ,PACKING, , ,1,,,,,,55555555>
69,2,,172165-69850, ,""PACKING UP-R",,,1,,,,5555555355>5
70,2,,172165-69860, ,"'PACKING UN-L",,,1,,,,55535555555>»
71,2,,172165-69870, ,""PACKING UN-R",,,1,,,,55535555555>5
72,2,,172165-69890, ,"LATCH L ASSY",.,.,2,,:555535535533>5
73,2,,172165-69960, ,"LATCH R ASSY", ,.,2,,,:5553555355>5
74,2,,172165-69980, ,GUARD, , ,4,,,,,555555555>
75,2,,26577-080122, ,""'SCREW M 8X 12",,.,2,,,:555535335535
76,2,,22137-060000, ,"WASHER 6, POLISHED",,,9,,,.555553555553
77,2,,22137-080000, ,"WASHER 8, POLISHED", ,,4,,,.,55355535535553
78,2,,22137-100000, ,"WASHER 10,POLISHED",,.8,,,,5355553555535
79,2,,22137-100000, ,"WASHER 10,POLISHED",,,7
80,2,,22137-100000, ,"WASHER 10,POLISHED",,.8,,,.55555355553
81,2,,22137-140000, ,"WASHER 14 ,POLISHED", ,,1,,,.,5535553555553
82,2,,22157-060000, ,"WASHER  6",,.2,,,,,,55555555>
83,2,,22157-080000, ,"WASHER 8",,,10,,,,,5555555535
84,2,,172165-67380, ,SHIM, ,,2,,,,.,,,55555555
85,2,,22217-100000, ,"SPRING WASHER 10",,.2,.,.:555535235532
86,2,,22217-100000, ,"SPRING WASHER 10",,.,3,.,.,555553525535
87,2,,22217-140000, ,"SPRING WASHER 14", ,.2,,,55555352553
88,2,,22417-400250, ,"COTTER PIN 4.0X25",,.,1,,,..55555335224
89,2,,22867-300080, ,"SCREW 3X 8",,.,2,,5555555522335

90,2, ,26013-080162, ,"'BOLT W/WASHER M8X16",,,4,,55555555223135
91,2,,26013-080252, ,"BOLT M 8X 25", ,,4,,,555535335533>»
92,2,,26013-080302, ,"BOLT M 8X 30", ,,4,,5555535335533>5
93,2,,26013-100162, ,""BOLT M10X 16",,.5,.,,:5555555355>5
94,2,,26013-100202, ,"'BOLT W/WASHER M10X20",,,8,,,555555555535
95,2,,26013-100252, ,"'BOLT W/WASHER M10X25",,,7,,55535555552335
96,2,,26116-060122, ,"BOLT M 6X 12",,,8,,,,5553555535>»
97,2,,26116-101002, ,""BOLT M10X100",,,3,,,.5555555955>5
98,2,,26450-080202, ,"BOLT M 8X 20", ,.8,,,:5555555355>5
99,2,,26716-100002, ,"NUT M10™,,.2,,,,,,55555555>
100,2,,26757-080002, ,"LOCK NUT M 8 PLATED",,,3,.,,55555555355>5
101,2,,26757-140002, ,"'LOCK NUT M14 PLATED",,.,2,,..55535535535>5
102,2,,172162-69060, ,STRIDER, ,,1,,,,,.555535555
108,2,,172165-69490, ,PLATE, ,.,1,,,,,.553555555>
104,2,,22137-100000, ,"WASHER 10,POLISHED",,.2,,,,55555355553
105,2,,26013-100202, ,""BOLT W/WASHER M10X20",,,2,,,555555252535
106,2,,172165-69521, ,"'SUSH ASSY",,,1,,.555535535533>5
107,3,,172165-67811, ,"GLASS L440 FR",,.,1,,..,5555535254
108,3,,172165-67821, ,"GLASS L485 RR",,.,1,,,.,5555535555
109,3,,172165-67850, ,""CHANNEL CTR",,,1,,,.5555555355>5
110,3,,172165-67860, ,"STRIP ,WATER", ,,1,,,.55535555355>5
111,3,,172162-69970, ,"'LOCK ASSY",,.,2,,:55553523533>5
112,2,,172151-62240, ,GROMMET , ,,4,,...5555535555
113,2,,172165-67500, ,SEAL , ,,1,,,,,,55555555>
114,2,,172165-69990, ,SHIM, , .2, ,,,,,,,,:5555>
115,2,,172165-68280, ,COLLAR, ,,1,,,,,,55555555>
116,2,,933171-17770, ,"'SHIM SET",,.2,,,555553525535



v (AS)
Fig.42 CABIN (AS)
BHUNo. 1. BHUNOo. 2551 1 6R8HZY.
linc.2~ 116

COUNTRY [JP | AS | EX
4 Fig.No. | 41 | 42 | 41

4
. fi
\ 3
N v
.
.
\
\
A 1
\
-t
5 LN N -
. . =
—— AN
- by
b
e
LY

vl

%
%
oy Y 777

y /&S
-

REFER TO Fig.43




,», 1 72165-69000-2, ,""SIDE DOOR ASSY",1,,1,,..55535535555>5
,»172165-69000-2, ,""DOOR ASSY (GREEN)",1,,1,,,555555593535
,,172137-69410-2, ,""HINGE (GREEN)",2,,2,,,555555533535
,»,172137-66650-2, ,"HINGE (B) (GREEN)",2,.2,,,,:5555535555
,,172122-69390, ,HINGE,2,,2,,,,,,,,,555555

2,,26757-100002, ,"LOCK NUT M10™,2,,2,,,.,55555355553
8,2,,172165-69141, ,"COVER, DOOR",1,.,1,,,,,,55555555>
9,2,,172165-69190, ,RUBBER, 2, ,2,,,,,,,5,55555
10,2,,172162-69460, ,"'"KEY ASSY, CYLINDER",1,.,1,,,,.55553555535
11,2,,172162-69480, ,"'LOCK ASSY",1,.,1,,..,55555335554
12,2,,172162-69490, ,PIN,1,,1,,,,,,,.555555>
13,2,,172162-69500, ,SPRING,1,.,1,,,,,,,55555555
14,2,,172162-69510, ,""HANDLE ASSY",1,,1,,,555535555555>»
15,2,,172162-69520, ,COVER,1,,1,,,,,,:55555555
16,2,,172162-69530, ,"'ROD ASSY",1,,1,,,.5555555355>5
17,2,,172162-69540, ,""HANDLE,,OUTER™,1,,,,5555535553555»
17-1,2,,172162-69541, ,""HANDLE,,OUTER",1,,1,,,,N,, ,M/#50964,,,,,,,,
18,2,,172162-69550, ,HOOK,1,,1,,,,,,,55555555
19,2,,172122-69620, ,"'"KNOB, DOOR™,1,,1,,,,.55553555535
20,2,,172165-69640, ,"GLASS UP,DOOR™,1,,1,,,,.5555555535
21,2,,172165-69650, ,GLASS,1,,1,,,,,,,55555555
22,2,,172165-69701, ,""'SEAL UP,DOOR",1,,1,,,,,55535555535
23,2,,172165-69711, ,SEAL,1,.,1,,,,.555555555
24,2,,172165-63650, ,"PLUG 10,HOLE",5,.5,,,.,5555535555
25,2,,22137-100000, ,"WASHER 10,POLISHED",4,,4,,,.5555525355>5
26,2,,22217-050000, ,"SPRING WASHER 5",8,.,8,,..5553553533>»
27,2,,22217-060000, ,"SPRING WASHER 6'",8,,8,,,,555355535535>5
28,2,,26013-100252, ,"BOLT W/WASHER M10X25",4,,4,,,,533555335225
29,2,,26557-060102, ,"SCREW M 6X 10",2,.,2,,,,55555325335
30,2,,26557-060162, ,""SCREW M 6X 16",7,,7,.5555555325232
31,2,,26559-050162, ,SCREW,8,,8,,,,,,555555555
32,2,,26559-050202, ,SCREW,4, .4, ,,,,,,,5555555
33,2,,22217-100000, ,"SPRING WASHER 10",2,.,2,,,..53555535254
34,2,,26716-100002, ,"NUT M10™,4,,4,,,,,,555555555
35,2,,22137-050000, ,"WASHER 5, POLISHED",8,,8,,,.:5555253555>5
36,1,,933110-00301, ,"KEY ASSY",1,,1,,,,55555532553

1,1
2,2
3,3
5.4
6,4
7



: ﬁ_‘:\ j)///WT\ | REFER TO Fig. 41, 42

inc.2 ~ 356

: l /l e : ‘ :
&)))j[ )\L\\/. / %H:IL/NO. 1. BHUNo. 2753583 %7,




,, 1 72165-68100-3, ,""CANOPY ASSY",,1,,1,,,,5553555535
,»,172165-68100-3, ,""POLE, CANOPY R",,1,,1,,,.555555555>5
,»,172165-68110-3, ,""POLE, CANOPY L",,1,,1,,,.555555555>5

,,172165-68301, ,""ROOF, CANOPY',.,1,.1,,...55555355>5
,,22217-140000, ,""SPRING WASHER 14',.8,.,8,,,..55555355>5
,,26013-120402, ,"BOLT M12X 40",,6,,6,,.,553555355554
,,172165-68180, ,"BOLT, M14X 35",,8,,8,,,,55535555535
,»,172165-68200-3, ,""CANORY F",,1,,1,,,,,,:5555555
,,26013-120352, ,"BOLT M12X 35",.2,,2,,,:5535555355>5

O©CoOoO~NOOUTAWNER



ris. 44 Sihory

BHUNo. 113, RHUNo. 2A5 7ERHFT.




,1,,172168-71101, ,""COVER,FLYWHEEL" ,1,1,,,.,,.5535555555»
,1,,26013-100302, ,""BOLT M10X 30",8,8,,,55553555353555
»1,,172165-71200, ,COUPLING,1,1,,,,,,5555555555
,1,,26450-120402, ,"BOLT M12X 40",3,3,,,.:55535555335254
,1,,26013-120352, ,"BOLT M12X 35",2,2,,,.555555535224
,1,,172171-73200, ,""PUMP ASSY, 3-THROW",1,1,,.,,.555535555535
-1,1,,172171-73201, ,"'"PUMP ASSY, 3-THROW",1,1,,,,,N,,,M/#50802, ,M/#50802,,,,,,
,2,,172168-71200, ,""SHAFT ASSY, ROCKER",1,1,,,,5555535555535
8,3,,172168-71310, ,SHAFT, 1,1, ,,,,.5555555555
9,3,,172168-71320, ,"SEAL CASE",1,1,,,,,,,55555555>5

10,3, ,172168-71330, ,BEARING,1,1,,,,.,55535555535
11,3,,172164-73170, ,""SEAL ASSY",1,1,,,,,555355535533>5

14,3, ,22242-000250, ,"CIRCLIP 25S8",2,2,,,,55553553533>5
15,3,,22252-000620, ,"CIRCLIP 62(H)",1,1,,,,553555555523
17,2,,172168-71340, ,0-RING,1,1,,,,,,,5:555555>
18,2,,172168-71550, ,COVER,1,1,,,,,,,55555555>
22,2,,26450-060162, ,"'BOLT M 6X 16",4,4,,,,5555535335535
23,2,,172175-73110, ,"'ROTARY GROUP",1,1,,,,555553555535
23-1,2,,172175-73111, ,"ROTARY COwmP.",1,1,,,,,S,,,M/#50802, ,M/#50802,,,,,,
24,2,,172171-73220, ,""COVER ASSY,GEAR CASE",1,1,,,.:5535555335224
25,3,,172175-73150, ,""PLATE, CONTROL™,1,1,,...55555353554
26,3,,172168-71360, ,""GASKET, BONNET",1,1,,,,.555553555554
27,3,,172164-73660, ,FILTER,1,1,,,,,.,,,5555555
30,3,,172168-71560, ,BEARING,1,1,,,,,.55553555555
31,3,,172164-73670, ,CIRCLIP,1,1,,,,,.55553555535
32,3,,172165-73580, ,0RIFICE,3,3,,.,..,555353553
33,3,,172142-74650, ,"PLUG 1/8",3,3,,.,:5553525335225
34,3,,22312-060140, ,"PARALLEL PIN 6X14",2,2,,,,.55355353523
35,3,,24315-000080, ,"0-RING 1B P-8.0",4,4,,,,.:.53555255>5

36,3, ,26450-100302, ,"BOLT M10X 30",3,3,,.:5553555535593
37,3,,26450-100502, ,"BOLT 10X 50",1,1,.,,..55535235533>»
38,3,,26450-100552, ,""BOLT M10X 55",1,1,,,,555553555535
39,2,,172175-73420, ,SPRING,1,1,,,,,,,,.555555>
39-1,2,,172168-73220, ,SPRING,1,1,,,,,S,, ,M/#50802, ,M/#50802, ,,,,,
40,3, ,172168-71380, ,RETAINER,1,1,,,,.5555555355 5
41,3,,172168-71390, ,RETAINER,1,1,,,,555535555355 5
42,3,,172164-73720,,COVER,1,1,,,,,,5.5555555>5
43,3,,172175-73450, ,SPRING, 1,1, ,,,,,.555555555
44.,3,,172175-73460, ,SPRING,1,1,,,,,,.::555555>
44-1,3,,172168-73230, ,SPRING,1,1,,,,,S,, ,M/#50802, ,M/#50802, ,,,,,
45,3,,172168-71430, ,0-RING,1,1,,,,,,55555555 5>
46,3,,172168-71440,,SHIM, 2,2, ,,,,,,,.,,.,5,5>
47,3,,172168-71450, ,SHIM, 2,2, ,,,,,,..:.55555
48,3,,172168-71460, ,SHIM, 2,2, ,,,,,,,.5555555

49,3, ,172165-73640, ,""ADJUST SCREW",1,1,,,,,55555525535
50,3,,172165-73670, ,"NUT M 6",1,1,,,,,,5555555555
51,3,,26450-080302, ,""BOLT M 8X 30",2,2,,,,5555535235535
52,2,,172171-73230, ,"PISTON ASSY, CONTROL",1,1,,,.,5.53555535255
53,3,,172168-71470, ,CYLINDER,1,1,,,,.:555555355>»
54,3,,172171-73270, ,PISTON,1,1,,,,,,,55555555>
55,3,,172168-71490, ,"PARALLEL PIN",2,2,,,,,55555532553
56,3,,172168-71500, ,""PARALLEL PIN",1,1,,,,,,55535555535
57,3,,172168-71510, ,0-RING,1,1,,,,,,,5:555555>
58,3,,172168-71520, ,""CONICAL SPRING",4.,4,,,,.:5535555355>5
59,3,,172168-71530, ,RETAINER,1,1,,,,.5555555955>»
60,3,,172165-73790, ,0-RING,1,1,,,,,,,,,555555>
61,3,,172143-74220, ,0-RING,1,1,,,,,.,,:5555555
62,3,,26450-080252, ,"BOLT M 8X 25",2,2,,,.,:55355535254
63,2,,172171-73240, ,"PUMP, HYD. OIL",1,1,,,,.:555555355>5
64,3,,172164-73750, ,"FRAME, FRONT",1,1,,,..,5555535555
65,3,,172141-73220, ,PLATE,2,2,,,,,,,.5555555>

66,3,,172141-73230, ,GUIDE,2,2,,,,,,,,5555555>5
67,3,,172141-71520, ,RING, 2,2, ,,,,,,,.555555>

1
2
3
4
5
6
6
7



68,3,,172141-71550, ,0-RING, 2,2, ,,,,,,,,5,55555
69,3,,172141-71560, ,RING,2,2,,,,,,,,,5555555
70,3,,172141-73240, ,""PIN, PARALLEL",2,2,,,,,555355535533>5
71,3,,26450-100252, ,"BOLT M10X 25",2,2,,,.555355535223
72,3,,172147-73650, ,0-RING,2,2,,,,,,,,,555555>
73,3,,172164-73830, ,COUPLING,1,1,,,,,55555355554
74,3,,172164-73840, ,BUSH,1,1,,,,,.,,555555555
75,3,,172164-73850, ,""HEX.HEAD BOLT",4,4,,,,555535535533>5
76,3,,172164-73880, ,0-RING,1,1,,,,,,,,,555555>
77,3,,172164-73890, ,0-RING,1,1,,,,,,,,,555555>

78,3, ,24315-000100, ,"0-RING 1B P-10.0",3,3,,,:555535535533>»
80,1,,172164-73110,,VALVE,1,1,,,,,,555552555>



Fm'4

MER T BT
HYD.OIL PUMP & JOINT

COUNTRY

AS




,,172168-71101, ,"COVER,FLYWHEEL",,1,1,1,,,,,555555555
,,26013-100302, ,"BOLT M10X 30",,8,8,8,,,,55535555535
»»,172165-71200, ,COUPLING, ,1,1,1,,,,,,5555555>
,»,26450-120402, ,""BOLT M12X 40",,3,3,3,,,..55555355>5
,»,172164-73110, ,VALVE, ,1,1,1,,,,,,,5:5555>
,,26013-120352, ,"BOLT M12X 35",.,2,2,2,,,,555355553
1,,172171-73212,,"PUMP ASSY, 4-THROW",,1,1,1,,,,,555555535
8,2,,172168-71200, ,""SHAFT ASSY, ROCKER™,,1,1,1,,,,.555555535
9,3,,172168-71310, ,SHAFT, ,1,1,1,,,,,,,,55555>
10,3,,172168-71320, ,"'SEAL CASE",,1,1,1,,,,5555555535
11,3,,172168-71330, ,BEARING, ,1,1,1,,,,,,5555555>»
12,3,,172164-73170, ,""SEAL ASSY",,1,1,1,,,,,3553555555

15,3, ,22242-000250, ,"CIRCLIP 25S8",,2,2,2,,,5535553533523
16,3, ,22252-000620, ,"CIRCLIP 62(H)",,1,1,1,,,,,555555545
21,2,,172168-71340, ,0-RING, ,1,1,1,,,,,,55555555
22,2,,172168-71550, ,COVER, ,1,1,1,,,,,,,555555>
23,2,,26450-060162, ,""BOLT M 6X 16",,4,4,4,,,,553555533>5
24,2,,172175-73111, ,"'ROTARY COMP.",,1,1,1,,,,,55555555>»
25,2,,172164-73410, ,"COVER, AIR CLEANER",,1,1,1,,,..,,5555255>
27,3,,172175-73150, ,"PLATE, CONTROL"™,,1,1,1,,,.,55555955>»
28,3,,22312-060140, ,"PARALLEL PIN 6X14",.2,2,2,,,,:5535235522
29,3,,26450-100302, ,""BOLT M10X 30",,3,3,3,,,55555535553>5
31,3,,172165-73580, ,0RIFICE, ,3,3,3,,,,,555355553
32,3,,172168-71560, ,BEARING, ,1,1,1,,,,,,.555555>»
33,3,,172142-74650, ,"PLUG 1/8",,4,4,4,,,,,333525575
34,3,,24315-000080, ,"0-RING 1B P-8.0",,5,5.5,,,.5535535533>»
35,3,,172168-71360, ,""GASKET, BONNET",,1,1,1,,,,.,5535555535
36,3,,172164-73660, ,FILTER, ,1,1,1,,,,.,555555535
37,3,,172164-73670, ,CIRCLIP, ,1,1,1,,,.,,.555555>»

38,3, ,26450-100502, ,"BOLT 10X 50", ,1,1,1,,,,.555535555
39,3,,26450-100552, ,""BOLT M10X 55",,1,1,1,..,...3555555>»
41,2,,172168-73220, ,SPRING, ,1,1,1,,,,,,5555555>»
42,3,,172168-71380, ,RETAINER, ,1,1,1,,,,,..,555555
43,3,,172168-71390, ,RETAINER, ,1,1,1,,,,,.5.535555
44,3,,172164-73720, ,COVER, ,1,1,1,,,,,,,5.5555>

45,3, ,172165-73640, ,""ADJUST SCREW",,1,1,1,,,,555555355>5
46,3,,172175-73450, ,SPRING, ,1,1,1,,,,,,5555555>»

47,3, ,172168-73230, ,SPRING, ,1,1,1,,,,,,5555555>»
48,3,,172168-71430, ,0-RING, ,1,1,1,,,,,,55555555

49,3, ,26450-080302, ,"BOLT M 8X 30",,2,2,2,,,:555555955>5
50,3,,172165-73670, ,"NUT M 6",,1,1,1,,,,,,,555555>
51,3,,172168-71440,,SHIM, ,2,2,2,,,,,,,,5.555 5
52,3,,172168-71450, ,SHIM, ,2,2,2,,,,,,,,55555>
53,3,,172168-71460, ,SHIM, ,2,2,2,,,,,,,,55555
54,2,,172171-73230, ,"PISTON ASSY, CONTROL",,1,1,1,,,.,:555555525
55,3,,172168-71470, ,CYLINDER, ,1,1,1,,,,,55555355>5
56,3,,172171-73270, ,PISTON, ,1,1,1,,,,,555555535
57,3,,172168-71490, ,""PARALLEL PIN",,2,2,2,,,,5535555533>»
58,3,,172168-71500, ,""PARALLEL PIN",,1,1,1,,,,,55555555>»
59,3,,172164-73220, ,"0-RING ASSY",,1,1,1,,,,.:55535555
63,3,,172168-71520, ,"CONICAL SPRING",,4,4,4,,,,,53552355>5
64,3,,172168-71530, ,RETAINER, ,1,1,1,,,,,553555535

65,3, ,26450-080252, ,"BOLT M 8X 25",,2,2,2,,,,:55535523
66,2,,172175-73440, ,"PUMP ASSY, GEAR",,1,1.,1,,.,.,.:55535555
73,3,,172141-71550, ,0-RING, ,2,2,2,,,,,,,,555555
74,3,,172141-71560, ,RING, ,2,2,2,,,,,,,,55555>
76,3,,172141-73210, ,CIRCLIP,,1,1,1,,,,,,553555555
77,3,,172141-73220, ,PLATE, ,2,2,2,,,,,,.5:5555>
78,3,,172141-73230, ,GUIDE, ,2,2,2,,,,,,,,:5555>
79,3,,172141-73240, ,"'PIN, PARALLEL",,4,4,4,,,,,3:55353225
80,3, ,172147-73650, ,0-RING, ,2,2,2,,,,,,,,,55555
82,3,,172141-73240, ,"PIN, PARALLEL",,1,1,1,,,,,555555555
83,3,,26450-080402, ,"BOLT 8X40",,4,4.,4,,,.,.2555255>»

RPRR R R R

1
2
3
4
5
6
7



87,3,,172164-73770, ,"'"FRAME, MIDDLE",,1,1,1,,,,,555555554
88,3,,172164-73830, ,COUPLING, ,1,1,1,,,,,5535555535
89,3,,172164-73840, ,BUSH, ,1,1,1,,,,,,5555555>
90,3,,172164-73850, ,""HEX_HEAD BOLT",,4,4.,4,,.,...:555355>5
91,3,,172164-73870, ,COUPLING, ,1,1,1,,,,,52555555>5
92,3,,172165-73870, ,0-RING, ,1,1,1,,,,,,5555555>
93,3,,172164-73880, ,0-RING, ,1,1,1,,,,,,,,55555>
94,3,,172164-73890, ,0-RING, ,1,1,1,,,,,,5555555>

95,3, ,24315-000100, ,"0-RING 1B P-10.0",,3,3,3,,,.5555355553
96,3, ,26450-100252, ,"BOLT M10X 25",,2,2,2,,,,5555555535
98,2,,172164-73461, ,VALVE, ,1,1,1,,,,,,,5.5555>
99,3,,172164-73010, ,"SOLENOID (A)",,1,1,1,,,,5555552335
100,3,,172164-73020, ,"SOLENOID (B)",,1,1,1,,,.,5555552355
101,3,,172164-73030, ,COVER, ,1,1,1,,,,,555555555
102,3,,172164-73040, ,BAND, ,2,2,2,,,,,,,555555>
103,3,,172162-74820, ,SPRING, ,2,2,2,,,,5535535533»
104,3,,172162-74860, ,BOLT, ,4,4,4,,,,,,,5:5555
105,3,,24311-000160, ,"0-RING 1A P-16.0",,4,4,4,,,,,5535235535
106,3,,26450-080252, ,"BOLT M 8X 25",,2,2,2,,,,:555325235
107,2,,172164-73470, ,"VALVE ASSY, RELIEF",,1,1,1,,..,.5555955>
110,3,,172164-73380, ,"'SPRING, RETERN™,,1,1,1,,,,.25355554
111,3,,172164-73390, ,NUT, ,1,1,1,,,,,55555555>
112,3,,172164-73990, ,SHIM, ,1,1,1,,,,,,,,,55555
113,3,,172141-74430, ,0-RING, ,1,1,1,,,,.55555555
116,2,,172164-73490, ,CLAMP, ,1,1,1,,,,.:55555555
117,2,,172164-73500, ,WASHER, ,1,1,1,,.,..,2555555>»
118,2,,172162-74860, ,BOLT, ,1,1,1,,,,,.,5555555



, 4 HER 7 8E#F (70K VYLF) (AS)
Fig.

HYD.OIL PUMP & JOINT (FRONT MULTI) (AS)
COUNTRY

JP|AS|EX
APPLI -
CATION O T




1,1,,172141-71701-1, ,"CYLINDER,BOOM(GREEN)"",1, ,,,5555555553533
1A,1,,172141-71701-2, ,"CYLINDER,BOOM(YELLOW™, ,,1,,,5555555352555
2,2,,172141-71711-1,,"TUBE W/BUSH (GREEN)",1,,,,55555555335555
2A,2,,172141-71711-2, ,"TUBE W/BUSH (YELLOW)",,.,1,,.,:5555555355>5
3,3,,172143-72331, ,"'BUSH 38 50",1,,1,,,,55555555535
4,3,,172168-81270, ,""SEAL ,DUST 38X50X4",2,,2,,,,553553533523
5,2,,172141-72322,,"ROD COMP™,1,,1,,,,,,,55555555
6,3,,172143-72331,,"BUSH 38 50",1,,1,,,,555553555555
7,3,,172168-81270, ,"'SEAL,DUST 38X50X4",2,.,2,,,5553555335223
8,2,,172141-72140, ,""HEAD 75 40",1,,1,,,,.555555232>
9,3,,933135-14600, ,""BUSH 40 30, ROD™,1,,1,,,,555553555554
11,2,,172141-99350, ,"CYLINDER KIT, BOOM™,1,,1,,,,,5555555535
12,3,,172141-71880, ,""SEAL SET, HEAD",1,,1,,,,.5535555535>5
18,3,,172141-72190, ,""WASHER 75" ,1,,1,,,.,5555535255
19,3,,172141-71911, ,""SEAL SET, PISTON",1,,1,,,,5555555955>5
23,3,,22252-000561, ,"CIRCLIP 56",1,,1,,,,55555555535
24,3,,933111-26600, ,"RING 55, SPRING",1,,1,,,,,55535555535
25,2,,172141-72220, ,"'PLUNGER 44C, CUSHION",1,,1,,,,,55535555535
26,2,,172141-72250, ,"U-NUT M27",1,,1,,,,.3555555335
27,2,,172137-72730, ,"RING 44B, CUSHION",1,.,1,,,,.:555555535
28,2,,172141-73051, ,"PISTON 75 27 A",1,.1,...:5255353524
29,2,,172141-73061, ,""PISTON 75 27 B",1,,1,,,.553555353523
30,2,,24761-020000, ,"NIPPLE PT1/8,GREASE",2,,2,,,:5553555355>5
31,1,,172141-72592, ,"COVER, SLIDE",1,,,,,.:5535555255>5
31A,1,,172141-72592-2, ,""COVER SLIDE",,,1,,,,.5555555535
32,1,,172162-61770, ,"GUIDE,SLIDE",2,,2,,.,.5535335533>»
33,1,,22217-100000, ,"SPRING WASHER 10",1,,1,,,,55535555555>»
34,1,,26116-100162, ,"'BOLT M10X 16 PLATED",1,,1,,.,.5535553555554
35,1,,933147-03400, ,"WASHER, BRAKE ARM™,1,,1,,,,,55555535523
36,1,,933168-14170, ,"SPRING 16",2,,2,,,,.35555522335



T—AhYUVH (£
Fig. 47 BOOM CYLINDER C %N)

BRHUNo. 1. BHUNoO. 24530884 EY.
linc.2 ~ 30




1,1,,172141-72273-1,,"CYLINDER,BOOM(GREEN)"", ,1,,,535523352233333
2,2,,172141-72140, ,"HEAD 75 40",,1,,,,,,555555525>5
3,3,,933135-14600, ,""BUSH 40 30, ROD™,,1,,,,55555555555>5
5,2,,172141-99350, ,"CYLINDER KIT, BOOM™,,1,,,,,,5555535555
6,3,,172141-71880, ,"'SEAL SET, HEAD",,1,,,.555555535555

12,3, ,172141-72190, ,"WASHER 75" ,,1,,,,555553533553
13,3,,172141-71911, ,""SEAL SET, PISTON",,1,,,.5555553555553
17,3, ,22252-000561, ,""CIRCLIP 56" ,,1,,,5555355535553
18,3,,933111-26600, ,""RING 55, SPRING"™,.,1,,,,,.55553555535
19,2,,172141-72220, ,"'PLUNGER 44C, CUSHION",,1,,,,.5555555355>5
20,2,,172141-72250, ,"U-NUT M27",,1,,,,,,,55555555>
21,2,,172141-72282-1, ,""TUBE W/BUSH (GREEN)",,1,,,,5555535552335
22,3,,172143-72331, ,""BUSH 38 50", ,1,,,,5555555535553
23,3,,172168-81270, ,"SEAL,,DUST 38X50X4",,2,,,:5553552335223
24,2,,172141-72322,,"ROD COMP™, ,1,,,,,,5555555555
25,3,,172143-72331, ,"BUSH 38 50", ,1,,,,5553555353554
26,3,,172168-81270, ,"SEAL ,DUST 38X50X4", .2, ,,:555535535533>»
27,2,,172137-72730, ,""RING 44B, CUSHION",,1,,,,,.555555555>5
28,2,,172141-73051, ,"PISTON 75 27 A", .1, ,..,55555325235
29,2,,172141-73061, ,"PISTON 75 27 B",.,1l,,..555555322332

30,2, ,24761-020000, ,""NIPPLE PT1/8,GREASE",,2,,,555355555523135
31,1,,172141-72592, ,""COVER, SLIDE",,1,,,,,55535555535>»
32,1,,933147-03400, ,"WASHER, BRAKE ARM™,.,1,,,...555555555>5
33,1,,26013-100162, ,""BOLT M10X 16",.,1,.,.,55555525255>5
34,1,,22217-100000, ,"SPRING WASHER 10",,1,,,..5555555355>5
35,1,,933168-14170, ,"'SPRING 16",.2,,,..5553553533>»
36,1,,172162-61770, ,"GUIDE,SLIDE", ,2,,,,555553555535



RHUNo. 1i&, RHUNo. 2253 0&88%»&7.
1inc.2 ~ 30

COUNTRY [JP

AS

EX

48




,»,172141-71701-2, ,""CYLINDER,BOOM(YELLOW", ,,,1, 5555555533535
,,172141-71711-2,,""TUBE W/BUSH (YELLOW)™,,,,1,,.55555332335
,»,172143-72331, ,"BUSH 38 50",,,,1,,,5,55555555>
,,172168-81270, ,""SEAL,DUST 38X50X4", ,,.2,,.5555555355>5
,,172141-72322, ,"ROD COMP™, ,,,1,,,,,,.5555555
»»,172143-72331, ,"BUSH 38 50", ,,,1,,,5,55555555>
3,,172168-81270, ,""SEAL ,DUST 38X50X4",,,.,2,,55553523533>5
8,2,,172141-72140, ,"HEAD 75 40",,,.,1,,,,,55555555>
9,3,,933135-14600, ,""BUSH 40 30, ROD",,,,1,,,.55553555535
11,2,,172141-99350, ,"'CYLINDER KIT, BOOM™,,,,1,,,,.5555355555
12,3,,172141-71880, ,""SEAL SET, HEAD",,,,1l,,.,5553555535
18,3,,172141-72190, ,"WASHER 75", ,,,1,,5555535535535
19,3,,172141-71911, ,""SEAL SET, PISTON",,,,1,,,55555555553
23,3,,22252-000561, ,"CIRCLIP  56",,,.,1,,,..55555255>5
24,3,,933111-26600, ,"RING 55, SPRING",,,,1,,,:555555955>5
25,2,,172141-72220, ,"'PLUNGER 44C, CUSHION",,,.,1,,,.,5553555554
26,2,,172141-72250, ,"U-NUT M27",,,.1,,,,,5.55555>
27,2,,172137-72730, ,""RING 44B, CUSHION",,,,1,,,,555555555>5
28,2,,172141-73051, ,"PISTON 75 27 A", ,,.,1,,,.55553555235
29,2,,172141-73061, ,"PISTON 75 27 B",,,,1,.,03555535593

30,2, ,24761-020000, ,""NIPPLE PT1/8,GREASE", ,,,2,,5555555553135
31,1,,172141-72592-2, ,""COVER SLIDE",,,,1,,,,55535555535
32,1,,172162-61770, ,""GUIDE,SLIDE", ,,,2,,,,5553555535
33,1,,22217-100000, ,"SPRING WASHER 10", ,,.1,,...53555355>5
34,1,,26116-100162, ,"BOLT M10X 16 PLATED",,,.l,,.:555525955>5
35,1,,933147-03400, ,"WASHER, BRAKE ARM™,,,.1,....52555535>5
36,1,,933168-14170, ,"SPRING 16",,,.2,,,555355535535>»

1,1
2,2
3,3
4,3
5,2
6,3
7



49 YUV (X6 /) (AS)
Fig. BOOM “GYCINDER (GAROPY] AS)

RHUNo. 1i&, RBHUNoO. 2h530&88&B%7.
linc.2 ~ 30

COUNTRY




1,1,,172141-72351-1, ,"CYLINDER,ARM (GREEN)",1,1,,,,5555555553135
1A,1,,172141-72351-2, ,"CYLINDER ,ARM(YELLOW)™,,,1,1,,,,55553355335
2,2,,172141-99380, ,""CYLINDER KIT, ARM",1,1,1,1,,,,.,555555535
3,3,,172141-71890, ,"'SEAL SET, CYL.HEAD",1,1,1,1,,,..,,2555255>
8,3,,172141-72190, ,""WASHER 75",1,1,1,1,,,,.55555355>
9,3,,933111-26600, ,"RING 55, SPRING",1,1,1,1,,,,,,5555555>
10,3,,172148-72930, ,""SEAL SET, PISTON",1,1,1,1,,,,.5535555535
13,2,,172141-72250, ,"U-NUT M27",1,1,1,1,,,,,,5555555>»
14,2,,172141-72361-1, ,"TUBE W/BUSH (GREEN)",1,1,,,,,.5555555535
14A,2,,172141-72361-2, ,""TUBE W/BUSH (YELLOW)',,,1,1,,.555355223555
15,3,,172171-72150, ,""BUSH 38X50X40",1,1,1,1,,,,,5553555554

16,3, ,172168-81270, ,""SEAL ,DUST 38X50X4",2,2,2,2,,,,553533533>»
17,2,,172141-72381, ,"'ROD W/BUSH, ARM™,1,1,1,1,,,,,5555355555
18,3,,172171-72150, ,"'BUSH 38X50X40",1,1,1,1,,,,,55555355>5
19,3,,172168-81270, ,"'SEAL ,DUST 38X50X4'",2,2,2,2,,,5553552335>5
20,2,,172141-72690, ,""HEAD 75 40 W/BUSH",1,1,1,1,,,,5555555535
21,3,,933135-14600, ,"BUSH 40 30, ROD",1,1,1,1,,,,,555555553
23,2,,24761-040000, ,"NIPPLE B,GREASE',2,2,2,2,,,,,3553553523
24,2,,172175-72470, ,"PISTON 75",1,1,1,1,,,,,,5555255>



P—LIU4
Fi9.50 ARM CYLINDER

BHUNo. 1. RBHUNo. 2h524%8%%F7.
1inc.2 ~24




1,1,,172141-72451-1, ,"CYLINDER,BUCKET(GREE" ,1,1,,,,555555555535
1A,1,,172141-72451-2, ,"CYLINDER,BUCKET(YELL",,,1,1,,,.5555552355
2,2,,172141-72461-1, ,"TUBE W/BUSH (GREEN)",1,1,,,,4555555535555
2A,2,,172141-72461-2, ,""TUBE W/BUSH (YELLOW)",,,1,1,,,,55555535555
3,3,,172141-72561, ,"'BUSH 35 40 A, PIN",1,1,1,1,,,,,55555955>
4,3,,172171-81280, ,""SEAL 35X45X4",2,2,2,2,,,,553533533>»
5,2,,172141-72511, ,""ROD, BUCKET",1,1,1,1,,,,,5535555535
6,3,,172141-72561,,"BUSH 35 40 A, PIN",1,1,1,1,,,,,555555535
7,3,,172171-81280, ,""SEAL 35X45X4",2,2,2,2,,,,355532523
8,2,,172141-72540, ,""HEAD 6035, CYLINDER",1,1,1,1,,,,,555555555
9,3,,933111-01600, ,"BUSH 35 30, ROD",1,1,1,1,,,,,,5555555>»
11,2,,172171-72120, ,PISTON,1,1,1,1,,,,,55555555>»
12,2,,172149-99380, ,""CYLINDER KIT, BUCKET",1,1,1,1,,,,,55555555>»
13,3,,172141-71900, ,"'SEAL SET, HEAD",1,1,1,1,,,,,5535555535
18,3,,933125-59600, ,""WASHER 60 B, LOCK",1,1,1,1,,,,555555955>
19,3,,172141-73090, ,"RING 50, SPRING™,1,1,1,1,,,,,,5555555>
20,3,,172137-72452, ,""'SEAL SET 60A, PISTON",1,1,1,1,,,,,555555555
23,2,,24761-040000, ,"NIPPLE B,GREASE",1,1,1,1,,,,,555555553
24,2,,172171-72130, ,"U-NUT M24",1,1,1,1,,,,,,5555255>



_ 51 Ny 4y
Fig. BUCKET CYLINDER

BHUNo. 1. 8HUNoO. 2152482337,




1,1,,172171-72200, ,"CYLINDER COMP.,SWING",1,1,1,1,,,,,5535555555
2,2,,172141-71880, ,""SEAL SET, HEAD",1,1,1,1,,,,,555555535
8,2,,172141-72250, ,"U-NUT M27",1,1,1,1,,,,.5535555535
9,2,,172141-72190, ,""WASHER 75",1,1,1,1,,,,,,5555255>»
10,2,,172137-72710, ,""COLLAR 40B, CUSHION",1,1,1,1,,,,,555555555
11,2,,172137-72720, ,""COLLAR 40A, CUSHION",1,1,1,1,,,,,5535555555
12,2,,172137-72730, ,""RING 44B, CUSHION",1,1,1,1,,,,,,5555555>
13,2,,172171-72210, ,"" TUBE W/BUSH, SWING",1,1,1,1,,,,,555553555>
14,3,,172168-72240, ,"'BUSH 38X50X40",1,1,1,1,,,.,,55555355>5
15,3,,172168-81270, ,"'SEAL ,DUST 38X50X4'",2,2,2,2,,,5553552335>5
16,2,,172141-71921, ,""SEAL SET,PISTON",1,1,1,1,,,,,,5555555>»
21,2,,172171-72350, ,""ROD ASSY, SWING",1,1,1,1,,,,,555555553
22,3,,172168-72240, ,"'BUSH 38X50X40",1,1,1,1,,,,,555555535
23,3,,172168-81270, ,""SEAL ,DUST 38X50X4",2,2,2,2,,,,552552235>5
24,2,,172141-72140, ,"HEAD 75 40",1,1,1,1,,,,,:455535555
25,3,,933135-14600, ,"BUSH 40 30, ROD",1,1,1,1,,,,,5553555554
27,2,,933111-26600, ,"RING 55, SPRING",1,1,1,1,,,,,555555555
28,2,,172137-72700, ,"'RING 40A, CUSHION",1,1,1,1,,,,,555555555
29,2,,172141-72930, ,"PLUGER 44, CUSHION",1,1,1,1,,,,,.55535555
30,2,,172141-73051, ,"PISTON 75 27 A",1,1,1,1,,,,..55532554
31,2,,172141-73061, ,"PISTON 75 27 B",1,1,1,1,,,...2555535>»
32,2,,172142-72810, ,"CIRCLIP 22",1,1,1,1,,,,,553555535
33,2,,22252-000561, ,"CIRCLIP 56",1,1,1,1,,,..55555355>5
34,2,,24761-020000, ,"'NIPPLE PT1/8,GREASE",1,1,1,1,,,,,,5555355>
35,1,,172171-72260-1, ,""COVER,SWING (GREEN)",,1,1,1,,,,5555553555>
36,1,,933147-03400, ,"WASHER, BRAKE ARM™,,1,1,1,,.,.5535555535
37,1,,26013-100162, ,""BOLT M10X 16",1,1,1,1,,,,,555555554
38,1,,22217-100000, ,"SPRING WASHER 10",1,1,1,1,,,,.5535555535
39,1,,933168-14170, ,"SPRING 16",,2,2,2,,,,,,3555255>»

40,1, ,22157-100000, ,"WASHER 10",1,,1,,,.5555555955>»



Fv/CHE (JUP, AS, EX) et (JP) (EXD
CANOPY SPEC. (JP, AS,EX) CABIN SPEC. (JP) (EX) BHUNo. 1.
FroaE (AS) BHUNo. 2h5 3483 %Y,
CABIN SPEC. (AS) linc.2 ~ 34
?—37 y
®—38




1,1,,172141-72601, ,"CYLINDER ASSY, BLADE",1,1,1,1,,,,.,5535555555
2,2,,172141-71890, ,""SEAL SET, CYL.HEAD",1,1,1,1,,,,,555555555
7,2,,172141-72190, ,"WASHER 75" ,1,1,1,1,,,,,5535555535
8,2,,172141-72250, ,""U-NUT M27",1,1,1,1,,,,,,5555255>»
9,2,,172141-72611, ,""TUBE ASSY, BLADE",1,1,1,1,,,,.:555555555
10,3, ,172168-72240, ,""BUSH 38X50X40",1,1,1,1,,,,,5553555554
11,3,,172168-81270, ,""SEAL ,DUST 38X50X4",2,2,2,2,,,,553533533>»
12,2,,172141-72671, ,""ROD, BLADE"™,1,1,1,1,,,,,.55555555
13,3,,172168-72240, ,"'BUSH 38X50X40",1,1,1,1,,,.,,55555355>
14,3,,172168-81270, ,"'SEAL ,DUST 38X50X4'",2,2,2,2,,,5553552335>5
15,2,,172141-72690, ,""HEAD 75 40 W/BUSH",1,1,1,1,,,,555355555>5
16,3, ,933135-14600, ,""BUSH 40 30, ROD"™,1,1,1,1,,,,,55555555>»
18,2,,933111-26600, ,"RING 55, SPRING",1,1,1,1,,,,,,5555555>
19,2,,172148-72930, ,"'SEAL SET, PISTON",1,1,1,1,,,,5555555555
22,2,,172175-72470, ,"PISTON 75",1,1,1,1,,,,,52555355>



BHUNo. 1&, RHUNo. 24522%8%%7,
linc.2 ~ 22

14




,»,172141-73351, ,""MOTOR ASSY, DRIVE™,2,2,2,2,,,,5535535535>»
,»,172141-70030, ,"BEARING, ANGULAR",2,2,2,2,,,,5,553525535
,»,172141-70040, ,"NUT, RING",2,2,2,2,,,,,,,,,,5,5,
,»,172141-70060, ,""GEAR(B), PLANETARY",8,8,8.,8,,,,:555555535
,,172141-70070, ,""CAGE & ROLLER",8,8,8,8,,,,:555555555
8,3,,172141-70080, ,COLLAR,8,8,8,8,,,,,,5555555
9,3,,172141-70090, ,""WASHER, THRUST",8,8,8,8,,,,.5535555535
10,3,,172141-70100, ,"PLATE, THRUST",2,2,2,2,,,,5355535535523
11,3,,172141-70110, ,SCREW,8,8,8,8,,,,.555535555
12,3,,172141-70120, ,""GEAR, SUN",2,2,2,2,,,,5535552355>5
13,3,,172141-70130, ,HOLDER,2,2,2,2,,,,5535535535»
14,3,,172141-70140, ,""GEAR(A) , PLANETARY",6,6,6,6,,,555355553555>5
15,3,,172141-70150, ,""CAGE & ROLLER",6,6,6,6,,,55555555555
16,3,,172141-70160, ," INNER LACE",6,6,6,6,,,,,,5555555>
17,3,,172141-70170, ,""GEAR, DRIVE",2,2,2,2,,,,5355532523
18,3,,172141-70180, ,""PLATE(T1.8), THRUST",2,2,2,2,,,,1,,55555535
19,3,,172141-70190, ,"'PLATE(T2.3), THRUST",2,2,2,2,,,,1,,55555355
20,3,,172141-70200, ,"PLATE(T2.8), THRUST",2,2,2,2,,,,1,,,555355>»
21,3,,172141-70210, ,COVER,2,2,2,2, ,,,555535533
23,3,,172141-70230, ,WIRE,2,2,2,2,,,,,,,,:5555>
24,3,,172122-73430, ,PLUG,4,4,4,4, ,,,,,,5555555
25,3,,22242-000350, ,"CIRCLIP  35",2,2,2,2,,,553555353523
26,3,,22351-050016, ,"'SPRING PIN 5X16",6,6,6,6,,,5535553555554
27,3,,23871-020000, ,"PLUG PT1/4,SCREW",4,4,4.,4,,,,,:55552223
28,3,,23871-030000, ,"PLUG PT3/8,SCREW",4,4,4,4,,,,,555555333
29,3, ,24190-050001, ,"BALL 5/32",262,262,262,262,,,,55555553135
30,2,,172142-73591, ,"'SHAFT ASSY",2,2,2,2,,,,2553533553
31,3,,172171-70360, ,SHAFT,2,2,2,2,,,,3.553533553
32,3,,172171-70370, ,""SEAL, OIL",2,2,,,,,55552252515
32-1,3,,172638-73540, ,""SEAL, OIL",2,2,2,2,,,R,, ,M/#50997, ,M/#50997, ,,,,,
33,2,,172141-70290, ,""HOLDER, SPRING",4,4.,4.4,,,..,:25535533>»
34,2,,172141-70300, ,SPRING,2,2,2,2,,,,,3555353523
35,2,,172141-70310, ,"SNAP RING",2,2,2,2,,,,,52555255>5
36,2,,172141-70320, ,PIN,6,6,6,6,,,.,,,,,5,555
37,2,,172141-70330, ,""HOLDER, RETAINER",2,2,2,2,,,,553525355>5
38,2,,172141-70340, ,"PLATE, RETAINER™,2,2,2,2,,,,55535552335
39,2,,172141-70360, ,"PLATE, VALVE",2,2,2,2,,,,,35553553523
42,2,,172171-70320, ,PLUNGER,2,2,2,2,,,,,555535554
43,2,,172141-70410, ,""VALVE, CHECK",4,4,4.4,,,..,,.555355>»

44,2, ,172171-70330, ,SPRING,4,4,4,4,,,,,.32552355»
45,2,,172141-70430, ,PLUG,4,4.,4.4, ,,,,,.,,.55555
46,2,,172171-70340, ,0RIFICE,4,4,4,4,,,,,535535533>»
47,2,,172141-70450, ,"'SEAT, SPRING",4,4,4.4,,,..,:555255>»

48,2, ,172141-70460, ,SPRING,4,4,4.,4,,,.,,:555255»
49,2,,172141-70470, ,CAP,4,4,4,4, ., ,,,.,:.555>
50,2,,172141-70480, ,PIN,2,2,2,2,,,,,,,,5:555>
51,2,,172141-70490, ,PIN,4,4,4.,4,,,,,,,,,.,,,,
52,2,,172141-70540, ,"CYLINDER BLOCK S/A™,2,2.,2,2,,,,,355552223
55,2,,23871-020000, ,"PLUG PT1/4,SCREW",8,8,8,8,,,,.555555545
56,2,,24101-060024, ,"BALL BEARING",2,2,2,2,,,,553555255>5
57,2,,26450-080202, ,"BOLT M 8X 20",12,12,12,12,,,,,53555355>5
58,2,,24101-060040, ,"BALL BEARING",2,2,2,2,,,,,3555353524
59,2,,172141-70500, ,"SEAL ASSY",2,2,2,.2,,,..52555255>5
60,3,,172141-70510, ,"SEAL SET, REDUCTION",2,2,2,2,,,,:5553555535
63,3,,172141-70520, ,"SEAL SET, MOTOR™,2,2,2,2,,,,:555352235
66,3,,172141-70530, ,"SEAL SET, BASE PLATE",2,2,2,2,,,:5535555355>5
69,2,,172141-70260, ,PLATE,2,2,2,2,,,,3,55353523
70,2,,172141-70270, ,PIN,2,2,2,2,,,,,,,,55555
71,1,,26013-120302, ,"BOLT W/WASHER M12X30",18,18,18,18,,,,,,55555545

1,1
4,3
5,3
6,3
7,3



EHTE—%
Fig. 54 TRAVEL MOTOR




,,172171-73311, ,""MOTOR ASSY, SWING",1,1,1,1,,,,.,5555555>
,,172171-73321, ,"VALVE CMP.",1,1,1,1,,,,,555555553
,,172168-73340, ,"VALVE BODY",1,1,1,1,,,,,555555555
,,172171-73350, ,""CARTRIDGE ASSY",2,2,2,2,,,,.52555355>5
,»,172168-73360, ,""SEAL KIT",1,1,1,1,,,,,,55555555
»»,172168-73370, ,BOLT,6,6,6,6,,,,,,,,5.5555
2,,172171-73401, ,""MOTOR ASSY,SWING",1,1,1,1,,,,,5535555535
8,3,,172137-70490, ,PLUG,1,1,1,1,,,,,,5555555>
9,3,,172137-70490, ,PLUG,1,1,1,1,,,,,,,,555555
10,3,,172137-70570, ,PIN,2,2,2,2,,,,,,,,,5,5,,
11,3,,172137-70580, ,SPRING,2,2,2,2,,,,553553535»
12,3,,172137-70590, ,PLATE,1,1,1,1,,,,,5535555535
13,3,,172137-70600, ,VALVE,1,1,1,1,,,,,5535555535
14,3,,172148-73350, ,"'PLATE, VALVE",1,1,1,1,,,.,.555555555
15,3,,172171-73410, ,HOUSING,1,1,1,1,,,,,55555955>»

16,3, ,172171-73420, ,PINION,1,1,1,1,,,,,,5555555>»
17,3,,172171-73430, ,""BALL BEARING",1,1,1,1,,,,,,5555555>»
18,3,,172171-73440, ,""BALL BEARING",1,1,1,1,,,,,,5555555>»
19,3,,172171-73460, ,"RETAINING RING",1,1,1,1,,,,,,5555555>
20,3,,172171-73481, ,"PLATE,WEAR",1,1,1,1,,,,,.455535555
21,3,,172171-73491, ,DRAIVE,1,1,1,1,,,.,.455355554
22,3,,172171-73501, ,""HOUSING, VALVE",1,1,1,1,,,,,,5555555>»
23,3,,172171-73511, ,B0LT,4,4,4,4,,,,,,.5:55555
24,3,,172171-73521, ,"SEAL KIT",1,1,1,1,,,,,5535555235
34,3,,172168-73580, ,BALL,2,2,2,2,,,,,,,,:5555>
35,3,,172168-73590, ,PLAG,2,2,2,2,,,,,,,5,55555
36,3,,172168-73600, ,SPRING,2,2,2,2,,,,,3555353523
37,3,,172141-77250, ,ROLLER,1,1,1,1,,,,,5553555554
38,3,,172141-77260, ,""VALVE DRIVE",1,1,1,1,,,,,,5555555>»
39,1,,26013-120402, ,"BOLT M12X 40",4,4,4,4,,,.222552255>5

1,1
2,2
3,3
4,3
5,3
6,3
7



SEEE—%4
Fig. 55 TURNING MOTOR

4

19

18

15

@ 90,

17

(=]

/

T

BHUNo. 7i&. RHUNo . 8453882 FY,
7inc.8 ~ 38

BHUNo. 2. RHUNo. 3056823 ET.
2inc. 3

~

R

]
<

y

|

8

\




,,172141-73800, ,""JOINT, SWIVEL",1,1,
,»,194630-31910, ,"LINER 22.5X40X2",1,
,,172141-73810, ,""SHAFT, SWIVEL",1,1,
,,172131-73830, ,"FLANGE,SWIVEL",1,1,1,
,,172141-73830, ,"'"HUB, SWIVEL",1,1,1,1,,
,,172137-73860, ,"'SPACER, SWIVEL",1,1,1,
2,,172141-73890, ,""SEAL SET, SWIVEL",1,1,
8,3,,24311-000750, ,"0-RING 1A P-75.0",1,1,

9,3,,172142-73800, ,"0-RING 55.76X5.7",8,8, 2333333333399
10,3, ,24321-000700, ,""0O-RING 1A G-70.0",1,1,1,1,,,,5555355553>
11,2,,22242-000451, ,"CIRCLIP  45",1,1,1,1,,,,,,3555535>»
12,2,,23871-020000, ,""PLUG PT1/4,SCREW",6,6,6,6,,,,5555555555
13,2,,26013-100252, ,"'BOLT W/WASHER M10X25",3,3,3,3,,,555535552335
14,1,,26013-100302, ,"'BOLT M10X 30",4,4,4,4,,,.,:555325235

1,1
2,2
3,2
4,2
5,2
6,2
7



_ YO ER A
an.56 SWIVEL JOINT
1%, BHUNoO. 2051 3E8HET.
.2~13

BHUNO
1inc




»»,172165-45490, ,CUSHION, 7,7, ,,,,,,555555555

,»,172168-45800, ,PLATE,1,1,,,,,.,555555555

,,22252-000280, ,"CIRCLIP  28™,7,7,,,,,.55552352525
,»,26106-100352, ,""BOLT M10X 35 PLATED",7.,7,.,:55535555352235
,»,26013-100302, ,""BOLT M10X 30",3,3,,,,5555555595555
»»,26716-100002, ,"NUT M10",1,1,,,,,5555555555>
1,,172171-74110, ,"VALVE ASSY,CONTROL"™,1,1,,,,,51,,,5555555
8,1,,172171-74130, ,""VALVE ASSY, CONTROL",1,1,,,,,52,5553555555
9,2,,172112-06490, ,0-RING,2,2,,,,,,,,55555555
10,2,,172171-72500, ,"'SECTION KIT,INLET",1,1,,,,,,55555355554
11,3,,172171-72630, ,""VALVE 175/25,RELIEF",1,1,,,,555553555255
12,4,,172116-74150, ,0-RING,1,1,,,,,,,,,5555555
13,3,,172116-74150, ,0-RING,1,1,,,,,.,.:5555555
14,3,,172116-74320, ,PLUG,1,1,,,,,,,55555555>
15,3,,172122-74520, ,"'SECTION, INLET",1,1,,,,,55555555535

16,4, ,172122-74590, ,""HOUSING, INLET",1,1,,,...5535555555>»
16-1,4,,172823-74270,," INLET HOUSING",1,1,,,,,N,, ,M/#50997, ,M/#50997,,,,,,
17,4,,933171-80590, ,0-RING,1,1,,,,,,,,55555555
18,2,,172171-72510, ,"'SECTION KIT,INLET",1,1,,,,,,5555535555
19,3,,172171-72640, ,""VALVE 160/24 ,RELIEF",1,1,,,,,555535555575
20,4,,172116-74150, ,0-RING,1,1,,,,,,,.:5555555
21,3,,172122-74520, ,"'SECTION, INLET",1,1,,,..55555555554
22,4,,172122-74590, ,""HOUSING, INLET",1,1,,,..55555555554
22-1,4,,172823-74270, ," INLET HOUSING",1,1,,,,,N,, ,M/#50997, ,M/#50997, ,,,,,
23,4,,933171-80590, ,0-RING,1,1,,,,,,,55555555>
24,2,,172171-72570, ,"'SECTION KIT, SPACER"™,1,1,,...553555353554
25,3,,172112-06480, ,PLUG,1,1,,,,,,,555555555
26,3,,172112-06490, ,0-RING,1,1,,,,,,,,,5555555
27,3,,172171-72630, ,"VALVE 175/25,RELIEF",1,1,,,,,,:555555545
28,4,,172116-74150, ,0-RING,1,1,,,,,,,5,555555>
29,3,,172168-72740, ,"'PLUG ASSY",1,1,,...553553533524
30,3,,172146-74680, ,""'SECTION ASSY, SPACER™,1,1,,,,:55553555535
31,4,,172122-73430, ,PLUG,1,1,,,,,..555555555
32,4,,172146-74750, ,SPACER,1,1,,,,,,555555355>5
33,4,,23871-030000, ,"PLUG PT3/8,SCREW",1,1,,,,55555353525575
34,4,,933171-80590, ,0-RING,1,1,,,,,,,55555555>
35,2,,172168-72620, ,""'SECTION ASSY.,SPACER",1,1,,,,555553555535
36,3,,172122-73430, ,PLUG,1,1,,,,,,.555555555
37,3,,172142-74900, ,SPACER,1,1,,,,,,,55555555>5
38,2,,172151-74110, ,TIE-ROD,2,2,,,,,,,,55555555
39,2,,172151-74120, ,TIE-ROD,1,1,,,,,,5555555555
40,2,,172116-74150, ,0-RING,2,2,,,,,,,,.555555>
41,2,,172116-74320, ,PLUG,2,2, ,,,,,,,.:555555
42,2,,26716-080002, ,"NUT M 8",4,4,,,,,,,,,,555555
43,2,,26716-100002, ,"NUT M10™,2,2,,,,,,,,55555555
44,2,,172112-06480, ,PLUG,2,2,,,,,,,,,5555555
45,2,,172171-72700, ,"SECTION KIT,SPACER",1,1,,,,,.,3,.55555554
46,3,,172171-72630, ,""VALVE 175/25,RELIEF",1,1,,,,,.3,,,,55355>
47,4,,172116-74150, ,0-RING,1,1,,,,,,.3,,,,555555

48,3, ,172146-74680, ,""SECTION ASSY, SPACER",1.,1,,,.,.3.,.555555>5
49,4,,172122-73430, ,PLUG,1,1,,,,,,3,,,,:5555>
50,4,,172146-74750, ,SPACER,1,1,,,,,,3,4.55555535

51,4, ,23871-030000, ,"PLUG PT3/8,SCREW",1,1,,,,,,3,,.555555>
52,4,,933171-80590, ,0-RING,1,1,,,,,,3,,,,555555
53,3,,172146-74720, ,"VALVE ASSY, SHUT-OFF",1,1,,,.,,,3..,5555555
54,4,,172116-74150, ,0-RING,1,1,,,,,,3,,,,555555
55,4,,24311-240100, ,"0-RING 1A P-10A",1,1,,,,,.3,,5555555>»

RPRR R R R

1
2
3
4
5
6
7



_ 5 aAvbO-bIIWT (PR—=N)
Fig. T

COUNTRY|JP | AS

APPL] - _
CATION (:)

SURO-L/LTASSY BT (1) A
CONTROL VALVE ASSY

inc. Fig.57 REF. No
Fig.58 REF. No.
Fig.59 REF. No.
Fig.60 REF. No
Fig.61 REF. No

CONTROL VALVE (P PORT)

PUMP (1}

RTF (2)
PUMP (2)

@
J\
42/ o
w7 (1)
PUMP {1)
24
27 30 25 26 29
28 33 34 31 32 PUMP (4)
w7 (2)
PUMP (2)
R (2)
PUMP (2)
L
DUTEY s
46 48 53
47 51 52 4950 | 55 54 e (3)

)

~ 0

ASO—L/SLZASSY (PTO®HE)
CONTROL VALVE ASSY(P.T.0Q.SPEC.) 42
(172171-74130)
Fig.57 REF. No.8
inc. Fig.57 REF. No.9~23,35~55
Fig.b8 REF. No.1 ~22
i 9 REF. No.1~38,58~T1
Fig.60 REF. No.1l ~ 36
Fi 1 REF. No.t ~27

OO0 C




,,172171-72580, ,"'SPOOL SECTION ASSY",1,1,,..:55553525535
»,172122-74050, ,SPRING,1,1,,,,,,5555555555
,»,172151-74060, ,"BOLT, SOCKET HEAD"™,2,2,,,,.5535553535553
,,172116-74190, ,"PLATE, SEAL™,2,2,,,,,,,,.5555555
»,172116-74220, ,SCREW, 2,2, ,,,,,,,55555555
»»,933166-80520, ,WIPER,2,2,,,,,,,,:5555555
3,,933166-80530, ,CAP,1,1,,,,,,5555555555
8,3,,933166-80550, ,"SCREW, CAP",1,1,,,,,,,555555555
9,3,,933171-80510, ,"SEAT, SPRING",2,2,,,,.55535555355>5
10,3,,933171-80590, ,0-RING,1,1,,,,,,,,,555555>
11,3,,933171-80610, ,0-RING,2,2,,,,,,,,55555555
12,2,,172171-72610, ,""SECTION ASSY.,SPOOL",1,1,,,,555535555535>5
13,3,,172122-74050, ,SPRING,1,1,,,,,,,,55555555

14,3, ,172151-74060, ,""BOLT, SOCKET HEAD",2,2,,,5555535533532>5
15,3,,172116-74190, ,""PLATE, SEAL",2,2,,,,.5555555355>5
16,3,,172116-74220, ,SCREW,2,2, ,,,,,,,5555555>
17,3,,933166-80520, ,WIPER,2,2,,,,,,,,,,,:5,5>
18,3,,933166-80530, ,CAP,1,1,,,,,,,55555555>5
19,3,,933166-80550, ,"'SCREW, CAP",1,1,,,,,.55553555535
20,3,,933171-80510, ,"SEAT, SPRING",2,2,,,.5553553532523
21,3,,933171-80590, ,0-RING,1,1,,,,,,,,:5555555
22,3,,933171-80610, ,0-RING, 2,2, ,,,,,,,,5555555

1,2
2,3
3,3
4,3
5,3
6,3
7



COUNTRY| P [AS |EX
APPLI -
CATION O T O

ax+AO—W/ILTASSY

CONTROL VALYE ASSY
(172171-74110) CS
Fig.57 REF. No.7 |
inc. Fig.57 REF. No.9~44
Fig.58 REF. No.1~22 )~
Fig.59 REF. No.1~57 " 3
Fig.60 BEF. No.1~36
Fig.61 REF. No.1~27

EfT (8|)
TRAVEL (RIGHT)

1

EfT (8)
TRAVEL (RIGHT)
EfT (8)
TRAVEL (LEFT)

OvkO=-LISLTASSY (PTOHR)
CONTROL VALVE ASSY (P.T.0.SPEC.)
(172171-=74130)
Fig.57 REF. No.8
inc. Fig.57 REF. No.9~23,35~56
Fig.58 REF. No.1 ~22
Fig.59 REF. No.1 ~38,58~T71
Fig.60 REF. No.1~36
Fig.61 REF. No.1~27



,,172171-72520, ,""SECTION KIT, SPOOL™,1,1,,,,5,5553555535
,»»,172168-72590, ,""SECTION ASSY, SPOOL",1,1,,,,,55535555555>5
,,172168-72750, ,""SPRING,CHECK VALVE",1,1,,,,,555535555535
,,172168-72760, ,"'SPRING, SPOOL",1,1,,,,.55535555255>5
,,172151-74060, ,"'BOLT, SOCKET HEAD",2,2,,,,.55535555355>5
»,172122-74130, ,POPPET,1,1,,,,,,5555555555
4,,172116-74190, ,"'PLATE, SEAL"™,2,2,,,,555355353523
8,4,,172116-74220, ,SCREW, 2,2, ,,,,,,,,5555555
9,4,,933166-80520, ,WIPER, 2,2, ,,,,,,,,5,55555

10,4, ,933166-80530, ,CAP,1,1,,,,,.5555555555

11,4, ,933166-80550, ,""SCREW, CAP",1,1,,,,.,553555355553
12,4,,933171-80510, ,""SEAT, SPRING"™,2,2,,,,5553555353523
13,4,,933171-80590, ,0-RING,1,1,,,,,,,,:5555555
14,4,,933171-80610, ,0-RING,2,2,,,,,,,55555555>
15,3,,172171-72660, ,""VALVE 210/25,RELIEF",1,1,,,,,555535555575
16,4,,172116-74150, ,0-RING,1,1,,,,,,5555555555
17,3,,172310-79180, ,VALVE, 1,1, ,,,,,.55555555>5
18,4,,172116-74150, ,0-RING,1,1,,,,,,,,:5555555
19,2,,172171-72530, ,"'SECTION KIT, SPOOL"™,1,1,,,,,555553555535
20,3,,172171-72590, ,"SECTION ASSY.,SPOOL",1,1,,,,55555555955>5
21,4,,172168-72750, ,"SPRING,CHECK VALVE",1,1,,....5553525533
22,4,,172122-74050, ,SPRING,1,1,,,,,,,,:5555555
23,4,,172151-74060, ,"BOLT, SOCKET HEAD",1,1,,,,.5555535535553
24,4,,172122-74130, ,POPPET,1,1,,,,,,,55555555>
25,4,,172116-74190, ,"PLATE, SEAL",2,2,,,,:5555552355>5
26,4,,172116-74220, ,SCREW,2,2,,,,,,,,55555555
27,4,,172146-74740, ,WASHER,1,1, ,,,,.,5:555555
28,4,,933166-80520, ,WIPER,2,2,,,,,,,,5,55555

29,4, ,933166-80530, ,CAP,1,1,,,,,.5555555555

30,4, ,933166-80550, ,"SCREW, CAP",1,1,,,,.5555555955>5
31,4,,933171-80510, ,"'SEAT, SPRING™,2,2,,.,,:555535335533
32,4,,933171-80590, ,0-RING,1,1,,,,,,,,,5555555
33,4,,933171-80610, ,0-RING,2,2,,,,,,,555553555>
34,3,,172146-74720, ,"VALVE ASSY, SHUT-OFF",1,1,,,.,..5555535255
35,4,,172116-74150, ,0-RING,1,1,,,,,,,5,555555>
36,4,,24311-240100, ,"0-RING 1A P-10A",1,1,,,,:5553555355>5
37,3,,172146-74730, ,""VALVE ASSY",1,1,,,,:555535535535
38,4,,172116-74150, ,0-RING,1,1,,,,,,,55555555>
39,2,,172168-72540, ,"SECTION KIT, SPOOL",1,1,,,,.5555525955>5
40,3,,172112-06480, ,PLUG,2,2,,,,,,,,,555555>
41,3,,172112-06490, ,0-RING, 2,2, ,,,,,,,,5555555
42,3,,172168-72610, ,"'SECTION ASSY, SPOOL™,1,1,,,,5553555355523
43,4, ,172168-72750, ,""SPRING,CHECK VALVE",1,1,,,,.:553525955>5
44,4, ,172168-72760, ,""SPRING, SPOOL"™,1,1,,,,.55535555355>5

45,4, ,172151-74060, ,""BOLT, SOCKET HEAD',2,2,,,,.555555555>5
46,4,,172122-74130, ,POPPET,1,1,,,,,,,55555555>
47,4,,172116-74190, ,"PLATE, SEAL"™,2,2,,,,.55355353523
48,4,,172116-74220, ,SCREW,2,2,,,,,,,5:555355>

49,4, ,933166-80520, ,WIPER,2,2,,,,,,,,:5:5555>

50,4, ,933166-80530, ,CAP,1,1,,,,,,5555555555
51,4,,933166-80550, ,"SCREW, CAP",1,1,,,,.5555555355>
52,4,,933171-80510, ,""SEAT, SPRING",2,2,,,,:555535535535
53,4,,933171-80590, ,0-RING,1,1,,,,,,,,,5:5555>
54,4,,933171-80610, ,0-RING,2,2,,,,,,,55555555>
55,3,,172146-74720, ,"VALVE ASSY, SHUT-OFF",2,2,,,..,535552335224
56,4,,172116-74150, ,0-RING,2,2,,,,,,,,,555555»
57,4,,24311-240100, ,"0-RING 1A P-10A",2,2,,,,555553523553
58,2,,172171-72610, ,"SECTION ASSY.,SPOOL",1,1,,,,,.M,,.,,.5.,,
58-1,2,,172168-72610, ,""SECTION ASSY, SPOOL",1,1,,,.,.1,,..55555>
59,3,,172122-74050, ,SPRING,1,1,,,,,,M,,,,..,..>
59-1,3,,172168-72760, ,"'SPRING, SPOOL",1,1,,,,,.1,.,,,555555
60,3,,172151-74060, ,"BOLT, SOCKET HEAD",2,2,,,,,51,,,5555545
61,3,,172116-74190, ,"PLATE, SEAL",2,2,,,,..1,.......,,

1,2
2,3
3,4
4,4
5,4
6,4
2



62,3,,172116-74220, ,SCREW, 2,2, ,,,,,1,,,,,55555

63,3,,933166-80520, ,WIPER,2,2,,,,,,1,,,,,,,,.,

64,3,,933166-80530, ,CAP,1,1,,,,,,1,,,,,5555

65,3,,933166-80550, ,"'SCREW, CAP",1,1,,,,,.1,,..,5555>
66,3,,933171-80510, ,"SEAT, SPRING",2,2,,,,,,1,,,5555555
67,3,,933171-80590, ,0-RING,1,1,,,,,,1,,,,,,,,,,

68,3,,933171-80610, ,0-RING,2,2,,,,,,1,,,,,.,,,,

68A,3,,172168-72750, ,"SPRING,CHECK VALVE",1,1,,,,,W,,,""FROM 1ST",,"FROM
1T, .,,.,,

68B,3,,172122-74130, ,POPPET,1,1,,,,,W,,,"FROM 1ST",,"FROM 1ST",,,,,,
69,2,,172146-74720, ,""VALVE ASSY, SHUT-OFF",2,2,,,,.,.1,,.555555>
70,3,,172116-74150, ,0-RING, 2,2, ,,,,,1,,,,,.,,,,

71,3,,24311-240100, ,"0-RING 1A P-10A",2,2,,,,.51,,5555535>5



, 59 aVNA=NIWNT (P—L& A1)
Fig. CONTROL VALVE (ARM & SWING)

AVRO—LALTASSY (PTOHE) 1
CONTROL VALVE ASSY (P.T.0.SPEC.) — !
(172171-74130) 17
7L F19. 57 RER NRER. No. o~ 23,35 ~ 55
N inc. Fig. . No.§~23,30~
ARM - 2424 Fig. 68 REF. No. 1~ 22 18
Fig.59 REF. No.1~38,68~T]
Fig.60 REF. No.l~36 }3
Fig.61 REF

| Noll~27 P @&
< x

AT
OPTIONAL

aOvka-ULRLTASSY

CONTROL VALVE ASSY

(172171-74110)

Fig.57 REF. No.7

inc. Fig.57 REF. No.9~44
Fig.58 REF. No.1~22
Fig.59 REF. No.1~57
Fig.60 REF. No.1~236
Fig.61 REF. No.1~27

* T3
OPTIONAL

FA T
OPTIONAL

P TOt#
P.T.0. SPEC.




,,172171-72550, ,""SECTION KIT, SPOOL™,1,1,,,,.55553555535
,,172171-72600, ,""SECTION ASSY, SPOOL",1,1,,,,,55535555555>5
,,172168-72750, ,""SPRING,CHECK VALVE",1,1,,,,,555535555535
,,172168-72760, ,"'SPRING, SPOOL",1,1,,,,.55535555255>5
,,172151-74060, ,"'BOLT, SOCKET HEAD",2,2,,,,.55535555355>5
»,172122-74130, ,POPPET,1,1,,,,,,5555555555
4,,172116-74190, ,"'PLATE, SEAL"™,2,2,,,,555355353523
8,4,,172116-74220, ,SCREW, 2,2, ,,,,,,,,5555555
9,4,,933166-80520, ,WIPER, 2,2, ,,,,,,,,5,55555

10,4, ,933166-80530, ,CAP,1,1,,,,,.5555555555

11,4, ,933166-80550, ,""SCREW, CAP",1,1,,,,.,553555355553
12,4,,933171-80510, ,""SEAT, SPRING"™,2,2,,,,5553555353523
13,4,,933171-80590, ,0-RING,1,1,,,,,,,,:5555555
14,4,,933171-80610, ,0-RING,2,2,,,,,,,555553555>
15,3,,172171-72650, ,""VALVE 210/25,RELIEF",1,1,,,,,55553555555
16,4,,172116-74150, ,0-RING,1,1,,,,,,5555555555
17,3,,172310-79180, ,VALVE, 1,1, ,,,,,.55555555>5
18,4,,172116-74150, ,0-RING,1,1,,,,,,,,:5555555
19,2,,172168-72560, ,"'SECTION KIT, SPOOL"™,1,1,,,,,555553555535
20,3,,172168-72650, ,""SECTION ASSY, SPOOL",1,1,,,.,.5555555955>5
21,4,,172168-72750, ,"SPRING,CHECK VALVE",1,1,,....5553525533
22,4,,172168-72760, ,""'SPRING, SPOOL",1,1,,,.,,55555535555>»
23,4,,172151-74060, ,"BOLT, SOCKET HEAD",2,2,,,..5535553535523
24,4,,172122-74130, ,POPPET,1,1,,,,,,,55555555>
25,4,,172116-74190, ,"PLATE, SEAL",2,2,,,,:5555552355>5
26,4,,172116-74220, ,SCREW,2,2,,,,,,,,55555555
27,4,,933166-80520, ,WIPER,2,2,,,,,,,,,,55555
28,4,,933166-80530, ,CAP,1,1,,,,,5555555555>5
29,4,,933166-80550, ,"SCREW, CAP",1,1,,,,.5555555255>5
30,4,,933171-80510, ,"SEAT, SPRING",2,2,,,.5553552532523
31,4,,933171-80590, ,0-RING,1,1,,,,,,,,:5555555
32,4,,933171-80610, ,0-RING, 2,2, ,,,,,,,,5555555
33,3,,172168-72730, ,""VALVE 260/33,RELIEF",1,1,,,,,,:555555545
34,4,,172116-74150, ,0-RING,1,1,,.,,,,5:555555>
35,3,,172310-79180, ,VALVE,1,1,,,,,.5555555555
36,4,,172116-74150, ,0-RING,1,1,,,,,,,55555555>

1,2
2,3
3,4
4,4
5,4
6,4
2



-

) 6 aOVNO-WIWT (T—=L&NTYRN)
Fig. CONTROL VALVE (BOOM & BUCKET)

A RO—W/TWTASSY
VALVE ASSY
4110)

NIy
BUCKET

avhO—NIVLTASSY (PTOMRE)
CONTROL VALVYE ASSY (P.T.0.SPEC.)
(172171-74130}

Fig.57 REF. No.8

inc. Fig.57 REF. No.9~23,35b~5b

Fig.58 REF. No.1~22
Fig.59 REF. No.! ~38,58~71
Fig.60 REF. No.1 ~ 36
Fig.61 REF. No.1~27



,,172171-72620, ,""SECTION ASSY.,SPOOL",1,1,,,.,555355535535>5
,,172168-72750, ,""SPRING,CHECK VALVE",1,1,,,,,555535555535
»,172122-74050, ,SPRING,1,1,,,,,,5555555555
,»,172151-74060, ,""BOLT, SOCKET HEAD",2,2,,,,55535553533223
,,172122-74130, ,POPPET,1,1,,,,,,,5:555555>
»»,172116-74190, ,"PLATE, SEAL",2,2,,,,,,,,.555555>
3,,172116-74220, ,SCREW, 2,2, ,,,,,,,,5555555
8,3,,933166-80520, ,WIPER,2,2, ,,,,,,,:5555555
9,3,,933166-80530, ,CAP,1,1,,,,,,5555555555

10,3, ,933166-80550, ,"'SCREW, CAP",1,1,,,,,55555255555
11,3,,933171-80510, ,""SEAT, SPRING™,2,2,,,,.553555353553
12,3,,933171-80590, ,0-RING,1,1,,,,,,,,:5555555
13,3,,933171-80610, ,0-RING,2,2, ,,,,,,,,5555555
14,2,,172168-72660, ,""'SECTION ASSY, SPOOL"™,1,1,,.,,.5555555355>5
15,3,,172168-72750, ,"'SPRING,CHECK VALVE",1,1,,,,,.5555555535
16,3,,172122-74050, ,SPRING,1,1,,,,,,,,55555555

17,3, ,172151-74060, ,""BOLT, SOCKET HEAD",1,1,,,,,5555555555>5
18,3,,172122-74130, ,POPPET,1,1,,,,,.5555555555
19,3,,172116-74190, ,"PLATE, SEAL",2,2,,,,55553553533>5
20,3,,172116-74220, ,SCREW,1,1,,,,,,5555555555
21,3,,172146-74740, ,WASHER,1,1,,,,,,5555555555
22,3,,933166-80520, ,WIPER,2,2,,,,,,,,55555555
23,3,,933166-80530, ,CAP,2,2,,,,,,,,.555555>
24,3,,933166-80550, ,"SCREW, CAP",1,1,,,,5555553532335
25,3,,933171-80510, ,"SEAT, SPRING",1,1,,,..,5555535523
26,3,,933171-80590, ,0-RING,1,1,,,,,,,,:5555555
27,3,,933171-80610, ,0-RING, 2,2, ,,,,,,,,5555555

1,2
2,3
3,3
4,3
5,3
6,3
7



K

—K)
CONTROL VALVE (TURNING & BLADE)

JxhO=-ULT (EE&TL
Fig.61 (
EX

COUNTRY |JP | AS AVRO-LILTASSY

L VALVE ASSY
1-74110)

APPL] - — co
CATION O O F“
[

|

~ 44
22
87
36
~27

?

¢

=

<
———— O

14

TURNING

14

dMA—L/SILTASSY (P TOfME)

CONTROL VALVE ASSY(P.T.O0.SPEC.)
& (172171-74130)
ﬁ Fig.57 REF. No.8

@w inc. Fig.57 REF. No.9%~23,35~55
Fig. 58 REF. No.1~22
Fig. 59 REF. No.l~38,58~T7I
Fig. 60 REF. No.l~36
Eig.61 REF. No.l~27



,»,172168-45400, ,""PLATE ASSY, LINK",,1,,,...555355525>5
»»,172165-45490, ,CUSHION, ,5,,,,,,,,5555555>5
»»,22252-000280, ,"CIRCLIP ~ 28™,.5,,,,,,,55555555>
,»,26106-100352, ,""BOLT M10X 35 PLATED",.,5,,,,5553555555595
,»»,26013-100302, ,"'BOLT M10X 30",,3,,,5555555555593
,»,26716-100002, ,"NUT M10™,,1,,,,,,5555555555
1,,172171-74101, ,""VALVE,CONTROL", ,1,,,,,.1,,,555555>
8,2,,172168-72620, ,""SECTION ASSY.,SPACER",,1,,,,,553555555525
9,3,,172122-73430, ,PLUG, ,1,,,,,,5:55555555
10,3,,172142-74900, ,SPACER, ,1,,,,,,55555555 5>
11,2,,172171-72630, ,"VALVE 175/25,RELIEF", .2, ,.....05555255>5
12,3,,172116-74150, ,0-RING, ,2,,,,,,,,.555555>
13,2,,172171-72640, ,""VALVE 160/24 ,RELIEF",,1,,,,,,555355555>5
14,3,,172116-74150, ,0-RING, ,1,,,,,,5:555555 55
15,2,,172168-72740, ,"PLUG ASSY",,1,,,,555555535353>
16,2,,172151-74110, ,TIE-ROD, ,2,,,,,,,555555555
17,2,,172151-74120, ,TIE-ROD, ,1,,,,,.5555555555
18,2,,172175-74270, ,""PLUG ASSY",.3,,,.555555533335
19,3,,172112-06480, ,PLUG, ,3,,,,,,5555555555
20,3,,172112-06490, ,0-RING, ,3,,,,,.5555555555
21,2,,172175-74350, ,"PLUG ASSY",,3,,.555555333532255
22,3,,172116-74150, ,0-RING, ,3,,,,,,,,55555555
23,3,,172116-74320, ,PLUG, ,3,,,,,555535555555
24,2,,172122-74520, ,"'SECTION, INLET",.2,,,.55555555353>5
25,3,,172823-74270, ," INLET HOUSING",,2,,,,555555555533
26,3,,933171-80590, ,0-RING, ,2,,,,,,,,55555555
27,2,,172146-74680, ,""SECTION ASSY, SPACER",.,1,.,.,.,.533555555525
28,3,,172122-73430, ,PLUG, ,1,,,,,55555555555
29,3,,172146-74750, ,SPACER, ,1,,,,,.55553555335
30,3,,23871-030000, ,""PLUG PT3/8,SCREW",,1,,,,,.555555555>5
31,3,,933171-80590, ,0-RING, ,1,,,,,,,,55555555
32,2,,26716-080002, ,"NUT M 8",,4,,,,,,,,.55:555>
33,2,,26716-100002, ,"NUT M10™,.2,,.,,:555555555>

RPRR R R R

1
2
3
4
5
6
7



COUNTRY |JP | AS |EX

APPLI] - —_
CATION O -

AbO—W/ULZTASSY (7Y RVILF)
CONTROL VALVE ASSY (FRONT MULTI)
(172171-74101) -
Fig.62 REF. No.7
inc. Fig.62 REF. No.8~33

Fig.63 REF. No.1~22

Fig.64 REF. No.1~39

Fig.65 REF. No.1 ~22

Fig.66 REF. No.1~15

16 %
PUMP (1}
11

11 27 18 15
12 30312829 19 20

|

U

R (4)
PUMP {4}

R (2)
PUMP (2) RT (3)
PUMP (3)



,,172168-72580, ,""SECTION ASSY, SPOOL™,,1,,,.555553525535
,»,172122-74050, ,SPRING, ,1,,,,,,,555555555
,»,172151-74060, ,""BOLT, SOCKET HEAD",,2,,,5:5555355535535>5
»»,172116-74190, ,"PLATE, SEAL",.2,,,,,.,.55555555
,,172116-74220, ,SCREW, ,2,,,,,,,,,555555>
»»,933166-80520, ,WIPER, ,2,,,,,,,,5555555>
3,,933166-80530, ,CAP, ,1,,,,,,555555555>5
8,3,,933166-80550, ,"SCREW, CAP™,.,1,,,,,,,55555555>
9,3,,933171-80510, ,"'SEAT, SPRING",.2,,,,.5555555255>5
10,3,,933171-80590, ,0-RING, ,1,,,,,,555555555>
11,3,,933171-80610, ,0-RING, ,2,,,,,,,5,5555555>
12,2,,172171-72610, ,""SECTION ASSY.,SPOOL",,1,,,,5555535235535
13,3,,172122-74050, ,SPRING, ,1,,,,,,,55555555>

14,3, ,172151-74060, ,""BOLT, SOCKET HEAD",,2,,,.555553535235
15,3,,172116-74190, ,"PLATE, SEAL",.2,,,,,.5555555555
16,3,,172116-74220, ,SCREW, ,2,,,,,,55555555 55
17,3,,933166-80520, ,WIPER, ,2,,,,,,,,5555555>5
18,3,,933166-80530, ,CAP, ,1,,,,,,5555555555
19,3,,933166-80550, ,""SCREW, CAP",,1,,,,55535523232335
20,3,,933171-80510, ,"SEAT, SPRING"™,,2,,,.,:5555552355>5
21,3,,933171-80590, ,0-RING, ,1,,,,,,,,55555555
22,3,,933171-80610, ,0-RING, ,2,,,,,,,,55555555

1,2
2,3
3,3
4,3
5,3
6,3
7



COUNTRY!{JP | AS|EX
APPL| -
CATION O I

AvhO—-A/SLFASSY (7O0Y RV ILF)
CONTROL VALVE ASSY (FRONT MULTI}

Q
1172171-74101) !
Fig.62 REF. No.7
inc. Fig.62 REF. No. -~
\ L 3

Fig.63 REF. No.
Fig. 64 REE. No.
Fig.65 REF. No.
Fig.66 REF. No.

—_—— D
[ S S B4

— PO LA L
RO N W

EfT (7))
TRAVEL (RIGHT)

EfT (%)
TRAVEL (LEFT)
12




,»,172171-72590, ,"'SECTION ASSY.,SPOOL",,1,,,,555555255595
,»,172168-72750, ,""SPRING,CHECK VALVE",,1,,,,.5555355555>5
,,172122-74050, ,SPRING, ,1,,,,,,,555555555

,»,172151-74060, ,"'BOLT, SOCKET HEAD",,1,,,.55555353555555
,,172122-74130, ,POPPET, ,1,,,,,,,555555555

,»,172116-74190, ,"PLATE, SEAL",.2,,,,,,5555555555
3,,172116-74220, ,SCREW, ,1,,,,,,,55555555>
8,3,,172146-74740, ,WASHER, ,1,,,,,.,,:5555555
9,3,,933166-80520, ,WIPER, ,2,,,,,,,,55555555

10,3, ,933166-80530, ,CAP,,2,,,,,,,55555555>
11,3,,933166-80550, ,"SCREW, CAP",.,1,,,,,,5555555555
12,3,,933171-80510, ,""SEAT, SPRING™,,2,,,,,55553355555>5
13,3,,933171-80590, ,0-RING, ,1,,,,,,,55555555>
14,3,,933171-80610, ,0-RING, ,2,,,,,,55555555 55
15,2,,172168-72610, ,""SECTION ASSY, SPOOL™,,1,,,:55555353535555>5
16,3,,172168-72750, ,""'SPRING,CHECK VALVE",,1,,,,:55555535355>»
17,3,,172168-72760, ,""SPRING, SPOOL",,1,,,,,553555555545
18,3,,172151-74060, ,"'BOLT, SOCKET HEAD",.,2,,,.:55555553535
19,3,,172122-74130, ,POPPET, ,1,,,,,.5555555555
20,3,,172116-74190, ,"PLATE, SEAL™,.2,,,,.,.55555555>
21,3,,172116-74220, ,SCREW, ,2, ,,,,,,555555555
22,3,,933166-80520, ,WIPER, ,2,,,,,,,,:5555555
23,3,,933166-80530, ,CAP, ,1,,,,,,5555555555

24,3, ,933166-80550, ,"'SCREW, CAP",,1,,,,5555555355355
25,3,,933171-80510, ,"'SEAT, SPRING",,2,,,,555555525535
26,3,,933171-80590, ,0-RING, ,1,,,,,,,,55555555
27,3,,933171-80610, ,0-RING, ,2,,,,,,,,55555555
28,2,,172171-72660, ,""VALVE 210/25,RELIEF",,1,,,,,..555555545
29,3,,172116-74150, ,0-RING, ,1,,,.,.5555555555
30,2,,172171-72740, ,PLUG, ,2,, ,,,,5555555555
31,2,,172175-74270, ,""PLUG ASSY",,2,,.55555533332255
32,3,,172112-06480, ,PLUG, ,2,,,,,,,555555555
33,3,,172112-06490, ,0-RING, ,2,,,,,.555555355
34,2,,172146-74720, ,""VALVE ASSY, SHUT-OFF",.3,,,,..5555555525
35,3,,172116-74150, ,0-RING, ,3,,,,,,5555555555

36,3, ,24311-240100, ,"0-RING 1A P-10A",.3,,,:55555553333»
37,2,,172146-74730, ,""VALVE ASSY",.,2,,.25555333352275
38,3,,172116-74150, ,0-RING, ,2,,,,,.5555555555
39,2,,172171-72730, ,"'SECTION ASSY.,SPOOL",,1,,,,,55555555523

1,2
2,3
3,3
4,3
5,3
6,3
7



64 ANO=LIRVT (P—L&AAVY) (2OVMYILF)
Fig. CONTROL VALVE (ARM & SWING) (FRONT MULTI)

COUNTRY[JP [ASTEX b S
el - T T — - SWING
CATION DO

IxbO-NL/ALTASSY (20VE2LF)

CONTROL VALVE ASSY (FRONT MULTD) S S

(172171-74101) P ) Py e Ns o

Fig.62 REF. No.7 Py AN < DI

inc. Fig.62 REF. No.8~ 33 e ST )y
Fig.63 REF. No.1~22 N .é,,é“.‘\‘a?ar@@?ﬂk
Fig.64 REF. No.1~39 b @‘"vg NG g
Fig.65 REF. No.1~22 &4 2k o

Fig.66 REF. No.1~15 633

OPTIONAL



,,172171-72650, ,"'VALVE 210/25,RELIEF",,1,,,,,55555555535
»»,172116-74150, ,0-RING, ,1,,,,,.,,55555555
,,172168-72730, ,""VALVE 260/33,RELIEF",,1,,,,555555535555
»»,172116-74150, ,0-RING, ,1,,,,,,5555555555
»,172171-72740, ,PLUG, ,4,,,,,,5555555555

,,172175-74210, ,""SPOOL SECTION ASSY",,1,,...553555355554
3,,172168-72750, ,""SPRING,CHECK VALVE", ,1,,,,5555553555553
8,3,,172168-72850, ,"END, SPOOL™,,1,,,,,5555555525>5
9,3,,172168-72860, ," SEAT,SPRING", ,1,,,,,555553555535
10,3,,172168-72880, ,SPRING, ,1,,,,,,555555555>
11,3,,172168-72890, ,CAP, ,1,,,,,:5555555555
12,3,,172168-72900, ,CAP, ,1,,,,,,5555555555
13,3,,172151-74060, ,""BOLT, SOCKET HEAD",,4,,,.,5555535535535
14,3,,172122-74130, ,POPPET, ,1,,,,,.55555555 55
15,3,,172175-74220, ,"'SEAT, SPRING",.,1,,,,.5555555355>5
16,3,,172151-74320, ,0-RING, ,2,,,,,,,,,555555>
17,3,,933171-80590, ,0-RING, ,1,,,,,,,55555555>
18,2,,172146-74730, ,""VALVE ASSY",.,1,,,:555535535533>5
19,3,,172116-74150, ,0-RING, ,1,,,,,,5:555555 55
20,2,,172310-79180, ,VALVE, ,1,,,,,,5:5555555>
21,3,,172116-74150, ,0-RING, ,1,,,,,,555555555>5
22,2,,172171-72720, ,""SECTION ASSY.,SPOOL",,1,,,,555553525535

1,2
2,3
3,2
4,3
5,2
6,2
7



: 65 AYNO=WIVT (T=L&I Ty N) (70V8ILF)
Fig. CONTROL VALVE (BOOM & BUCKET) (FRONT MULTI)

COUNTRY [JP |AS |EX

APPLI ~
CATION O|—|—

ARO-M/NLTASSY (JOVRYLF)
CONTROL VALVE ASSY (FRONT MULTI)
(172171-74101)

inc. Fig.62 REF. No.8~ 33
Fig.63 REF. No.1~22
Fig.64 BEF. No.1~139
Fig.65 REF. MNo.l~22
Fig.66 REF. No.1~156

1INy s
18 BUCKET

6

20




,,172171-72620, ,""SECTION ASSY.,SPOOL™,,1,,,.,555553525535
,»,172168-72750, ,"'SPRING,CHECK VALVE",,1,,,,5555553555553
,,172122-74050, ,SPRING, ,1,,,,,.,555555555
,»,172151-74060, ,""BOLT, SOCKET HEAD",,2,,,55555355535533>5
,,172122-74130, ,POPPET, ,1,,,,,,,555555555
,»,172116-74190, ,"PLATE, SEAL",.2,,,,,,5555555555
3,,172116-74220, ,SCREW, ,2, ,,,,,,,.555555>
8,3,,933166-80520, ,WIPER, ,2,,,,,,,5.555555
9,3,,933166-80530, ,CAP, ,1,,,,,,,55555555>

10,3, ,933166-80550, ,"'SCREW, CAP™,.1,,,,,,,:55555555
11,3,,933171-80510, ,""SEAT, SPRING™,.,2,,,.55553553533>»
12,3,,933171-80590, ,0-RING, ,1,,,,,,,55555555>
13,3,,933171-80610, ,0-RING, ,2,,,,,,,,.555555>
14,2,,172171-72740, ,PLUG, ,2,,,,,,5555555555
15,2,,172171-72710, ,"'SECTION ASSY.,SPOOL"™,.,1,,,,,55555555535

1,2
2,3
3,3
4,3
5,3
6,3
7



2AVhO-LANT (RE&TL—R) (JAVKRYLF)
Fig.ae (

)
CONTROL VALVE (TURNING & BLADE)
(FRONT MULTI)

COUNTRY [JP |AS |EX
APPLI - | —
CATION O

avRA—L/ULTASSY (FAYKYILTF)

CONTROL VALVE ASSY {(FRONT MULTI}
(172171-74101}

inc. Fig.62 REF. No.8~33
Fig.63 REF. No.1~22
Fig.64 REF. Neo.1~39
Fig.65 REF. No.1~22
Fig.66 REF. No.1~15




,»,172168-45400, ,""PLATE ASSY, LINK",,,1,1,,,..,5555555>»
»»,172165-45490, ,CUSHION, , ,5,5,,,,,555555555
,,22252-000280, ,"CIRCLIP  28",,,5,5,,,,5555555555
,»,26106-100352, ,""BOLT M10X 35 PLATED",,.5.,5,.,,.:555555535
,»,26013-100302, ,""BOLT M10X 30",,,3,3,,.55555553555>5
»»,26716-100002, ,"NUT M10™,,,1,1,,,,,55555555>
1,,172171-74121,,"VALVE ASSY, CONTROL",,,1,1,,,,.555555535
8,2,,172168-72620, ,""SECTION ASSY.,SPACER",,,1,1,,,,,555555555
9,3,,172122-73430, ,PLUG, , ,1,1,,,.,,,55555555
10,3,,172142-74900, ,SPACER, , ,1,1,,,,,,,555555>
11,2,,172171-72630, ,""VALVE 175/25,RELIEF",,,2,2,,,,55353552255
12,3,,172116-74150, ,0-RING, , ,2,2,,,,,,,,,55555
13,2,,172171-72640, ,"'VALVE 160/24 ,RELIEF",,,1,1,,,,5535555355>5
14,3,,172116-74150, ,0-RING, ,,1,1,,,,,,,555555>
15,2,,172146-74720, ,""VALVE ASSY, SHUT-OFF",,,1,1,,...55555555>
16,3,,172116-74150, ,0-RING, , ,1,1,,,,,,,5,55555

17,3, ,24311-240100, ,"0-RING 1A P-10A",,,1,1,,,,,555555553
18,2,,172175-74270, ,""PLUG ASSY",,.2,2,,,.5535535533>5
19,3,,172112-06480, ,PLUG, ,,3,3,,,,,5:555555>
20,3,,172112-06490, ,0-RING, ,,3,3,,,,,5,555555>
21,2,,172175-74350, ,""PLUG ASSY",,.,3.3...553553533524
22,3,,172116-74150, ,0-RING, , ,3,3,,,.,,,5555555
23,3,,172116-74320, ,PLUG, , ,3,3,,,,,555555555
24,2,,172122-74520, ,"SECTION, INLET",,.2,2,,.,..55555255>5
25,3,,172823-74270, ," INLET HOUSING",,.,2,2,,,.3555555335
26,3,,933171-80590, ,0-RING, , ,2,2,,,,,,,,,55555
27,2,,172146-74680, ,""'SECTION ASSY, SPACER",,,1,1,,,,.5535555535
28,3,,172122-73430, ,PLUG, , ,1,1,,,,,,,5555555
29,3,,172146-74750, ,SPACER, ,,1,1,,,,,5:555555>

30,3, ,23871-030000, ,"PLUG PT3/8,SCREW",,,1,1,,,,5553555555>5
31,3,,933171-80590, ,0-RING, , ,1,1,,,,,,,5555555
32,2,,26716-080002, ,"NUT M 8",,,4,4,,,,,,,,5.5555
33,2,,26716-100002, ,"NUT M10™,,,2,2,,,,,,:,55555>
34,2,,172151-74110, ,TIE-ROD, , ,2,2,,,,,,,,555555
35,2,,172151-74120, ,TIE-ROD, , ,1,1,,,,,,55555555

RPRR R R R

1
2
3
4
5
6
7



7 JvhO=-LIWWT (PR=K) (AS)
Fig. CONTROL VALVE (P PORT) (AS)
COUNTRY [JP |AS [EX R

S I oy =, KT (4)
CAT[ON ; :

K7 (2)
2R O—AJULTASSY (AS) PUMP (2}
CONTROL VALVE ASSY (AS)
(172171-74121)
Fig.67 REF. No.7
inc., Fig.67 BEF. No.
Fig.68 REF. No.
Fig:69 REE. No.

Fig.70 REF. No.
Fig.71 REF. No.
33

12 Mo (1)
PUMP {1}

w7 (4)
PUMP (4)

1
24 13
iy L
w7 (2)
PUMP (2) R (3)
PUMP (3)



,,172171-72580, ,""SPOOL SECTION ASSY",,.,1,1,,.,.5535555535
,»,172122-74050, ,SPRING, ,,1,1,,,,,,55555555
,»,172151-74060, ,"BOLT, SOCKET HEAD™,,,2,2,,,55355535535555
,,172116-74190, ,"PLATE, SEAL",,,2,2,,,,,,.5555555
,,172116-74220, ,SCREW, , ,2,2,,,,,,,,555555
»»,933166-80520, ,WIPER, , ,2,2,,,,,,,5555555
3,,933166-80530, ,CAP, ,,1,1,,,,,,55555555
8,3,,933166-80550, ,"SCREW, CAP",,,1,1,,,,,,,5555555
9,3,,933171-80510, ,"SEAT, SPRING",,,2,2,,,,,535555355>5
10,3,,933171-80590, ,0-RING, ,,1,1,,,,,,,,55555>
11,3,,933171-80610, ,0-RING, , ,2,2,,,,,,,5,55555
12,2,,172171-72610, ,""SECTION ASSY.,SPOOL",,,1,1,,,,555555555>5
13,3,,172122-74050, ,SPRING, , ,1,1,,,,,,,5,55555

14,3, ,172151-74060, ,""BOLT, SOCKET HEAD",,,2,2,,,55535555532>5
15,3,,172116-74190, ,""PLATE, SEAL",,.2,2,,,.5535555355>5
16,3,,172116-74220, ,SCREW, , ,2,2,,,,,,,555555>
17,3,,933166-80520, ,WIPER, ,,2,2,,,,,,,,,,5,5>
18,3,,933166-80530, ,CAP, ,,1,1,,,,,55555555>
19,3,,933166-80550, ,"'SCREW, CAP",,.,1,1,,,,:555555535
20,3,,933171-80510, ,"SEAT, SPRING",,.,2,2,,,,5355235523
21,3,,933171-80590, ,0-RING, , ,1,1,,,,,,,,,55555
22,3,,933171-80610, ,0-RING, , ,2,2,,,,,,,,,55555

1,2
2,3
3,3
4,3
5,3
6,3
7



COUNTRY [JP [AS |EX

APPLI -

cation] —| O

dxvkO—WLIILTASSY (AS)

CONTROL VALVE ASSY (AS) )

{(172171-74121)

Fig.67 REF. No.7

inc. Fig.67 REF. No.8~36 L
Fig.68 REF. No.1~22 - 3
Fig.59 AEF. No.1~ 36 .
Fig.70 REF. No.1~22 8
Fig.7! REF. No.1~15 ,

22 :
‘ ET (87)
2 TRAVEL (R1GHT)
P V,f;%'@ A ET (%)
' t. SESS®
‘\Q’. R ;’© 2= SIS
R e




,,172171-72590, ,""SECTION ASSY.,SPOOL",,.,1,1,,,,:55555555>5
,,172168-72750, ,""SPRING,CHECK VALVE",,,1,1,,,,,5535555535
,,172122-74050, ,SPRING, , ,1,1,,,,,,55555555

,,172151-74060, ,"'BOLT, SOCKET HEAD",,,1,1,,....2555355>
,,172122-74130, ,POPPET, ,,1,1,,,,,,,5:5555>

»»,172116-74190, ,"PLATE, SEAL",,,2,2,,,,,,,:55555>
3,,172116-74220, ,SCREW, , ,1,1,,,,,,,5.55555
8,3,,172146-74740, ,WASHER, , ,1,1,,,,,.5555555>
9,3,,933166-80520, ,WIPER, ,,2,2,,,,,,,,,55555

10,3, ,933166-80530, ,CAP,,,2,2,,,,,,55555555

11,3, ,933166-80550, ,""SCREW, CAP",,,1,1,,,,,5553555555
12,3,,933171-80510, ,""SEAT, SPRING™,,,2,2,,,5535553535523
13,3,,933171-80590, ,0-RING, , ,1,1,,,,,,,,,55555
14,3,,933171-80610, ,0-RING, ,,2,2,,,,,,5555555>
15,2,,172168-72610, ,""'SECTION ASSY, SPOOL",,.,1,1,,,.555555355>5
16,3, ,172168-72750, ,""SPRING,CHECK VALVE",,,1,1,,,,.5535555535
17,3,,172168-72760, ,""SPRING, SPOOL",,,1,1,,,,.,5535555535

18,3, ,172151-74060, ,""BOLT, SOCKET HEAD",,,2,2,,,.,55355535535>5
19,3,,172122-74130, ,POPPET, ,,1,1,,,,,,,555555>
20,3,,172116-74190, ,"PLATE, SEAL",,.2.2,,,.5535552355>5
21,3,,172116-74220, ,SCREW, , ,2,2,,,,,,,,55555>5
22,3,,933166-80520, ,WIPER, , ,2,2,,,,,,,,55555
23,3,,933166-80530, ,CAP, ,,1,1,,,,,55555555>
24,3,,933166-80550, ,"SCREW, CAP",,.,1,1,,,...5555255>
25,3,,933171-80510, ,"SEAT, SPRING",,.,2,2,,,,5355532523
26,3,,933171-80590, ,0-RING, , ,1,1,,,,,,,,,55555
27,3,,933171-80610, ,0-RING, , ,2,2,,,,,,,,,5555
28,2,,172171-72660, ,"VALVE 210/25,RELIEF",,,1,1,,,,,535555355>5
29,3,,172116-74150, ,0-RING, ,,1,1,,,,,,.5:.555>
30,2,,172171-72740, ,PLUG, , ,2,2, ,,,,,.5555555
31,2,,172146-74720, ,""VALVE ASSY, SHUT-OFF",,.3.,3,.,..555352553
32,3,,172116-74150, ,0-RING, , ,3,3,,,,,,:5555555
33,3,,24311-240100, ,"0-RING 1A P-10A",,.,3.3,,...535555355>5
34,2,,172146-74730, ,"VALVE ASSY",..2.,2,,.,:553552255>5
35,3,,172116-74150, ,0-RING, ,,2,2,,,,,,,555555>
36,2,,172171-72730, ,""SECTION ASSY.,SPOOL",,,1,1,,,,55355553555>

1,2
2,3
3,3
4,3
5,3
6,3
7



COUNTRY |JP | AS [EX

APPL] -
CATION| ™ (:) e

aVhO-L/ALTASSY (AS)
CONTROL VALVE ASSY (AS)

(172171=74121)
Fig.67 REF, No.7
inc. Fig.67 REF. No.B~ 35
Fig.68 REF. No.1~22
Fig.69 REF. No.i~36
Fig.70 REF. No.1~22
Fig.71 REF. No.1~15

OPTIONAL



,,172171-72650, ,"'VALVE 210/25,RELIEF",,,1,1,,,,5555555535
»»,172116-74150, ,0-RING, ,,1,1,,,,,,,,555555
,,172168-72730, ,""VALVE 260/33,RELIEF",,,1,1,,,,5555552355
»»,172116-74150, ,0-RING, ,,1,1,,,,,,.,:.555>
,,172171-72740, ,PLUG, ,,4,4,,,,,,,,:5555>

,,172175-74210, ,"'SPOOL SECTION ASSY",,.,1,1,,.,.5535555535
3,,172168-72750, ,"'SPRING,CHECK VALVE",,,1,1,,,,,5535555535
8,3,,172168-72850, ,""END, SPOOL™,,,1,1,,,,,,,5555555
9,3,,172168-72860, ," SEAT,SPRING", , ,1,1,,,,,,5555555>»
10,3,,172168-72880, ,SPRING, , ,1,1,,,,,,,555555>
11,3,,172168-72890, ,CAP, ,,1,1,,,,,55555555>
12,3,,172168-72900, ,CAP, ,,1,1,,,,,55555555>
13,3,,172151-74060, ,""BOLT, SOCKET HEAD",,,4,4,,,.,5535555535>5
14,3,,172122-74130, ,POPPET, ,,1,1,,,,,,:555555>
15,3,,172175-74220, ,"'SEAT, SPRING",,,1,1,,,,,55555355>
16,3,,172151-74320, ,0-RING, , ,2,2,,,,,,,,,5555>
17,3,,933171-80590, ,0-RING, , ,1,1,,,,,,,,,55555
18,2,,172146-74730, ,""VALVE ASSY",,,1,1,,,,535553553523
19,3,,172116-74150, ,0-RING, , ,1,1,,,,,,.5:5555>
20,2,,172310-79180, ,VALVE, , ,1,1,,,,,.55555555
21,3,,172116-74150, ,0-RING, , ,1,1,,,,,,,5,55555
22,2,,172171-72720, ,""'SECTION ASSY.,SPOOL™,,,1,1,,,,,5553555554

1,2
2,3
3,2
4,3
5,2
6,2
7



TO EARIT b&Ib) (AS)
Fig. CONTROL VALVE (BOOM & BUCKET) (AS)

COUNTRY|JP | AS |EX
APPLI -
CATION| ™ O “‘"

aAkO—L/ASILTASSY (AS)

CONTROL VALVE ASSY (AS)

(172171-74121)

Fig.67 REF. No.7

inc. Fig.67 REF. No.8~ 35
Fig.68 REF. No.1~22
Fig.69 RBEF. No.1~36
Fig.70 REF. No.1~22
Fig.71 REF. No.1~15

18 IAG N

BUCKET
6

20




,,172171-72620, ,"'SECTION ASSY.,SPOOL™,,,1,1,,,,5555555595
,»,172168-72750, ,"'SPRING,CHECK VALVE",,,1,1,,,,.555555545
,»,172122-74050, ,SPRING, , ,1,1,,,,,,55555555
,»»,172151-74060, ,"BOLT, SOCKET HEAD",,,2,2,,,,,5535555555
,,172122-74130, ,POPPET, ,,1,1,,,,,,,5:5555>
»»,172116-74190, ,"PLATE, SEAL",,,2,2,,,,,,,:55555>
3,,172116-74220, ,SCREW, , ,2,2,,,,,,,,,55555
8,3,,933166-80520, ,WIPER, ,,2,2,,,,,,,5,5555>
9,3,,933166-80530, ,CAP, ,,1,1,,,,,,.5555555
10,3,,933166-80550, ,""SCREW, CAP",,,1,1,,,,,553555555>5
11,3,,933171-80510, ,""SEAT, SPRING",,,2,2,,,,5555555535
12,3,,933171-80590, ,0-RING, , ,1,1,,,,,,,,,55555
13,3,,933171-80610, ,0-RING, , ,2,2,,,,,,,,,55555
14,2,,172171-72740, ,PLUG, ,,2,2,,,,,55555555>»
15,2,,172171-72710, ,"'SECTION ASSY.,SPOOL™,,,1,1,,,,5553555555>5

1,2
2,3
3,3
4,3
5,3
6,3
7



_ 71 JvhO-/WWT (BEE&TL—K) (AS)
Fig. CONTROL VALVE (TURNING & BLADE) (AS)

COUNTRY[JP TASTEX
APPLI - | __
CAT LON O

IJkA—L/LTFASSY (AS)
L VALVE ASSY (AS)
1-74121}

\




,,172168-74710, ,"VALVE ASSY,PTO0",1,1,1,1,,,,.,2555555>»
,,172614-74410, ,TIE-R0OD,2,2,2,2,,,,,,,555555»
,,172168-74800, ,"'SECTION SET, SPOOL",1,1,1,1,,,,,555555535
,,172116-74190, ,"PLATE, SEAL",2,2,2,2,,,.,,.,3555255>5
,,172312-74220, ,SPACER,2,2,2,2,,,,,,,5:5555>
,,172312-74230, ,0-RING,2,2,2,2,,,,,,,,555555
4,,172151-74290, ,"'BOLT, SOCKET HEAD",2,2,2,2,,,,535535353523
8,4,,172168-74830, ,SPACER,1,1,1,1,,,,.,555555535
9,4,,172168-74840, ,PIN,1,1,1,1,,,,,,,,,5555>
10,4,,172168-74850, ,SLEEVE,1,1,1,1,,,,5555555555
11,4,,172168-74860, ,""BOLT, SOCKET HEAD",2,2,2,2,,,.,5535535535>5
12,4,,172168-74870, ,""BALL,STAINLESS STEEL",2,2,2,2,,,,55355535535>»
13,4,,172168-74880, ,SPRING,1,1,1,1,,,,,,5555555>»

14,4, ,933166-80520, ,WIPER,2,2,2,2,,,,,,,,,,,,,,
15,4,,933166-80530, ,CAP,1,1,1,1,,,,,:5555555>
16,4,,933171-80590, ,0-RING,1,1,1,1,,,,,,,5,55555
17,4,,933171-80610, ,0-RING,2,2,2,2,,,,5535535535>»
18,3,,172168-74810, ,""SECTION ASSY.,INLET",1,1,1,1,,,,,555555535
19,3,,172168-74820, ,"'ROD, TIE",1,1,1,1,,,,.555555555
20,3,,26716-080002, ,"NUT M 8",4,4,4,4,,,,.5532522235
21,3,,26716-100002, ,""NUT M10",2,2,2,2,,.,:52553533524
22,3,,933171-80420, ,""SECTION, OUTLET",1,1,1,1,,,,,555555553
23,2,,172168-74750, ,"BRACKET COMPL.",1,1,1,1,,,,,,5555555>»
24,2,,26013-100162, ,"BOLT M10X 16",3,3,3.3,,.:555555355>5
25,2,,26013-100302, ,"BOLT M10X 30",3,3,3,3,,.:555555555>5

1,2
2,3
3,3
4,4
5,4
6,4
2






,,172151-74611, ,""VALVE ASSY,RMT.CONT.",.2,,,555553553533>5
»,172164-74560, ,PLUG, ,4,,,,,,,,:5555555
»»,172164-74610, ,COLLAR, ,8,,,,,.5555555555
,»,172164-74620, ,D1SC, ,2,,,,,,,,55555555
»,172164-74630, ,NUT, ,2,,,,,,,,.5555555
8,2,,172164-74650, ,PLUG, ,4,,,,,,,555555555
9,2,,172151-74860, ,""'SHIM(COUNT. SET",,8,,555555535522335
10,2,,172151-74870, ,SPRING, ,8, ,,,,,,555555555
11,2,,172151-74880, ,RETAINER, ,8,,,,55555355335535
12,2,,172151-74890, ,"SP (SYN.",.8,,,,:::5553352535
13,2,,172151-74900, ,PISTON, ,8, ,,,,5,55555555>
14,2,,172151-74910, ,SEAL, ,8, ,,,,55555555555
15,2,,172151-74930, ,BO0T, ,2,,,,,55555555555
16,2,,172151-74940, ,PLATE, ,2,,,,,,,555553555>5
17,2,,172151-74950, ,UNION, ,2,,,,,,,,,555555>
18,2,,172151-74980, ,PLATE, ,2,,,,,,5555555555
19,2,,24311-000200, ,""0O-RING 1A P-20.0",,8,,,55553555353553
20,2,,24321-000700, ,"0-RING 1A G-70.0",,2,,,5555553523523
21,2,,26116-060202, ,"BOLT M 6X 20", ,8,,,,55555555355>5

1,1
3,2
5,2
6,2
7,2



RONT MULTI)

COUNTRY|JP |AS | EX

APPLI - —_—
CATION O

i>gsr=sn TO Fig.23




,,172165-74310, ,"JOY-STICK R.H.",,,1,1,,,,,.55355555
»»,172151-73350, ,"PLATE, PORT",,,1,1,,,,,5.555555>
,»,172151-73370, ,BUSH, ,,1,1,,,,,5.555555>
»»,172151-73380, ,PLATE, , ,1,1,,,,,,55555555
,»,172151-73400, ,PLUG, ,,4,4,,,,,,,,:5555>
8,2,,26450-080302, ,"BOLT M 8X 30",,.2,2,,,555355535535>»
9,2,,172151-73430, ,WASHER, , ,8,8,,,,,.5555555>
10,2,,172151-73440, ,RETAINER, ,,4,4,,,,55355535535>»
11,2,,172151-73450, ,WASHER, , ,4.,4,,,,,,.5:5555>
12,2,,172151-73460, ,SPRING, , ,4,4,,,,,,.,:5555>
13,2,,172151-73480, ,J0INT, ,,1,1,,,,,55555555>
14,2,,172151-73490, ,PLATE, ,,1,1,,,,,55555555>
15,2,,172151-73500, ,""NUT, ADJUST",,,1,1,,,,:,55555555>»
16,2,,172151-73590, ,BUSH, ,,1,1,,,,,,:5:5555>
17,2,,172151-73610, ,TERMINAL, ,,2,2,,,,5555555555
18,2,,172151-73620, ,BELLOWS, ,,1,1,,,,,5535555555
19,2,,172151-73630, ,""SEAL KIT, SUB",,,1,1,,,,.5535555535
20,3,,172151-73360, ,"'SEAL WASHER",,,2,2,,,,55355535535>»
21,3,,172151-73420, ,SEAL, ,,4,4, ,,,,:.5555555
22,3,,24315-000200, ,"0-RING 1B P-20.0",,.,4,4,,.,5355232224
23,3,,24341-000900, ,"0-RING 1A S-90.0",,.1.,1,,.....2555535>»
24,2,,172165-74320, ,R0D, ,,4,4,,,,,,.555555>
25,2,,172165-74330, ,SPRING, , ,4,4, ,,,,,,,,5555
26,2,,172165-74350, ,""HANDLE, SUB",,.,1,1,,.,...5555255>»
29,3,,172151-73530, ,""HANDLE, CAP",,,1.,1,,,..55555355>5
35,3,,172151-73660, ,"'SCREW 4X30",,.,1,1,,,,.55352553
36,3,,22137-040000, ,"WASHER 4, POLISHED",,,2,2,,,,55535525535
37,3,,26553-040102, ,""SCREW 4X10",,,2,2,,,,35553535535

38,3, ,26553-050082, ,"SCREW 5X8",,.2,2,,,.3555355335
39,3,,26716-040002, ,"NUT M 4™,,.,2,2,,,,,,,,,,5555
40,3,,26716-040002, ,"NUT M 4™,,,1,1,,,,,,,5555555
41,2,,22351-050010, ,"SPRING PIN 5X10",,,1,1,,,,,55555555>»
42,2, ,26756-140002, ,""LOCK NUT M14 PLATED",,.,1,1,....:55535554
43,1, ,26013-060252, ,"BOLT M 6X 25",,.,4,4,,,.:555322235

1,1
3,2
4,2
5,2
7,2



4 VETT ) (AS)
Fig. REMOTE CONTROL VALVE (RIGHT) (AS)

SHUNo. 1. RHUNo. (1) 5428&»37.

tinc. (1) ~ 42 COUNTRY |JP | AS

APPLI —
4 CATION| ™ O




,»,172165-74300, ,"JOY-STICK L.H.",,,1,1,,,,,555355554
»»,172151-73350, ,"PLATE, PORT",,,1,1,,,,,5.555555>
,»,172151-73370, ,BUSH, ,,1,1,,,,,5.555555>
»»,172151-73380, ,PLATE, , ,1,1,,,,,,55555555
,»,172151-73400, ,PLUG, ,,4,4,,,,,,,,:5555>
8,2,,172151-73430, ,WASHER, , ,8,8,,,,,,5,55555>
9,2,,172151-73440, ,RETAINER, ,,4,4,,,,:55355355135
10,2,,172151-73450, ,WASHER, , ,4,4, ,,,,,,5.5555
11,2,,172151-73460, ,SPRING, ,,4,4,,,,,,.555555>
12,2,,172151-73480, ,J0INT, ,,1,1,,,,,,,5.5555>
13,2,,172151-73490, ,PLATE, ,,1,1,,,,,55555555>
14,2,,172151-73620, ,BELLOWS, ,,1,1,,,,,555555535
15,2,,172151-73630, ,""SEAL KIT, SUB",,,1,1,,,,.5535555535
16,3,,172151-73360, ,"'SEAL WASHER",,.2,2,,,.555555355>5
17,3,,172151-73420, ,SEAL, ,,4,4,,,,,5:555555>5

18,3, ,24315-000200, ,""0-RING 1B P-20.0",,,4,4,,,,.553525535
19,3, ,24341-000900, ,""0-RING 1A S-90.0",,,1,1,,,,,5535555535
20,2,,172151-73650, ,"'NUT, ADJUST",,,1,1,,,,,55555555>5
21,2,,172165-74320, ,R0D, , ,4,4,,,,,,55555555
22,2,,172165-74330, ,SPRING, ,,4,4,,,,,,,,:5555>
23,2,,172165-74340, ,""HANDLE, SUB",,.1,1,,.,..,:2555555>»
26,3,,172151-73530, ,""HANDLE, CAP",,.,1,1,,,,.55555555>»
27,3,,172151-73640, ,CAP, ,,1,1,,,,,55555555>
28,3,,172151-73660, ,"SCREW 4X30",,,1,1,,,.555555255>»
29,3,,22137-040000, ,"WASHER 4, POLISHED",,.2,2,,,:555525355>5
30,3, ,26553-040102, ,""'SCREW 4X10",,.2,2,,.,2553525532
31,3,,26553-050082, ,""'SCREW 5X8",,,2,2,,,553555355353553
32,3,,26716-040002, ,"NUT M 4™,,.2,2,,,,,,,,555555
33,3,,26716-040002, ,"NUT M 4™,,.,1,1,,,,,,55555555
34,2,,22351-050010, ,"SPRING PIN 5X10",,,1,1,,,..55555955>5
35,2,,26450-080302, ,"'BOLT M 8X 30",,.,2,2,,.555535335533
36,2,,26756-140002, ,"LOCK NUT M14 PLATED™,,.,1,1,,,..5553555554
37,1,,26013-060252, ,"BOLT M 6X 25",,.,4.,4,,,,.:55535254

1,1
3,2
4,2
5,2
7,2



(AS)

75 DEIAVIIVT ()
Fig. REMOTE CONTROL VALVE (LEFT) (AS)

_O_

COUNTRY [JP [AS [ EX

APPL] -

CATION

536EFHFT .

(m»

(1) ~ 36

EHUNO. 1id. REHUNoO.

1inc.

REFER TO Fig. 24




,,172165-74201, ,""BRACKET COMPL.",,1,,,,555553555535
,»,172151-74600, ,""VALVE CMP,MULTICHNG.",,1,,,,,5555555555>5
,»,172151-74700, ,LEVER, ,1,,,,,,,55555555>
,,172151-74710, ,COVER, ,1,,,,,,,55555555>
,,172151-74720, ,COVER, ,1,,,,,,,55555555>
»»,172151-74730, ,SPRING, ,1,,,,,,,,:5555555
2,,172151-74740, ,"PLATE, MARK",.,1,,,,,,5.55555555
8,2,,172151-74750, ,"PLATE, MARK",,1,,,,,.,5:5555555
9,2,,172151-74760, ,WASHER, ,2, ,,,,,,55555555>
10,2,,172151-74760, ,WASHER, ,1, ,,,,,555555555>
11,2,,172151-74770, ,""GASKET, CYL. HEAD",,1,,,.:55553555535
12,2,,23871-010000, ,""PLUG PT1/8,SCREW", ,1,,,55555355553555>5
13,2,,24190-100001, ,""BALL 5/16, STEEL™,,1,,,,5555355553555>5
14,2,,24311-000280, ,""0-RING 1A P-28.0",.,1,,,,.5555555355>5
15,2,,24321-000600, ,""0-RING 1A G-60.0",.,2,,,,.5555552355>5
16,2, ,26450-060162, ,"BOLT M 6X 16",,2,,,.55553553553>»
17,2, ,26450-060162, ,""BOLT M 6X 16",,8,,,:55553553555>»
18,2, ,26450-060162, ,"BOLT M 6X 16",,8,,,5555535535555>»
19,2,,26647-060202, ,""WING BOLT M 6X20",,1,,,,55555555955>5
20,1,,26013-100252, ,"'BOLT W/WASHER M10X25",,3,,,,555555555535
21,1,,26013-100302, ,"BOLT M10X 30",.,4,.,:55553523533>»

1,1
2,1
3,2
4,2
5,2
6,2
7



rio. 16

COUNTRY

JP

AS

EX

APPL] -
CATION

O—=%VU/LT (J0VKVYILTF)

ROTARY VALVE (FRONT MULTI)




1,1,,772171-75100-1, ,"'"RESERVOIR (GREEN)",1,1,,...55555555555
1A,1,,772171-75100-2, ,""RESERVOR (YELLOW)™,,,1,1,,,55535555355>5
2,2,,172137-73700, ,"FILTER, SUCTION",1,1,1,1,,,,,,5555555>»
3,2,,172124-73700, ,"BAR,FILTER SUPPORT",1,1,1,1,,,,,52555255>
4,2,,172141-73750, ,"FILTER ASSY, RETURN",1,1,1,1,,,,.555555555
5,3,,172141-73760, ,ELEMENT ,1,1,1,1,,,,,555555554
6,3,,172141-73770, ,""VALVE ASSY, BYPASS",1,1,1,1,,,,,5553555555
7,2,,172112-75780,,"SPRING, STRAINER",1,1,1,1,,,,,555555553
8,2,,26716-100002, ,"NUT M10",1,1,1,1,,,,,555555555
9,2,,933152-02710, ,"'SPRING, SIDE CLUTCH",1,1,1,1,,,,.5555355555
11,2,,172171-75210, ,""COVER CMP. ,RESERVOIR™,1,1,,,,555555355554
11A,2,,172171-75210-2, ,""COVER,RESERVOIR", ,,1,1,,,,.5535555535
12,2,,172141-75430-1, ,""COVER, INTAKE (GREEN)",1,1,,,,,555535552335
12A,2,,172141-75430-2, ,""COVER, INTAKE (YELLOW",,,1,1,,,,5555553555
13,2,,172122-75600, ,""GAUGE, OIL LEVEL",1,1,1,1,,,,:555555555
14,3,,172122-75620, ,BO0LT,2,2,2,2,,,,,,,555555>
15,3,,172122-75630, ,GASKET ,4,4,4,4,,,,,535535535»
16,2,,172116-75850-1, ,"PLUG, OIL (GREEN)",1,1,,,,555535555355>5
16A,2,,172116-75850, ,"PLUG, OIL FEED",,,1,1,,,..55555555>5
17,2,,22417-200160, ,""COTTER PIN 2.0X16",1,1,1,1,,,,553555955>5
18,2,,24311-000380, ,"O-RING 1A P-38.0",1,1,1,1,,.,.55352553
19,2,,24321-001050, ,"0-RING 1A G-105.0",1,1,1,1,,,,,,5555555>»
20,2,,26013-080202, ,"BOLT W/WASHER M8X20",6,6,6,6,,,555535555555
21,2,,933171-23042, ,MAGNET,1,1,1,1,,,.,,5555255>
22,2,,172183-75750, ,"PLUG 24, DRAIN",1,1,1,1,,,,,.55535554
23,2,,172165-75450-1, ,"PLATE (GREEN)",1,1,,,,55555553355>5
23A,2,,172165-75450, ,PLATE, , ,1,1,,,.,,.5.55555
24,2,,172165-75460, ,GASKET,1,1,1,1,,,,,5553555554
25,2,,172165-75481, ,ELEMENT,1,1,1,1,,,,,555555535
26,2,,22137-080000, ,"WASHER 8, POLISHED",6,6,6,6,,,,.5555355554
27,2,,24321-001150, ,"0-RING 1A G-115.0",1,1,1.1,,,..255355554
28,2,,26022-050102, ,""'SCREW M 5X 10",3,3,3,3,,,,5553555535
29,2,,24341-000300, ,"0-RING 1A S-30.0",1,1,1,1,,,.,55555955>
30,1,,172126-16540, ,"CLAMP 10X70",1,1,1,1,,,.,:555555535
31,1,,23080-010000, ,"CLAMP 10",1,1,,,.4555555535554
31-1,1,,124766-59050, ,"CLAMP 12*,1,1,1,1,,,N,,,M/#50842, ,M/#50842, ,,,,,
32,1,,172165-75490, ,HOSE,1,1,1,1,,,,,,,5555555
33,1,,22137-140000, ,"WASHER 14 ,POLISHED",4,4,4.4,,,,,:55535254
34,1,,22217-140000, ,"SPRING WASHER 14" ,4,4,4.,4,,,.,,:555255>5
35,1,,26116-140302, ,"BOLT M14X 30 PLATED",2,2,2,2,,,.,3555522335
36,1,,26116-140452, ,"BOLT M14X 45 PLATED",2,2,2,2,,,.,55535552325



{FEE 5 >
Fig.77 HYD.HOIL TANK

BHUNo. 1. BHUNo. (1) hB29&8B&7.
linc. (1) ~ 29

! T S S
o—326




,»,172165-76860, ,FLANGE,1,1,1,1,,,,,,5555555>

,,172142-76130, ,""JOINT 7/8UN-1/4",1,1,1,1,,,,,53555335>5
,,172141-76900, ,""CONNECTOR 1/2L",3,3,3,3,,:55535555335>5
,»24315-000180, ,""0O-RING 1B P-18.0",3,3,3,3,,,,.555535555
,,22117-120000, ,""WASHER 12",4,4,4,4,,,,:55353525335
,»,172168-76240, ,""CONNECTOR UN7/8PF1/2",1,1,1,1,,,,5555533525
1,,24321-000450,,"0-RING 1A G-45.0",1,1,1,1,,,,,555555523
8,1,,26013-120302, ,"'BOLT W/WASHER M12X30",4,4,4,4,,,,5553522335
9,1,,933152-07400, ,"0-RING (A)",1,1,1,1,,,,,.5555553>
10,1,,933152-07400, ,"0-RING (A)",1,1,1,1,,,,5555555535
11,1,,933152-24120,,"0-RING (B)",1,1,1,1,,,,5555555535
12,1,,933166-24140, ,CONNECTOR,1,1,1,1,,,,,55555555>»
13,1,,172171-78101, ,HOSE,1,1,1,1,,,,,,,5.55555
14,1,,172173-78180, ,""COVER, HOSE",1,1,1,1,,,,,.55535555
15,1,,172171-78250, ,""HOSE P208EV092S™,1,1,1,1,,,,,.555355554
16,1, ,172165-78810, ,""HOSE G208CV115S™,2,2,2,2,,,,5535535533>»
17,1,,172122-79890, ,"CLAMP 350",2,2,2,2,,,,5535535533>»

18,1, ,23000-060000, ,""CLAMP 60',4,4,4,4,,,,,3:553553523

1,1
2,1
3,1
4,2
5,1
6,1
7



7 8 HERE (9> 9~KRyT~IT)
Fig. PING (TANK ~ PUMP ~ VALVE)

15

WERST
HYD. OIL PUMP




,,172730-75140, ,ADAPTOR,2,2,2,2,,,,.553533553
,,172168-76130, ,""CONNECTOR UN3/4PF3/8",1,1,1,1,,,,,5555355555
»,933152-24120, ,"0-RING (B)",1,1,1,1,,,,,555555555
,»24315-000140, ,"0-RING 1B P-14.0",2,2,2,2,,,,,3555335555
»»933152-24120,,"0-RING (B)",4,4,4,4,,,,,.,:55525>
»,933152-24120, ,"0-RING (B)",3,3,3,3,,,,::55555335
1,,933155-08481,,"CONNECTOR (A)",4,4,4,4,,,,5535523355
8,1,,172171-78500, ,HOSE,1,1,1,1,,,,,,5555555>
9,1,,172171-78510, ,HOSE,1,1,1,1,,,,,,55555555
10,1,,172171-78520, ,HOSE,1,1,1,1,,,,,,,555555>
11,1,,172171-78530, ,HOSE,1,1,1,1,,,,,,,5555555
12,1,,172171-78540, ,HOSE,1,1,1,1,,,,,,,5.55555
13,1,,172171-78550, ,HOSE,1,1,1,1,,,,,,,5555555
14,1,,172168-78700, ,"SUPPORT ASSY, HOSE"™,1,1,1,1,,,..,5555555>
15,1,,172168-78740, ,""COVER ASSY",1,1,1,1,,,,,52555955>
16,2,,172168-78760, ,RUBBER,1,1,1,1,,,,,,5555555>»
17,1,,172168-78920, ,""HOSE P208CC080S",1,1,1,1,,,,,55555555>»
18,1,,172168-78960, ,""HOSE P206BC080S™,1,1,1,1,,,,,55555555>»
19,1,,22217-100000, ,"SPRING WASHER 10",2,2,2,2,,,,55553555535
20,1,,26013-100202, ,"'BOLT W/WASHER M10X20',2,2,2,2,,,55555333525
21,1,,26116-100652, ,"'BOLT M10X 65 PLATED",2,2,2,2,,,.:53553533>»
22,1,,172142-76160, ,"JOINT 3/74UN-3/8",3,3,3,3,,,55553532233
23,1,,172165-78150, ,GROMMET ,1,1,1,1,,,,.,5535555535
24,1,,172168-78590, ,CLAMP,1,1,1,1,,,,.555555555
25,1,,172171-78900, ,COVER, , ,6,6,,,,1,,,,,,,,,,
26,1,,172122-79920, ,CLAMP, , ,6,6,,,,1,,,,,,,5,5
27,1,,23000-025000, ,"CLAMP 25",,,6,6,,,,1,,,5555554

1,1
2,1
3,2
4,1
5,1
6,1
7



, 7 HEEE (/U T~E—9~T—L)
Fig. HYD. OIL PIPING (VALVE ~MOTOR ~ BOOM)

A S
AS SPEC.

EQIL—FIT
_~ TJURNING BRAXE VALVE

“wETE—4
TURNING MOTOR

i
R U 3y kO—=L/ULT

=7 % ‘v’-”’?:‘;‘-‘\‘\ CONTROL VALVE
NG




,»,172168-76130, ,""CONNECTOR UN3/4PF3/8",2,2,2,2,, 355555533333
,»,933152-24120, ,"0-RING (B)",2,2,2,2,,,,,,,5555555
,,172312-76220, ,""CONNECTOR 1/4-3/4UN",3,3,3,3,,,555355553555
»»23391-020000, ,"JOINT RGI1/4",2,2,2,2,,,545555333535
»»23393-020000, ,""JOINT 90RGI11/4",2,2,2,2,,,,5533525575
»»23393-030000, ,""JOINT 90RGI 3/8",4,4,4,4,,,,,333522575
1,,933152-24120, ,"0-RING (B)",2,2,2,2,,,,,,,553555>
8,1,,933152-24120, ,"'0-RING (B)",3,3,3,3,,.55535555355>5
9,1,,933155-08481, ,""CONNECTOR (A)",2,2,2,2,,,5555533333>5
10,1,,172171-78181, ,""HOSE P204BE127S",1,1,1,1,,,,.,:55535554
11,1,,172168-78191, ,""HOSE P204BC195S",1,1,1,1,,,,.,5555555>»
12,1,,172141-78240, ,HOSE,1,1,1,1,,,,,,,5555555
13,1,,172168-78980, ,""HOSE P204BC100S",2,2,2,2,,,,5535555533»
14,1,,172131-78600, ,HOSE,1,1,1,1,,,,,5,555555>
15,1,,172168-78900, ,""HOSE P206BCO70S™,1,1,1,1,,,,,5555355554
16,1, ,172168-78940, ,""HOSE P206BC089S™,1,1,1,1,,,,,,5555555>»
17,1,,172168-76140, ,""CONNECTOR UN3/4PF1/4",1,1,1,1,,,,55535552335
18,2,,933152-24120, ,"0-RING (B)",1,1,1,1,,,,,5355553555>5

1,1
2,2
3,1
4,1
5,1
6,1
7



HERE (SN T~ZAARN~AAYT)
F;g.BO 1L PIPING (VALVE ~ SWIVEL ~ SWING)

A ha—LILVT
CONTROL VALVE

AARNTaA/h
SWIVEL JOINT




,»,172168-76150, ,""CONNECTOR UN7/8PF1/2",1,1,,,,55355555533135
,»,933152-07400, ,"0-RING (A)",1,1,,,,,,5555525555
,,172141-76220, ,NIPPLE,1,1,,,,,,,,55555555
»»23871-040000, ,"PLUG PT1/2,SCREW",2,2,,,,,5553533555555
,,172164-76110, ,ELBOW,1,1,,,,,,,.55555555

,»,172170-78240, ,HOSE,1,1,,,,,5555555555>

1,,172168-78251, ,""HOSE G608BCO78S",1,1,,,,5553555353553
8,1,,23000-035000, ,"CLAMP 35",2,2,,,,,,555552555>5
9,1,,172168-76160, ,""CONNECTOR PF1/2-3/8",1,1,,,,,5353552552223
10,2,,24315-000140, ,"'O-RING 1B P-14.0",1,1,,,,.5555555355>5
11,1,,172165-76220, ,NIPPLE,1,1,,,,,,,,,5555555
12,1,,172312-17260, ,""GROMMET 22X2.3",1,1,,,,551,.55555555
13,1,,172142-76290, ,""GROMMET 28X2.3",1,1,,,,551,.55555555
14,1,,172312-76290, ,"ELBOW 3/8-1/4",1,1,,,,,.,2,555555235
15,1,,172168-78320, ,""HOSE G802BY060",1,1,,,,,.2,55555955>5
16,1, ,23010-014000, ,"CLAMP 14",2,2,,,,,525535535535>»

1,1
2,2
3,1
4,1
5,1
6,1
7



(RETURN)

COUNTRY[JP [AS[EX
APPL] —
eation | O | — | O

WD
HYD oiL TANK> %e//
TUHNING MOTOR

CONTROL VALVE

CavkO—LiALT

AARILIaf sk
SWIVEL JOINT




»»,172164-76110, ,ELBOW, ,1,1,1,,,,,,55555555

,,172168-76150, ,""CONNECTOR UN7/8PF1/2",,1,1,1,,,,5535555355>5
,»,933152-07400, ,"0-RING (A)",,1,1,1,,,,,,,5555555
,»,172168-76160, ,""CONNECTOR PF1/2-3/8",,1,1,1,,,,.555555525
,»,24315-000140, ,""0O-RING 1B P-14.0",,1,1,1,,,,,55555955>»
»»,172165-76220, ,NIPPLE, ,1,1,1,,,,,,,,,55555
1,,172168-76380,,J0INT,,1,1,1,,,,,,,555555>
8,1,,172168-76370, ,ELBOW, ,1,1,1,,,,,,5555555>
9,1,,23871-040000, ,"PLUG PT1/2,SCREW",,2,2,2,,,,,5533555555
10,1,,172170-78240, ,HOSE, ,1,1,1,,,,,,55555555
11,1,,172168-78251, ,""HOSE G608BCO78S™,,1,1,1,,,,,553555535
12,1,,172170-78400, ,HOSE, ,1,1,1,,,,,55555555>

13,1, ,23000-016000, ,""CLAMP 16",,2,2,2,,,,55355535533>»

14,1, ,23000-035000, ,"CLAMP 35",,2,2,2,,,,53555335255

1,1
2,1
3,2
4,1
5,2
6,1
7



(70 MNYLF)

(AS)
RETURN) (FRONT MULTI) (AS)

COUNTRY

JP

AS

EX

APPLI -
CATION

O

O

S
S

e “
HYD.QIL TANK

CONTROL VALVE

A hO—LITLT

AAARNTaAh
SWIVEL JOINT




»»,172168-76300,,"JOINT, 3RD",1,1,1,1,,,,,,,5555555
,,172112-77420, ,""CONNECTOR PF1/2PT3/4",1,1,1,1,,,,,5555352225
,»,23871-030000, ,"PLUG PT3/8,SCREW",1,1,1,1,,,,,5555355555
,»,23871-040000, ,"PLUG PT1/2,SCREW",1,1,1,1,,,,,555555545
,»,26013-100202, ,"'BOLT W/WASHER M10X20',2,2,2,2,,,555555353525
»,933152-24120, ,"0-RING (B)",2,2,2,2,,,,,,55555335
2,,933166-24120, ,""CONNECTOR PF1/2-10",2,2,2,2,,,,5553522335
8,2,,172168-78460, ,""HOSE G208BC145",1,1,1,1,,,,,5535555535
9,2,,172168-78370, ,""HOSE G208BC127",1,1,1,1,,,.,52555355>
10,2,,22137-100000, ,"WASHER 10,POLISHED",2,2,2,2,,,,,535555355>5
11,2,,172142-76270, ,"JOINT 1/2, SWIVEL",1,1,1,1,,,,55535555555
11A,3,,172142-77040, ,"SEAL SET",1,1,1,1,,,W,, ,M/#50763, ,M/#50763,,,,,,
12,2,,172142-76280, ,"" JOINT 374, SWIVEL",1,1,1,1,,,,555555355>5
12A,3,,172142-77050, ,""SEAL SET",1,1,1,1,,,W,, ,M/#50763, ,M/#50763,,,,,,
13,2,,172171-76900, ,"TUBE P.T.-0.",1,1,,,,.5555555355>5
13A,2,,172171-76900-2, ,"TUBE P.T.0.",,,1,1,,,..,3555555>»
14,2,,26013-100252, ,"'BOLT W/WASHER M10X25",2,2,2,2,,,555535552335
15,2,,172175-78360, ,HOSE,1,1,1,1,,,,,,,5.55555
16,2,,172164-78760, ,HOSE,1,1,1,1,,,,,,,555555>
17,2,,172137-75570, ,""ADAPTER PF1/2",1,1,1,1,,,,55555353525
18,2,,172151-76600, ,""ADAPTER PF3/4,BLIND",1,1,1,1,,,,5555555535
19,2,,172165-03231, ,"LABEL, P.T.0.",1,1,1,1,,,,,555555553

1,2
2,2
3,2
4,2
5,2
6,2
7



d>sO0-—L/NY
CONTROL VALVE




,»,172142-76130, ,""JOINT 7/8UN-1/4",1,1,1,1,,,,55335225>5
,,172168-76130, ,""CONNECTOR UN3/4PF3/8",2,2,2,2,,4,533555332225
»»933152-24120, ,"0-RING (B)",2,2,2,2,,,,,,55555355
,,172633-76160, ,""ADAPTER 1/2-3/4",1,1,1,1,,,,,52355555>5
,»,172168-76180, ,""CONNECTOR UN3/4PT1/2",1,1,1,1,,,,55555353525
»,933152-24120, ,"0-RING (B)",1,1,1,1,,,,::55555535
2,,172124-76350, ,""CONNECTOR 1/2",1,1,1,1,,,,,5555355555
8,3,,933152-07400, ,"'0-RING (A)",1,1,1,1,,,,,535555355>
9,2,,23391-040000, ,"JOINT RGI 1/2",1,1,1,1,,,,,55555355>
10,2,,23391-060000, ,"JOINT RGI 3/4",1,1,1,1,,,,55555353525
11,2,,933152-07400, ,"0-RING (A)",1,1,1,1,,,,5555555535
12,2,,172130-78220, ,HOSE,1,1,1,1,,,,,,,5555555
13,2,,172168-78230, ,""HOSE P206BB070",2,2,2,2,,,,,553553553
14,2,,172168-78330, ,""HOSE G608BCO58",1,1,,,,,55555525535
14-1,2,,172168-78331, ,""HOSE G608BCO58',1,1,1,1,,,N,, ,M/#50842, ,M/#50842,,,,,,
15,2,,172168-78340, ,""HOSE G212BC068",1,1,1,1,,,,,553555535
16,2,,172168-76130, ,""CONNECTOR UN3/4PF3/8",1,1,1,1,,,,55535552335
17,3,,933152-24120,,"0-RING (B)",1,1,1,1,,,,,,,,,,,,,,
18,2,,172312-76180, ,"NIPPLE 1/2X3/8",1,1,1,1,,,,,55553355>
19,2,,172146-74720, ,""VALVE ASSY, SHUT-OFF",1,1,1,1,,,.,:555555535
20,3,,172116-74150, ,0-RING,1,1,1,1,,,,,.455355554
21,3,,24311-240100, ,"0-RING 1A P-10A",1,1,1,1,,,,,555555553
22,2,,23393-040000, ,"JOINT 90RGI 1/2",1,1,1,1,,,,5555552325
23,1,,172175-78360, ,HOSE,1,1,1,1,,,,,,.5:5555>
24,1,,172164-78760, ,HOSE,1,1,1,1,,,,,,,,55555>
25,1,,172168-76300, ,""JOINT, 3RD",1,1,1,1,,.,.553555533
26,1,,23871-030000, ,"PLUG PT3/8,SCREW",1,1,1,1,,,,55355553555>5
27,1,,23871-040000, ,"PLUG PT1/2,SCREW",1,1,1,1,,,,55355553555>5
28,1,,26013-100202, ,"'BOLT W/WASHER M10X20',2,2,2,2,,,55555523535
29,1,,933152-24120, ,"0-RING (B)",2,2,2,2,,,,35555553133

30,1, ,933166-24120, ,""CONNECTOR PF1/2-10",2,2,2,2,,,,355555223135
31,1,,172168-78370, ,""HOSE G208BC127",1,1,1,1,,,,,55555555>»
32,1,,22137-100000, ,"WASHER 10,POLISHED",2,2,2,2,,,,.355535254
33,1,,172142-76270, ,""JOINT 1/2, SWIVEL",1,1,1,1,,,,.:55555545
33A,2,,172142-77040, ,"'SEAL SET",1,1,1,1,,,W,,,M/#50763, ,M/#50763,,,,,,
34,1,,172142-76280, ,""JOINT 3/4, SWIVEL",1,1,1,1,,,,,555555535
34A,2,,172142-77050, ,'"SEAL SET™,1,1,1,1,,,W,,,M/#50763, ,M/#50763, ,,,,,
35,1,,172171-76900, ,"TUBE P.T.0.",1,1,,,,.5553555255>5
35A,1,,172171-76900-2, ,""TUBE P.T.0.",,.,1,1,,,..55555355>5
36,1,,26013-100252, ,"'BOLT W/WASHER M10X25',2,2,2,2,,,55555533525

1,2
2,2
3,3
4,2
5,2
6,3
7



_ B HIRE (PTO/NLY) (A)
Fig. HYD. OIL PIPING (P. T.0.VALVE) (CONFLUENCE)

PTO/LT
P.T.0.VALVE/

dxhO—JL/LT
CONTORL VALVE

op

DDIVEZNO
Mmoo O
Tt M




»»,172730-75140, ,ADAPTOR,4,4,4,4,,,,,,,,5:555>»
,»,23391-030000, ,""JOINT RGI 3/8",2,2,2,2,,,,5553522335
,»,23391-020000, ,""JOINT RGI11/4",4,4,4,4, ,,,,3555332225
»»23391-020000, ,"JOINT RGI1/4",2,2,2,2,,,545555333535
,»,24315-000140, ,"0O-RING 1B P-14.0",4,4,4.,4,,,,.:552335524
»»23394-030000, ,""JOINT 45RGI 3/8",2,2,2,2,,,553335232515
1,,172168-78200, ,""HOSE P204AB043",2,2,2,2,,,,3:553533523
8,1,,172141-78460, ,HOSE,2,2,2,2,,,,,,,,555555
9,1,,172141-78470, ,HOSE,2,2,2,2,,,,,,,,55555>
10,1,,172141-78480, ,HOSE,2,2,2,2,,,,,,,555555>»
11,1,,172141-78490, ,HOSE,2,2,2,2, ,,,,,:5555555

RPRR R R R

1
2
3
4
5
6
7



HAERE (ET)
Fi 985 HYD.OIL PIPING (TRAVEL)

Yy EFE—
. /?\ TRAVEL MOTOR

AN a4k
SWIVEL JOINT




1,1,,172171-78770, ,""HOSE G206ABO78W",1,1,1,1,,,,,5535555535
2,1,,172142-76500-1, ,"TUBE A W/BUSH, BOOM",1,1,,,,45555555355525
2A,1,,172142-76500, ,"PIPE(A), BOOM™,,,1,1,,,,,:55555555
3,1,,172142-76520-1, ,""TUBE B W/BUSH, BOOM,1,1,,,,,.5555555593
3A,1,,172142-76520, ,"PIPE(B) , BOOM™,,,1,1,,,,,,,.55555>
4,1,,172171-76541, ,""TUBE W/BUSH, ARM",1,1,,,,,55553555555
4A,1,,172171-76541-1, ,""TUBE,ARM", ,,1,1,,,,,55555535>5
5,1,,172171-76560-1, ,"TUBE W/BUSH, ARM",1,1,,,,,55555552335
5A,1,,172171-76560-2, ,""TUBE W/BUSH,ARM",,,1,1,,,,,,5355555>5
6,1,,172171-76581, ,"TUBE L W/BUCKET",1,1,,,,5555555353555
6A,1,,172171-76581-1, ,"TUBE,BUCKET",,,1,1,,,,:,5555555>»
7,1,,172171-76600-1, ,"TUBE R W/BUCKET",1,1,,,55555555352555
7A,1,,172171-76600-2, ,""TUBE R W/BUCKET",,,1,1,,,,5555552555
8,1,,172141-76670-1, ,""CLAMP, TUBE (GREEN)",1,1,,,,.55555553555
8A,1,,172141-76670, ,"CLAMP, PIPECA)",,.1,1,,,5,55555353555>
9,1,,172141-76680-1, ,""CLAMP, TUBE (GREEN)',2,2,,,,55355555535135
9-1,1,,172183-76230-1, ,"CLAVWP 13.8",2,2,,,,,S,,,M/#50666, ,M/#50666, ,,,,,
9A,1,,172183-76230-5, ,"CLAMP 13.8",,.,2,2,,,,55535535535

10,1, ,22217-080000, ,"SPRING WASHER 8',4.4,,,,,Z,,,M/#50666, ,M/#50666, ,,,,,
11,1,,26013-100352, ,""BOLT M10X 35",8,8,8,8,,,.:555555555
12,1,,26717-080002, ,"NUT 8",4,4,,,,,Z,,,M/#50666, ,M/#50666, ,,,,,
13,1,,172312-78270, ,HOSE,2,2,2,2,,,,,,,5555555
14,1,,172141-78440, ,HOSE,1,1,1,1,,,,,,,5555555
15,1,,172141-78400, ,HOSE,1,1,1,1,,,,,,.555555>
16,1,,172141-78410, ,HOSE,1,1,1,1,,,,,,,555555>
17,1,,172122-17190, ,CLIP,2,2,,,,,,,,5555555>5
i7-1,1,,172183-81160,,"TREE CLIP",2,2,2,2,,,S,,,M/#50666, ,M/#50666, ,,,,,
18,1,,172175-76401-1, ,"CLAMP, TUBE",1,1,,,,5555535555535
18A,1,,172175-76401-5, ,""CLAMP, TUBE",,.,1,1,.,,..5553555555
19,1,,172175-76411, ,"'RUBBER, TUBE",2,2,2,2,,,,:555555535
20,1,,172175-76420, ,""COLLAR, TUBE",7,7,7,7,,2553523233524
21,1,,172175-76431-1, ,"CLAMP, TUBE",4,4,,,.,,555355535533>»
21A,1,,172175-76431-5, ,""CLAMP, TUBE",,.,4.4,,...52555355>5
22,1,,172175-76440, ,""RUBBER, TUBE",8,8,8.8,,...,5555555>
23,1,,172175-76450-1, ,"W_P BACH PLATE",1,1,,,..55555535524
23A,1,,172175-76450-5, ,""W.P BACH PLATE",,.1,1,,,.55553555555
24,1,,26013-120352,,"BOLT M12X 35",2,2,2,2,,,W,,,M/#50666, ,M/#50666, ,,,,,
25,1,,172171-78910, ,COVER, , ,2,2,,,,1,,,,,.5.5>
26,1,,172143-79800, ,"COVER, HOSE",,,1,1,,.,.1,........,
27,1,,172137-79970, ,COVER, , ,1,1,,,,1,,,,,,,,,,

28,1, ,23000-025000, ,"CLAMP 25",,,8,8,,,,1,,,5555555



A S

Rrybksyzsd
BUCKET CYLINDER

ARM CYLINDER

8 HERE (7—4)
Fig. HYD.OIL PIPING (BOOM)
11
2 N
2o
28 26 16 28 Q)—Ql
&2
22 20
Y il
R =
%—22
§§i H”
8
2 1918

e
) Wy STt
F—LiUY 15 - ///,\
, . P

9-1

T—=LUzy
BOOM CYLINDER

{=}i
PREVIOUS




1,1,,172191-74500, ,"P.T.O.KIT,ARM END",1,1,,,,,,5553555535
1-1,1,,172191-74501,,"P.T.0. KIT(ARM END)",1,1,,,,,S,,,M/#50666, ,M/#50666, ,,,,,
2,2,,172112-76300, ,""RETAINER A,BOOM PIPE",1,1,2,2,,,,,5355535535>»
3,2,,172183-76510, ,"FITTING 1/2 COMPL.",2,2,,,,,Z,,,M/#50666, ,M/#50666, ,,,,,
4,2,,172171-76860, ,TUBE,1,1,,,,,,,55555555>
4-1,2,,172171-76861,,TUBE,1,1,,,,,S, , ,M/#50666, ,M/#50666, ,, ,, ,
4A,2,,172171-76861-1, ,TUBE, ,,1,1,,,,,5.555555>

5,2,,172171-76880, ,TUBE,1,1,,,,,,,55555555>
5-1,2,,172171-76881, ,TUBE,1,1,,,,,S, , ,M/#50666, ,M/#50666, ,,,,,
5A,2,,172171-76881-1, ,TUBE, ,,1,1,,,,,,,555555>
6,2,,172142-76950-1, ,CLAMP,4.,4, ., ,,,,,,5555555

6A,2,,172142-76950, ,"CLAMP 1/2",,,4,4,,,,3555355233>

7,2,,172142-77101-1, ,"VALVE, STOP",2,2,,,,5555535335535
7-1,2,,172183-74820-1, ,"'STOP VALVE 08",2,2,,,,,S,,,M/#50666, ,M/#50666, ,,,,,
8,3,,172142-77150, ,"SEAL SET",2,2,,,,,,,,5555555>

13,3, ,22242-000300, ,"CIRCLIP  30",2,2,,.555535553533553

14,2,,172171-78350, ,HOSE,1,1,1,1,,,,,,,5555555

15,2,,172171-78360, ,HOSE,1,1,1,1,,,,,,,5555555

16,2,,172175-78370, ,HOSE,2,2,,,,,,,555533555>5

16-1,2,,172176-78270, ,"'HOSE G208ABO87W",2,2,,,,,S,,,M/#50666, ,M/#50666, ,,,,,
17,2,,172175-81320, ,""BASE, SCREW M12",2,2,,,,,Z,1,,M/#50666, ,M/#50666, ,,,,,
18,2,,172183-81410, ,PLATE,1,1,,,,,Z,1, ,M/#50666, ,M/#50666, ,,,,,
19,2,,172183-81420, ,"'PLATE,SCREW SEAT M12",1,1,,,,,Z,1,,M/#50666, ,M/#50666, ,,,,,
20,2,,172183-81430, ,""PLATE,SCREW SEAT M10",2,2,,,,,Z,1,,M/#50666, ,M/#50666, ,,,,,
21,2,,23391-040000, ,"JOINT RGI 1/2",2,2,,,,,Z,,,M/#50666, ,M/#50666, ,,,,,
22,2,,23871-040000, ,"PLUG PT1/2,SCREW",2,2,,,55553353352355275
23,2,,26013-100252, ,"BOLT W/WASHER M10X25",4,4,,,,45553555332225
24,2,,26013-100452, ,""BOLT M10X 45",1,1,,,,5555535535535
24-1,2,,26116-100552, ,""BOLT M10X 55
PLATED",1,1,1,1,,,S,,,M/#50666, ,M/#50666, ,,,,,

25,2,,26013-120402, ,"'BOLT M12X 40",4,4,,.,:52553233533
25-1,2,,26013-120402, ,"BOLT M12X 40',1,1,1,1,,,.K,,,M/#50666, ,M/#50666, ,,,,,
26,2,,172171-81320, ,PLATE,1,1,,,,,Z,1, ,M/#50666, ,M/#50666, ,,,, ,
27,2,,22217-100000, ,"'SPRING WASHER 10",1,1,1,1,,,W,,,M/#50666, ,M/#50666, ,,,,,
28,2,,26013-120502, ,"BOLT M12X 50',1,1,1,1,,,W,,,M/#50666, ,M/#50666, ,,,,,
29,2,,26116-120602, ,"BOLT M12X 60 PLATED",2,2,2,2,,,W,,,M/#50666, ,M/#50666, ,,,,,
30,2,,22217-120000, ,"SPRING WASHER",2,2,2,2,,,W,, ,M/#50666, ,M/#50666, ,,,,,
31,2,,172183-76260, ,SPACER,1,1,1,1,,,W,, ,M/#50666, ,M/#50666, ,,, , ,
32,2,,172183-76250, ,PLATE,1,1,1,1,,,W,, ,M/#50666, ,M/#50666, ,,, , ,
33,1,,172137-75570, ,"ADAPTER PF1/2",,,1,1,,,.2,,55535352>

34,1,,172142-78790, ,""COVER 20-600, HOSE",,,1,1,,,.2,,.555355>5
35,1,,172150-79030, ,"COVER,HOSE", ,,1,1,,,,2,,.555555>»

36,1,,23000-035000, ,"CLAMP 35",,.,2,2,,,,2,5,53555335

37,1,,23000-041000, ,"CLAMP 41",,.,2,2,,,,2,5,33555335



N
.0. ARM END)

7
S

=] ©
ﬂm 0 o
_uJMm m.\ﬂu ° ~
=% cor .
455 ZZ4n 0
0OCg Do C
—+—r~ HHO—
Oo— __R_HRZ.I’

1B
PREVIOQUS

PTO#whk (P—ALIVK)}
P.T.0.KIT (ARM END}
{172191-74501)

A StHig
AS SPEC

ASH

AS SPEC
ﬂij




:,172168-76550,,"JOINT
,,172162-76770, ,"" JOINT

RPRR R R R

1
2
3
4
5
6
7

,172123-76120, ,""CONNECTOR PF1/4",.5,,,:555552333335

PF1/4‘_0-9",,1,,,,,,,,,,,,,,,,
PF1/4",,2,,,,,,,,,,,,,,,,

,»,24315-000110, ,"0-RING 1B P-11.0",,7,,,.5535555325335
,»,24315-000110, ,"0-RING 1B P-11.0",,1,,,,,55555555535
,»,172123-76120, ,""CONNECTOR PF1/4",.,8,,,5555553333335
1,,24315-000110,,"0-RING 1B P-11.0",,8,,,5555555353553

8,1,,172168-79100, ,""HOSE G604BCO30 A", ,1,,,,5553555355523
9,1,,172168-79110, ,""HOSE G604BCO70S B",,1,,,,:5555555355>5

10,1,,172168-79120, ,""HOSE
11,1,,172168-79130, ,""HOSE
12,1,,172168-79140, ,""HOSE
13,1,,172168-79150, ,""HOSE
14,1,,172168-79160, ,"'HOSE
15,1,,172168-79170, ,""HOSE

G604BCO70S C",,1,,,,5555523553555
G604BCO30 D™, ,1,,,5555555355535
G604BCO70 E™,,1,,,,55555353552335
G604BCO95S F,,1,,,,555555555555
G604BCO95S G, ,1,,,,,55552523555
G604BCO30 H™,,1,,,5555535553553>5



88 AvbO-VEE (UEIAVINT~FIVINNT) (FO08YNF)
Fig. ]f([)

CONTROL PIPING
(REMO—CON VALVE ~ CHANGE VALVE) (FRONT MULTI)

COUNTRY[JP [ AS | EX
APPLI -
CATION O i

/ .
- VLFFTIIINT

~ MULT1 CHANGE VALVE \g\\\/

m N =W ;

CONTROL VAL VE A

L)

d " 7@
- ' "ﬁ\& AT > '




,,172151-76030, ,"'BOLT, PIPE JOINT",,2,,,,5555535235535
,,172151-76040, ,"BOLT, PIPE JOINT",,2,,,,555553525535
,,172123-76120, ,""CONNECTOR PF1/4™",,8,,,555535553335225
,,172123-76120, ,""CONNECTOR PF1/4",,1,,,,:5555533353>5
»»,172141-76180, ,CONNECTOR, ,1,,,,,,,55555555>
2,,24315-000110,,"0-RING 1B P-11.0",,1,,,,555553555535
8,1,,24315-000110,,"0-RING 1B P-11.0",,8,,,55553555355553
9,1,,24315-000110,,"0-RING 1B P-11.0",,1,,,55553555355553
10,1,,24315-000180, ,""0-RING 1B P-18.0",.,4,,,,.5555555355>5
11,1,,24315-000180, ,""0O-RING 1B P-18.0",.,4,,,,55555555355>5
12,1,,172123-76120, ,"'CONNECTOR PF1/4",.,2,,,,53355525333135
13,1,,172141-76180, ,CONNECTOR, ,6, 5 ,5555535535555»
15,2,,24315-000110, ,"0-RING 1B P-11.0",,6,,,5555355535535553
16,1,,24315-000110, ,"0-RING 1B P-11.0",.,2,,,,.5555555355>5
17,1,,172126-11510, ,"'BAND 300", ,10,,,,55555555355>5
18,1,,172168-46870, ,BRACKET, ,1,,,,,,5555555555
19,1,,172164-78520, ,""HOSE G604BY115S T",,1,,,,555553555535
20,1,,172165-78570, ,HOSE, ,2,,,,,,,555555555
21,1,,172165-78900, ,HOSE, ,1,,,,,.5555555555
22,1,,172165-78910, ,HOSE, ,1,,,,,.5555555555
23,1,,172165-78920, ,HOSE, ,1,,,,,5555555555>5
24,1,,172165-78930, ,HOSE, ,1,,,,,5555555555>5
25,1,,172165-78940, ,HOSE, ,1,,,,,,555555555>5
26,1,,172165-78950, ,HOSE, ,1,,,,,.5555555555
27,1,,172165-78960, ,HOSE, ,1,,,,,.5555555555
28,1,,172165-78970, ,HOSE, ,1,,,,,5555555555>
29,1,,172165-79870, ,HOSE, ,1,,,,,55555555555
30,1,,26013-100162, ,"BOLT M10X 16",,2,,,5555535535533>»
31,1, ,23010-014000, ,"CLAMP 14",.2,,,,,,:5555533535

1,1
2,1
3,1
4,1
5,1
7



_ AVNA-LVEE
Fig. (FzIRNLT~AVNA=LIVT) (FOVRILF)
CONTROL PIPING
(CHANGE VALVE ~ CONTROL VALVE) (FRONT MULTI)

COUNTRY |JP jAS |EX FH5RS
VIEWED FROM UPPER

APPLI -
CATION O




,,172123-76120, ,""CONNECTOR PF1/4",,,12,12,,,,553535552575
,,172123-76120, ,""CONNECTOR PF1/4",,.,5,5,,,555535522335
,,172123-76120, ,""CONNECTOR PF1/4",,,1,1,,,,55535552335
,,172141-76180, ,CONNECTOR, ,,1,1,,,,55553555555
,»,24315-000110, ,"0-RING 1B P-11.0",,,1,1,,,,.55555355>5
1,,172168-76550, ,"JOINT PF1/4-0.9",,,1,1,,,,55555553135
8,1,,172162-76770, ,"' JOINT PF1/4",,,2,2,, 355535523355
9,1,,24315-000110,,"0-RING 1B P-11.0",,,12,12,,,,,.55555553
10,1,,24315-000110, ,"O-RING 1B P-11.0",,,7,7,,25553555235>5
11,1,,24315-000110, ,"O-RING 1B P-11.0",,,1,1,,,,,55555355>
12,1, ,24315-000110, ,"0-RING 1B P-11.0",,,1,1,,,,.553555535
13,1, ,194202-56460, ,BAND, ,,
14,1,,172170-78210, ,HOSE, ,,
15,1,,172170-78220, ,HOSE, , ,
16,1,,172170-78230, ,HOSE, , ,
17,1,,172165-79220, ,HOSE, ,,

1,1
2,1
3,1
4,1
6,2
7

18,1,,172165-79290, ,HOSE, ,
19,1,,172165-79300, ,HOSE, ,
20,1,,172165-79310, ,HOSE, , ,
21,1,,172165-79340, ,HOSE, , ,
22,1,,172165-79350, ,HOSE, ,,
23,1,,172165-79360, ,HOSE, ,,
24,1,,172165-79370, ,HOSE, , ,1,1,,,,,,,5555555
25,1,,172165-79641, ,""HOSE G604BY185T",,,1,1,,...52555355>5
26,1,,172165-79810, ,SPONGE, , ,2,2,,,,,,,555555>
27,1,,172165-79820, ,COVER, , ,2,2,,,,,,5555555>5
28,1,,172122-79930, ,CLAMP, , ,4,4,,,,,,,,5:5555
29,1,,23010-014000, ,"CLAMP 14" ,,.2,2,,,,5535535532>»



rie. 90
X

COUNTRY

E

JvhA-VEE (51
CONTROL PIPING (D

Lok
[R

APPLI -
CATION

ARz
SWIVEL JOINT

EBRD
VIEWED FROM UPPER

A
)
fﬁﬁﬂ

EC

)
2]

(AS)
(AS)

A hO—LILT
CONTROL VALVE

HWERVT




,1,,172112-77580, ,"JOINT 1/8",1,1,1,1,,,,555553352>
,1,,172141-77800, ,"" JOINT, GREASE",4,4,4,4,,,,,3:5535533525
,1,,172142-77811, ,HOSE,2,2,2,2,,,,,,5555555>5
,,172312-77820, ,"FITTING, GREASE"™,1,1,1,1,,,,,,.555255>
,»,172149-78500, ,HOSE,1,1,1,1,,,,,,,555555>

,24761-020000, ,""NIPPLE PT1/8,GREASE™,3,3,3,3,,,555555555135

RPRR R R R

1
2
3
4
5
6



JU=927
rio. 8

GREASING




1,1,,172171-81102,,"BOOM ASSY™,1,1,,,,,.5555555555
1-1,1,,172171-81103,,"BOOM COMPL.",1,1,,,,,S,,,M/#50666, ,M/#50666, ,,,,,
1A,1,,172171-81103-1,,"BOOM ASSY",,,1,1,,,,555555555>5
2,2,,172116-82400, ,"PIN BUSH 38X55",2,2,2,2,,,,,52555355>5
3,2,,172168-81400, ,"'SEAL ,DUST 38X48X4",2,2,2,2,,,55535222355
4,1,,172141-81401-1,,"PIN 38-164",1,1,,,,.55355353553
4A,1,,172141-81401-2, ,"PIN 38-164",,,1,1,,,,,5535555135
5,1,,172141-81421-1, ,"PIN 38-120",2,2,,,,555535235533»
5A,1,,172141-81421-2,,"PIN 38-120",,,2,2,,,,5355235525
6,1,,24761-050000, ,"NIPPLE C,GREASE",1,1,1,1,,,,,5555355555
7,1,,933171-29750,,"SHIM SET, PIN 38",4,4,4,4,,,,,.55353554
8,1,,172141-82103-1,,"ARM 1080 W/BUSH",1,1,,,,5555555352525
8-1,1,,172141-82104,,"ARM 1080",1,1,,,,,S,,,M/#50666, ,M/#50666,,,,,,
8A,1,,172141-82104-1,,"ARM 1080",,,1,1,,,.,55555255>»
9,2,,172171-81261, ,"'BUSH 35X50",2,2,2,2,,,,,535555355>5
10,2,,172171-81280, ,""SEAL 35X45X4",4,4,4,4,,,,:535535533>»
11,2,,172141-82270, ,"BUSH 35 45",2,2,2,2,,,,,355353523
12,2,,172141-82280, ,""BUSH 38 45, PIN",2,2,2,2,,,,,535555533>»
13,2,,172168-81400, ," SEAL ,DUST 38X48X4",2,2,2,2,,,:5533522237>5
14,1,,172141-82301-1,,"PIN 35-92",1,1,,,,.5555552355>5
14A,1,,172141-82301-2, ,"PIN 35-92",,,1,1,,,.,.55353554
15,1,,172122-82302-1, ,""PIN ASSY,ARM",1,1,,,,,.5535555535>5
15A,1,,172122-82302-2, ,"PIN ASSY,ARM",,,1,1,,,,,555555554
16,1,,172141-84600, ,""SHIM 35",2,2,2,2,,,,,3555335254

17,1,,24761-040000, ,"NIPPLE B,GREASE™,1,1,1,1,,,,,:555355554
18,1,,933171-29750, ,""SHIM SET, PIN 38",1,1,1,1,,,,.553525535
19,1,,172171-82510, ,"'SHIM 39X75 COMP™",2,2,2,2,,,,553555533>»
20,1,,172171-81270, ,0-RING,2,2,2,2,,,,,355353523

21,1,,172141-84401-1, ,"LINK,BUCKET (GREEN)",1,1,,,,.55555553555
21A,1,,172141-84401-2, ,"LINK,BUCKET (YELLOW)",,,1,1,,.55535523335>5
22,2,,172141-82270, ,"'BUSH 35 45",2,2,2,2,,,,:55353353
23,2,,172141-72561, ,"'BUSH 35 40 A, PIN",2,2,2,2,,,,,3:5535353
24,2,,172171-81280, ,""SEAL 35X45X4",6,6,6,6,,,,,55555555>5
25,1,,172141-84500-1, ,""ARM L,BUCKET (GREEN)",1,1,,,..55555553555
25A,1,,172141-84500-2, ,"'ARM L,BUCKET (YELLOW",,,1,1,,,555555535555
26,1,,172141-84510-1, ,""ARM R,BUCKET (GREEN)",1,1,,,,5555555353525
26A,1,,172141-84510-2, ,""ARM R,BUCKET (YELLOW",,,1,1,,,,5555553555>5
27,1,,172141-99470, ,"KIT, ARM PIN",2,2,2,2,,,,,35553553223
28,2,,172141-84550, ,"PIN 35-152",2,2,2,2,,,,.355235224
29,2,,24761-020000, ,""NIPPLE PT1/8,GREASE",2,2,2,2,,,,5555535333>5
30,2,,933110-86600, ,""NUT M24, NYLON",2,2,2,2,,,,53555532523
31,2,,933171-29760, ,WASHER,2,2,2,2,,,553555353523
32,2,,172141-84601, ,"SHIM 35",2,2,2,2,,,,:55535523
33,1,,172171-81303, ,"'BOOM W/BUSH, 3rRD",1,1,,,,,Z,1,,M/#50666, ,M/#50666,,,,,,
35,2,,172168-81400, ,""SEAL,,DUST 38X48X4",2,2,,,,,Z,,,M/#50666, ,M/#50666, ,,,,,
36,2,,172116-82400, ,"PIN BUSH 38x55",2,2,,,,,Z,,,M/#50666, ,M/#50666, ,,,,,
37,1,,172171-81310,,"ARM ASSY, 3RD",1,1,,,,,Z,1,,M/#50666, ,M/#50666,,,,,,
39,2,,172171-81261, ,"'BUSH 35X50",2,2,,,,,Z,,,M/#50666, ,M/#50666, ,,,,,
40,2,,172171-81280, ,"'SEAL 35X45X4".4.,4,,,,,Z,,,M/#50666, ,M/#50666, ,,,,,
41,2,,172141-82270, ,"BUSH 35 45",2,2,,,,,Z,,,M/#50666, ,M/#50666, ,,,,,
42,2,,172141-82280, ,""BUSH 38 45, PIN",2,2,,,,,Z,,,M/#50666, ,M/#50666, ,,,,,
43,2,,172168-81400, ,'"SEAL ,DUST 38X48X4",2,2,,,,,Z,,,M/#50666, ,M/#50666, ,,,,,
44,1, ,172164-81670, ,SPACER,3,3,3.,3,,..,5355535 55

45,1, ,22157-120000, ,""WASHER 12",3,3,3,3,,.,,555535555
46,1,,26013-120302, ,""BOLT W/WASHER M12X30',3,3,3,3,,,,555353555575
47,1,,172010-01640, ,SPACER,1,1,1,1,,,,,55555355>»

48,1,,172146-82910, ,SPACER,1,1,1,1,,,,,5553555554

49,1, ,172164-81670, ,SPACER,1,1,1,1,,,.,,:555455>»

50,1,,172164-81670, ,SPACER,2,2,2,2,,,,,,3555255>»

51,1,,22157-100000, ,"WASHER 10",1,1,1,1,,,.,.5555355>»
52,1,,22157-120000, ,"WASHER 12",1,1,1,1,,,,,55555355>
53,1,,22157-120000, ,"WASHER 12",2,2,2,2,,,,5535535533>»
54,1,,26013-100252, ,"BOLT W/WASHER M10X25',1,1,1,1,,,,.555523555



55,1,,26013-120252, ,""BOLT M12X 25",1,1,1,1,,,,,5553555554

56,1, ,26013-120302, ,"BOLT W/WASHER M12X30",2,2,2,2,,,55535555335 5
57,1,,172141-81401-1,,"PIN 38-164",1,1,,,,5555535555135
57A,1,,172141-81401-2, ,""PIN 38-164",,.,1,1,,,,:555355523>
58,1,,172141-83291-1, ,""BRACKET ,BOOM (GREEN)",1,1,,,,555555535352>
58A,1,,172141-83291-2, ,""BRACKET ,BOOM(YELLOW)", ,,1,1,..555355233323
60,2,,172141-83330, ,"'BUSH 50X45",2,2,2,2,,,,5553533553
61,1,,172171-82310, ,"PIN 50X292",1,1,1,1,,,,,5535555535
62,1,,172141-83341-1,,"PIN 38-226",1,1,,,,555355235255
62A,1,,172141-83341-2, ,"PIN 38-226",,,1,1,,,,555555553>
63,1,,172141-83372-1,,"PIN 38-94",1,1,,,,,.5535535533>»
63A,1,,172141-83372-2,,"PIN 38-94",,,1,1,,,,,553555535
64,1,,172141-83390, ,"PLATE, PIN LOCK",1,1,1,1,,,,,555555555
65,1,,172141-94260, ,"PIN 38-130",1,1,1,1,,,,,555535555

66,1, ,22242-000500, ,"CIRCLIP 50",1,1,1,1,,,,,55555555>5
67,1,,26013-100252, ,"'BOLT W/WASHER M10X25',2,2,2,2,,,55555333525
68,1,,26116-160402, ,""BOLT M16X 40 PLATED",2,2,2,2,,,,5535535533>»
69,1,,933171-29750, ,"SHIM SET, PIN 38",2,2,2,2,,,,.,5535535535
70,1,,172141-83400, ,PLATE,1,1,1,1,,,,,555555535

71,1,,22217-160000, ,"SPRING WASHER 16'",2,2,2,2,,,,555525355>5
72,1,,26013-120302, ,"BOLT W/WASHER M12X30',1,1,1,1,,,,555553535555
73,1,,24761-020000, ,"NIPPLE PT1/8,GREASE™,2,2,2,2,,,,55535522335
74,1,,172183-81160, ,"TREE CLIP",1,1,1,1,,,W,,,M/#50666, ,M/#50666, ,,,,,
75,1,,172183-81170, ,"TREE CLIP",2,2,2,2,,,W,, ,M/#50666, ,M/#50666, ,,,,,
76,1,,172183-81160, ,""TREE CLIP",4,4,4,4,,,W,, ,M/#50666, ,M/#50666, ,,,,,
77,1,,172173-81700, ,SHIM,1,1,1,1,,,W,, ,M/#50666, ,M/#50666, , , , , ,
78,1,,172173-81710,,SHIM™M,2,1,1,1,,,W,, ,M/#50666, ,M/#50666, ,,,, ,



T—h&7—L
Fig.92 BOOM & ARM
7

AN N
ARM CYLTNDER ™"

16 &), BOO CYL INDER 68
- 33 % 71 é
49 A \E‘

ER /~-4‘j: > Y77
54 19 L ﬁm

AAT

;@F 74 s
RN PP 104
BUCKET CYLINDER | Lﬁ% 0 SWING CYLINDER™ Og, —67 ,

IR
PREVIOUS
PTO#
P.7.0.8PE

c




,1,,772141-81402-1, ,"BUCKET 490",1,1,,,,555555355554
»2,,172142-86150, ,"CUTTER (L), SIDE™,1,1,,,,,,,555535555>
,2,,172142-86160, ,"CUTTER (R), SIDE",1,1,,,,,55555535555
,2,,7172141-86231, ,"TEETH ASSY",4.4,,,,.:553555355>5
6,3,,172141-86231, ,TEETH,4,4, ,,,,,,,.:55555>

7,3,,172137-86710, ,"TEETH SHIM 17 SET",4,4,,,..5553553533>»
11,3,,172137-86770, ,BOLT,8,8,,,,,,5.55555555
12,3,,172137-86780, ,NUT,8,8, ,,,,,,555555555
13,2,,172142-86280, ,""BOLT M14X 40",6,6,,,,55555525255>5
14,2,,172142-86290, ,"NUT 14",6,6,,,,,,,555555555

15,2, ,22217-140000, ,""SPRING WASHER 14',6,6,,,,555553555535
16,1, ,172173-99460-1, ,"KIT,BUCKET PIN",2,2,2,2,,,,.5535555535
17,2,,172141-84601, ,"'SHIM 35",2,2,2,2,,,,5535535533>»
20,2,,172141-86252, ,"PIN 35-195",2,2,2,2,,,,,355535253
21,2,,26116-100652, ,"BOLT M10X 65 PLATED",2,2,2,2,,,,3555555535
22,2,,24761-020000, ,"'NIPPLE PT1/8,GREASE",2,2,2,2,,,,5555333335
23,2,,26716-100002, ,""NUT M10",4,4,4,4,,,,,3:5535533523
24,2,,172171-81500, ,COLLAR,2,2,2,2,,,553555353523
25,1,,772142-81600, ,""CUTTER(S), SIDE",1,1,,,,,,1,,,.55555>
26,2,,172142-86510, ,""CUTTER (L) ASSY,SIDE",1,1,,,,,51,,5555355>
27,2,,172142-86520, ,"'CUTTER (R) ASSY,SIDE",1,1,,,,,51,,55553555
28,2,,172142-86540, ,"'BOLT M14X 30",6,6,,,,551555555555>5
29,2,,22217-140000, ,"SPRING WASHER 14" ,6,6,,,,551,5.553555554

1
3
4
5






,,(72141-82412-1, ,""BUCKET ASSY(290)",1,1,,,55535555253335
,,172142-86150, ,""CUTTER (L), SIDE™,1,1,,,,555535555355>5
,,172142-86160, ,""CUTTER (R), SIDE™,1,1,,,,555535555355>5
,,172142-86280, ,""BOLT M14X 40",6,6,,,,55555555955>5
»,172142-86290, ,"NUT 14",6,6,,,,,,,55555555>5
2,,22217-140000, ,"'SPRING WASHER 14" ,6,6,,,:555535553553>»
8,2,,772141-86231, ,"TEETH ASSY",2,2,,,,555352353523
9,3,,172137-86770,,BOLT,4,4,,,,,,,,.:5:555
10,3,,172137-86780, ,NUT,4,4,,,,,,,,55555555
11,3,,172141-86231, ,TEETH, 2,2, ,,,,,,,.55555 55
12,3,,172137-86710, ,"TEETH SHIM 17 SET",2,2,,,.555535535533>»
16,1, ,172173-99460-1, ,"KIT,BUCKET PIN",2,2,,,,,555535555535
17,2,,26116-100652, ,""BOLT M10X 65 PLATED",2,2,,,:5555355535535>5
18,2,,24761-020000, ,"NIPPLE PT1/8,GREASE™,2,2,,,,,555533552555
19,2,,172141-84601, ,""SHIM 35",2,2,,,,,,,,,555555>
22,2,,172141-86252, ,"PIN 35-195",2,2,,,,,,555352553
23,2,,26716-100002, ,"NUT M10™,4.,4,,,,,,,,55555555
24,2,,172171-81500, ,COLLAR,2,2, ,,,,.,,5555555
25,1,,772141-81442, ,"BUCKET ASSY(340)",1,1,,,,555553355555>5
27,2,,172142-86150, ,""CUTTER (L), SIDE™,1,1,,,,,55553555555>5
28,2,,172142-86160, ,""CUTTER (R), SIDE™,1,1,,,,,555535523525
29,2,,172142-86280, ,"'BOLT M14X 40",6,6,,,,555553555535
30,2,,172142-86290, ,"NUT 14",6,6,,,,,5555555555>
31,2,,22217-140000, ,"SPRING WASHER 14" ,6,6,,,.,,553555535554
32,2,,772141-86231, ,"TEETH ASSY",2,2,,,,25559552355>5
33,3,,172137-86770, ,BOLT,4,4, ,,,,,,.:5555555
34,3,,172137-86780, ,NUT,4,4,,,,,,,,.:5:555>
35,3,,172141-86231, ,TEETH,2,2,,,,,,,,55555555
36,3,,172137-86710, ,"TEETH SHIM 17 SET",2,2,,,,,.355535533
40,1,,772141-81422-1, ,"'BUCKET ASSY(390)",1,1,,,,5555555555133
42,2,,172142-86150, ,""CUTTER (L), SIDE",1,1,,,,555555555535
43,2,,172142-86160, ,""CUTTER (R), SIDE",1,1,,,,,555535552325
44,2, ,172142-86280, ,""BOLT M14X 40",6,6,,,,,535555552535
45,2,,172142-86290, ,"NUT 14",6,6,,,,,:555355355555

46,2, ,22217-140000, ,"SPRING WASHER 14",6,6,,,,,55555552535
47,2,,772141-86231, ,"TEETH ASSY",3,3,,,.555535555355>5
48,3,,172137-86770, ,BOLT,6,6,,,,,5555555555>
49,3,,172137-86780, ,NUT,6,6,,,,,5555555555>
50,3,,172141-86231, ,TEETH,3,3,,,,,.,,55555555
51,3,,172137-86710, ,"TEETH SHIM 17 SET",3.,3,,..,55555555535
55,1,,772141-81432-1, ,""BUCKET ASSY (540)",1,1,,,,5535555552335
57,2,,172142-86150, ,"CUTTER (L), SIDE",1,1,,,,5555555352525
58,2,,172142-86160, ,""CUTTER (R), SIDE™,1,1,,,.,,55535355555>5
59,2,,172142-86280, ,"BOLT M14X 40",6,6,,,:555355535255
60,2,,172142-86290, ,"NUT 14",6,6,,,,,,5555553555>
61,2,,22217-140000, ,"SPRING WASHER 14" ,6,6,,,,555555532553
62,2,,772141-86231, ,"TEETH ASSY",4,4,,,,,,2553525535
63,3,,172137-86770, ,BOLT,8,8,,,,,..:55555555
64,3,,172137-86780, ,NUT,8,8,,,,,.,,55555555
65,3,,172141-86231, ,TEETH,4,4,,,,,,,,5555555>
66,3,,172137-86710, ,"TEETH SHIM 17 SET",4,4,,,,,55553555233>
70,1,,772142-81600, ,"CUTTER(S), SIDE",1,1,,,,,51,,,5555555
71,2,,172142-86510, ,""CUTTER (L) ASSY,SIDE™,1,1,,,,,.1,,,,55355>
72,2,,172142-86520, ,"'CUTTER (R) ASSY,SIDE™,1,1,,,,,.1,,,,55355>
73,2,,172142-86540, ,"BOLT M14X 30",6,6,,,.551.555555555
74,2,,22217-140000, ,"SPRING WASHER 14",6,6,,,,,,1,,55555555

1,1
3,2
4,2
5,2
6,2
7



9 IVTy N (PHYFAIN)
Fig. BUCKET (ATTACHMENT)

gggﬂm{ JPTASTEX 1 2905
oation | O | — [ — 38{338
55 (540)
]
| I 1 [ |
3{ 3‘1 248 259 382 27 3130
45 46 43 44 47 42 46 45

1)




1,,172173-99460-1, ,"KIT,BUCKET PIN",2,2,,,,5:55553555535
2,,172141-86252, ,"PIN 35-195",2,2,,,,5555535255135
2,,26116-100652, ,""BOLT M10X 65 PLATED",2,2,,,5:5555355535533>5
,2,,24761-020000, ,"NIPPLE PT1/8,GREASE™,2,2,,,,55555555353>5
,2,,172141-84601, ,""SHIM 35",2,2,,,,,,,,,,.5555>
8,2,,26716-100002, ,"NUT M10%,4,4,,,,,,,55555555>
9,2,,172171-81500, ,COLLAR,2,2,,,,,,5555553555
10,1,,172141-87200, ,"'BUCKET ASSY(290S)",1,1,,,55553555332555
11,2,,172141-87210, ,"BUCKET ASSY(290S)",1,1,,,,55555555355>5
12,2,,172142-86150, ,"CUTTER (L), SIDE™,1,1,,,,,55555535355>5
13,2,,172142-86160, ,""CUTTER (R), SIDE",1,1,,,,5555555353555
14,2,,172142-86280, ,""BOLT M14X 40",6,6,,,55555553535553
15,2,,172142-86290, ,"NUT 14",6,6,,,,,.5555555555
16,2,,22217-140000, ,"'SPRING WASHER 14',6,6,,,,.5555555355>5
17,2,,772173-86140-1, ,"TEETH ASSY",2,2,,,,:5553555335>5
18,3,,172173-86220-1, ,POINT,2,2,,,,,,,,,555555>
19,3,,172173-86230, ,"PIN ASSY, LOCK",2,2,,,:5555355535535>5
20,4,,172173-86240, ,PIN,2,2,,,,,,,,.,,:555>
21,4,,172173-86250, ,PIN,2,2,,,,,,,,55555555
22,3,,172173-86140, ,"ADAPTER 16",2,2,,,,.5555552255>5
23,1,,172141-87300, ,""BUCKET ASSY(340S)",1,1,,,555553535232575
24,2,,172141-87310, ,"BUCKET ASSY(340S)",1,1,,,,5555535552335
25,2,,172142-86150, ,"CUTTER (L), SIDE",1,1,,,,5555555352525
26,2,,172142-86160, ,""CUTTER (R), SIDE™,1,1,,,.,,55535355555>5
27,2,,172142-86280, ,"BOLT M14X 40" ,6,6,,,.555355532524
28,2,,172142-86290, ,"NUT 14",6,6,,,,,5555555555>
29,2,,22217-140000, ,"SPRING WASHER 14" ,6,6,,,55555355535535>»
30,2,,772173-86140-1, ,"TEETH ASSY",3,3,,.,5555535535535
31,3,,172173-86220-1, ,POINT,3,3,,,,,.,555555555
32,3,,172173-86230, ,"PIN ASSY, LOCK'",3,3,,.,,.55555523555>5
33,4,,172173-86240, ,PIN,3,3,,,,,,,55555555>
34,4,,172173-86250, ,PIN,3,3,,,,,,,5.555555
35,3,,172173-86210, ,"ADAPTER 16",3,3,,.,.:555555355>»
36,1,,172141-87400, ,""BUCKET ASSY(390S)",1,1,,,:55555355555>5
37,2,,172141-87410, ,""BUCKET ASSY(390S)",1,1,,,,5555535555555
38,2,,172142-86150, ,""CUTTER (L), SIDE™,1,1,,,,,55553552355>5
39,2,,172142-86160, ,"CUTTER (R), SIDE",1,1,,,,,555555352525
40,2,,172142-86280, ,""BOLT M14X 40",6,6,,,,,55555355535
41,2,,172142-86290, ,"NUT 14",6,6,,,,,:555355355555
42,2,,22217-140000, ,"SPRING WASHER 14",6,6,,,,,55555552535
43,2, ,772173-86140-1, ,""TEETH ASSY",3,3,,..555555555335
44,3,,172173-86220-1, ,POINT,3,3,,,,,,,555555555

45,3, ,172173-86230, ,""PIN ASSY, LOCK",3,3,..,,.5555555355>5
46,4,,172173-86240, ,PIN,3,3,,,,,,,5:555555>
47,4,,172173-86250, ,PIN,3,3,,,,,,,55555555>

48,3, ,172173-86210, ,"ADAPTER 16",3,3,,,,555535555355 5
49,1,,172141-87101, ,""BUCKET ASSY 490S",1,1,,,,555555355523
50,2,,172141-87111, ,"BUCKET ASSY 490S",1,1,,,..553555335555
51,2,,172142-86150, ,""CUTTER (L), SIDE™,1,1,,,.,,55535355555>5
52,2,,172142-86160, ,""CUTTER (R), SIDE™,1,1,,,,,555535525555
53,2,,172142-86280, ,"BOLT M14X 40",6,6,,,:5553555532553
54,2,,172142-86290, ,"NUT 14",6,6,,,,,,555555555>
55,2,,22217-140000, ,"SPRING WASHER 14" ,6,6,,,,,,535555335555
56,2,,772173-86140-1, ,""TEETH ASSY".,3,3,.,,.:553555335255
57,3,,172173-86220-1, ,POINT,3,3,,,,,.,,55555555
58,3,,172173-86230, ,"PIN ASSY, LOCK,3,3,,,,55555555355>5
59,4,,172173-86240, ,PIN,3,3,,,,,,,55555555
60,4,,172173-86250, ,PIN,3,3,,,,,.,.55555555
61,3,,172173-86210, ,"ADAPTER 16',3,3,,.,,.:555555255>»
62,1,,172141-87500, ,"BUCKET ASSY(540S)",1,1,,,,5555533525575
63,2,,172141-87510, ,""BUCKET ASSY(640S)",1,1,,,55555353525575
64,2,,172142-86150, ,"CUTTER (L), SIDE",1,1,,,,5555555352525
65,2,,172142-86160, ,""CUTTER (R), SIDE™,1,1,,,.,,5553355555>5

1
2
3
4
5



66,2,,172142-86280, ,"'BOLT M14X 40",6,6,,,,5555535535535
67,2,,172142-86290, ,"NUT 14",6,6,,,,,,555555555>5
68,2,,22217-140000, ,"SPRING WASHER 14" ,6,6,,,55555355535533»
69,2,,772173-86140-1, ,"TEETH ASSY",4,4,,,.,.2355235223
70,3,,172173-86220-1, ,POINT,4,4,,,,,,,,55555555
71,3,,172173-86230, ,"'PIN ASSY, LOCK",4,4,,,,.553555353523
72,4,,172173-86240, ,PIN,4.4,,,,,,,,.,,,5,5>

73,4,,172173-86250, ,PIN,4,4,,,,,,,,.,,:5,5>

74,3,,172173-86210, ,"ADAPTER 16",4,4,,,,.,:5535555255>5

75,1, ,772142-81600, ,""CUTTER(S), SIDE",1,1,,,,,51,,,555555>5
76,2,,172142-86510, ,"'CUTTER (L) ASSY,SIDE"™,1,1,,,,,51,555553555
77,2,,172142-86520, ,"CUTTER (R) ASSY,SIDE",1,1,,,,,51,555555555
78,2,,172142-86540, ,"'BOLT M14X 30",6,6,,,,551555555555>5
79,2,,22217-140000, ,"SPRING WASHER 14",6,6,,,,,,1,,,5555555
80,1,,172173-86200-1, ,"TEETH KIT,POINT",1,1,,,,,.,2,,5555555>5
81,2,,172173-86220-1, ,POINT,1,1,,,,..2,555355554
82,2,,172173-86230, ,"PIN ASSY, LOCK",1,1,,,,,52,5535525535



)
BUCKET S — TYPE (ATTACHMENT)

o QB Lrahssa7 75z xsb
Fig.
EX

COUNTRY [JP [AS gggg)
5408




,,172141-94103, ,"BLADE 850",1,1,1,1,,,,,,5555555>»
,,172168-81270, ,""SEAL ,DUST 38X50X4",4,4,4,4,,,,,53555533>5
,,172141-94260, ,"PIN 38-130",2,2,2,2,,,,,3555353523
,,172141-94271, ,"PIN 38-94",2,2,2,2,,,,,553325235
,,172124-94310, ,"PLATE, LOCK"™,2,2,2,2,,,,,535555355>5
,»»,24761-020000, ,"'NIPPLE PT1/8,GREASE',2,2,2,2,,,555553533535
1,,24761-040000, ,"NIPPLE B,GREASE",2,2,2,2,,,,55355535535>»
8,1,,26013-100252, ,""BOLT W/WASHER M10X25",4,4,4,4,,,,5553552335
9,1,,933171-29750, ,"'SHIM SET, PIN 38",2,2,2,2,,,,:,5553555535
10,1,,172164-81670, ,SPACER,2,2,2,2,,,,35553552335
11,1,,22157-120000, ,"WASHER 12",2,2,2,2,,,,553553533>»
12,1,,26013-120302, ,"'BOLT W/WASHER M12X30",2,2,2,2,,,555535552335

1,1
2,2
3,1
4,1
5,1
6,1
7



L=k (850)
Fig.QB BLADE (850)




,,172141-94112, ,"BLADE 1150",1,1,,,,.55553555535
,,172141-94342, ,"BLADE 1150",1,1,,,,555553555535
,,172168-81270, ,"SEAL ,DUST 38X50X4",4,4,,,,,553553533523
»»,172141-94260, ,"PIN 38-130",2,2,,,,,,,,55555555
,,172141-94271, ,"PIN 38-94",2,2,,,,,,,,,,,55555
»»,172124-94310, ,"PLATE, LOCK",2,2,,,,,,,,5555555>
2,,24761-020000, ,"NIPPLE PT1/8,CGREASE™,2,2,,,55553555332525
8,2,,24761-040000, ,"NIPPLE B,GREASE™,2,2,,,,5553555353523
9,2,,26013-100252, ,""BOLT W/WASHER M10X25',4,4,,,,,,33555552225
10,2,,933171-29750, ,"'SHIM SET, PIN 38",2,2,,,,.55535555355>5
11,2,,172164-81670, ,SPACER, 2,2, ,,,,,,,:5555555
12,2,,22157-120000, ,"WASHER 12",2,2,,,,555535535533>»
13,2,,26013-120302, ,"'BOLT W/WASHER M12X30",2,2,,,53555535555335>5

1,1
2,2
3,3
4,2
5,2
6,2
7



w?%yb)

(7%
TACHMENT

JL—K (115
Fig.97 BLADE (1150) (%

KREUNo. 1. BRHUNoO. 2h5 1

linc.2~13

O_.._

COUNTRY [JP |AS [EX

APPLI -

CATION

SEBHET,




,», 172168-45220, ,""D-PATTERN LINK ASSY",1,1,,,..555355535535>5
,»,172168-03260, ,"LABEL, PATTERN D",1,1,,,,,5555555555>5
,»,172141-03390, ,LABEL,1,1,,,,,.,,:5555555

»»,194200-37780, ,"LS-NUT 8",1,1,,,,,.5555555555
»»,172734-41300, ,"BALL, LINK",1,1,,,,,.,,55555555
,,172141-43310, ,ROD(D2),1,1,,,,555555555555
2,,1A1040-43900, ,""SPRING WASHER",1,1,,,,,555535555535
8,2,,172168-45810, ,"SHAFT, D-PATTERN",1,1,,,,,55555555535
9,2,,172168-45840, ,"LINK W/BUSH",1,1,,,,,553555555525
10,3,,172141-41360, ,"'BUSH 1415",2,2,,,,55535555335224
11,2,,172168-45880, ,"ROD 230",1,1,,,,,55555555555
12,2,,172122-46571, ,""ROD-END 8",2,2,,,,,553555353523
13,2,,22137-080000, ,""WASHER 8, POLISHED",2,2,,,,555553555535
14,2,,22137-080000, ,""WASHER 8, POLISHED",1,1,,,,,.55553555535
15,2,,22137-080000, ,""WASHER 8, POLISHED",2,2,,,,,.5555555535
16,2, ,22217-080000, ,""SPRING WASHER 8",1,1,,,,.,5553555535
17,2,,22217-100000, ,""SPRING WASHER 10',2,2,,,,,555535535535
18,2,,24311-000210, ,"0-RING 1A P-21.0",2,2,,,,55355535335235
19,2,,24761-040000, ,""NIPPLE B,GREASE",1,1,,,,.5555555955>5
20,2,,26013-080202, ,"'BOLT W/WASHER M8X20",1,1,,,,555555555593
21,2,,26013-080302, ,""BOLT M 8X 30",1,1,,.,:55553525535
22,2,,26013-080402, ,"'BOLT M 8X 40",1,1,,,,5555535535535
23,2,,26051-080002, ,"NUT M 8",2,2,,,,,,,,55555555
24,2,,26116-100202, ,""BOLT M10X 20 PLATED",2,2,,,.,:5553555255>5

1,1
2,2
3,2
4,2
5,2
6,2
7



DAY= U9 (A 72 3)
Fig.ga D INK (OPTIONAL)

— PATTERN L
COUNTRY [JP [AS [EX v/ Ok £ PR
APPLT = T~ T CANOPY SPEC. CABIN SPEC. -~
CATION -

BHLNo. 1.
BHUNo. 20624 %8+% 59 .
1inc.2 ~ 24

4

gl

REFER TO Fig.zs_A
B
~
[

<

e
24, @ ) N
= [ -
N | |

:f ) ! e
e NS
N 5




»»,172964-03610, ,"LABEL A",1,1,,,,,,,55555555>
»»,172164-03500, ,LABEL,1,1,,,,,.,,:5555555
,»,172164-03540, ,LABEL,1,1,,,,,.,,:5555555
,»,172964-03370, ,LABEL,1,1,,,,,,,,55555555
,»,172164-03510, ,LABEL,1,1,,,,,,,,55555555
»»,172164-03520, ,LABEL,1,1,,,,,,,,:5555555
1,,172964-03390, ,LABEL,1,1,,,,,,5555555555
8,1,,172519-04180, ,LABEL,1,1,,,,,.,,:555555>
9,1,,172519-04290, ,LABEL ,1,1,,,,,,5555555555
10,1,,172519-04300, ,LABEL,1,1,,,,,,555555555>
11,1,,172156-03280, ,LABEL,1,1,,,,,,,55555555>
12,1,,172165-03661, ,LABEL,1,1,,,,,,,55555555>
13,1,,172142-03302, ,LABEL,1,1,,,,,,,55555555>5
14,1,,172141-03202, ,LABEL,1,1,,,,,,,:555555 55
15,1,,172141-03372, ,LABEL,2,2,,,,,,,,,5.5555>
16,1,,172164-03530, ,LABEL,2,,,,,,,555555555>5
17,1,,172964-03480, ,LABEL,1,1,,,,,,,55555555>
17-1,1,,172964-03481, ,LABEL,1,1,,,,,N,, ,M/#50621, ,M/#50621,,,,,,

RPRR R R R

1
2
3
4
5
6
7



REHR
Fig. 99 SAFETY LABEL

13 1 2 9 3 3

_//-ﬂ il
i (=

COUNTRY |[JP |AS |EX
APPLI - e
CATICN O

6 5 4 16321

A
4 6 7 i"’ U’-'}\
b

Sl
) C——Tc

-

AN R ]

BN - -

WRLABE. GEA S
+hrmietocih k@ IR AN NALLEE.
EXTARSRCIGFLELYIURY.

RRREUAIIRE S o T
ADAMTE. IV BRRRROTEERST
ERDRDARBY BAC 73R~ <raL.
28t O#RshENTELEE,
W TERETSRNIAIRT, D777 RUIP RN

hea, Jaais REFRIT=aPMERRL TLE e

DRTLTE s ALCHAR, WED Y,
LELT S RS, PRI

1

AR & ARBR
ERONNKL 1)
DADES > SORROENES = ) neH JIARIE
WRDTI D ERLELTL RRDRERDEN LA LA
adrssacalty
(=i Ep Bl (X F Y ) * K, 5 TFEL,
SHERNELT ML, sy AR DBLIENE .l 7
AL ET, WLTLEET Y TRRONL
- L] Ty .

BRI 3L AND é‘
Uy o TRRIO Y []

TESERLBYLY, -

COMETAMEIANLEY, hudel AET D
DUBIIEIATSEE L TP,
::b‘l.f‘lt“ﬁ'.u J

* T ——
e Ty

m o RN IZREEE LaLecheEsT
SngLTLEAN, Sraly,
PirZeTABERYAYRT, P PURATLA LML i

Zamm

RETHILELGL [ N THE OPEHAT 1 O

e [mmmm&np @'
e MANUAL CASE



”172191_08500’ ’I'P-T-O- KIT."l’l’””’1”””””
,1,,172191-08501,,"P.T.O0. KIT",1,1,,,,,S,1,,M/#50670, ,M/#50670,,,,,,
,,172191-74600, ,"P.T.O0. KIT(FRAME END",1,1,,,,,52,55555355>5

1,1
1-1
2,2
3,2,,172191-74500, ,"P.T.O.KIT,ARM END",1,1,,,,,,3,.,5555555

3-1,2,,172191-74501, ,"P.T.0. KIT(ARM END)",1,1,,,,,S,3, ,M/#50670, ,M/#50670, ,,,,,
4,2,

,172168-74620, ,"P.T.O. KIT(FR, UNITE",1,1,,,,,5455555555135



COUNTRY |JP TAS |EX

APPL] -
cation| O

ria. 10

PTOF YN
P.T.0.KIT

PTO*wh
P.7T.0.KIT
1 (172191-08500)
inc.Fig.32 REF.No.!
Fig.87 REF.No.1
Fig.33 REF.No.1
1-10172191-08501)
inc.Flg.32 REF.No. i
Fig.87 REF.No. 11
Fig.33 REF.No.1

r

l

]

PTOxwh (JL—ALIR)
P.T.C.KIT (FRAME END}
2 (172191-74600)
inc.Fig.32 REF.No.2~32
Fig.83 REF.No.1~19

PTO#wh (P—LITUK)
P.T.0.KIT (ARM END)
3 (172191-74500)
inc.Fig.87 REF.No.2~ 26
3—1(172191-74501}
inc.Fig.87 REF.No.2~32

PTO#vhk (&%)
P.T.0.KIT (CONFLUENCE)
4 (172168-74620)
Inc.Fig.33 REF.No.2~25
Fig.72 REF.No.1~25
Fig.84 REF.No.1~22

. T.Q. CONTROL)

Fig. 3 2 A E}%ﬁ N

(.87 RS (FLlORG S arut enos

ST
Hiatidn &
Zalyp
il r .

oarvso-l
Fig'33 KgzR (PTOIMO (é)iﬁ)
CONTROL EQUIPMENT

HEEE
m.83 (PTOANT~TL—4)

HYD.OIL PIPING
(P.T.0. VALVE ~ FRAME)

Qs T
Fig. 7 2 PP.I; 0. VALVE




[Info]

PcNo=Y00K3281
PcName=B22-2A(JP,AS,EX)
JpnUse=1
JpnSecl=ES<@
JpnSec2=fofbfNfzl [
JpnSec3=B
JpnPreface=1

EngUse=1
EngSec1=CONSTRUCTION
EngSec2=EXCAVATOR (B)
EngSec3=B
EngPreface=1



0,Y00K3281
1,001, ,"VEHICLE B22-2A"

2,1, ,LABEL(CABIN) (JP) ,B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS, B22-2AP (R)AS
2,2, ,LABEL(CABIN) (EX) ,B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS, B22-2AP (R)AS
2,3, ,LABEL(CABIN) (AS),B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS, B22-2AP(R)AS
2,4, ,LABEL(CANOPY) (JP) ,B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS, B22-2AP (R)AS
2,5, ,LABEL(CANOPY) (EX) ,B22-2AC(R)JP,B22-2AP(R)JP, B22-2AC(R)AS, B22-2AP (R)AS
2,6, ,LABEL(CANOPY) (AS) ,B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS, B22-2AP (R)AS
2,7,,TOOL,B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS, B22-2AP (R)AS

2,8, ,"INLET HOSE & EXHAUST PIPE',B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-
2AP(R)AS

2,9, ,ACCELERATOR, B22-2AC(R)JP, B22-2AP(R)JP, B22-2AC(R)AS , B22-2AP(R)AS

2,10, ,"ENGINE MOUNT",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-2AP(R)AS
2,11, ,"RADIATOR & MOUNT",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-2AP(R)AS
2,12, ,"FUEL TANK & FUEL PIPE",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-
2AP(R)AS

2,13, ,BATTERY,B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS , B22-2AP(R)AS

2,14, ,"ELECTRIC PART(CABIN,CANOPY)",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-
2AP(R)AS

2,15, ,"ELECTRIC PART(CABIN,CANOPY)(AS",B22-2AC(R)JP,B22-2AP(R)JP,B22-
2AC(R)AS,B22-2AP(R)AS

2,16, ,"ELECTRIC PART(CABIN)",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-2AP(R)AS
2,17, ,"WORK LAMP",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-2AP(R)AS

2,18, ,"HEATER & DEFROSTER',B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-2AP(R)AS
2,19, ,RADIO(OPTIONAL) ,B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS, B22-2AP (R)AS
2,20, ,"ROLLER & ADJUST",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-2AP(R)AS
2,21, ,CRAWLER,B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS ,B22-2AP(R)AS

2,22, ,"CONTROL EQUIPMENT(LEVER STAND',B22-2AC(R)JP,B22-2AP(R)JP,B22-
2AC(R)AS,B22-2AP(R)AS

2,23, ,"CONTROL EQUIPMENT(LEVER STAND'",B22-2AC(R)JP,B22-2AP(R)JP,B22-

2AC(R)AS ,B22-2AP(R)AS

2,24, ,"CONTROL EQUIPMENT(LEVER STAND)',B22-2AC(R)JP,B22-2AP(R)JP,B22-
2AC(R)AS,B22-2AP(R)AS

2,25, ,"CONTROL EQUIPMENT(BOOM & BUCKE',B22-2AC(R)JP,B22-2AP(R)JP,B22-
2AC(R)AS,B22-2AP(R)AS

2,26, ,"CONTROL EQUIPMENT(ARM & TURNIN',B22-2AC(R)JP,B22-2AP(R)JP,B22-
2AC(R)AS,B22-2AP(R)AS

2,27, ,"CONTROL EQUIPMENT(DRIVE)",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-
2AP(R)AS

2,28, ,"CONTROL EQUIPMENT(SWING)'",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-
2AP(R)AS

2,29, ,"CONTROL EQUIPMENT(BLADE)",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-
2AP(R)AS

2,30, ,"CONTROL EQUIPMENT(CUT OFF LEVE",B22-2AC(R)JP,B22-2AP(R)JP,B22-
2AC(R)AS,B22-2AP(R)AS

2,31, ,"CONTROL EQUIPMENT(CUT OFF LEVE',B22-2AC(R)JP,B22-2AP(R)JP,B22-
2AC(R)AS,B22-2AP(R)AS

2,32, ,"CONTROL EQUIPMENT(P.T.0.CONTRO",B22-2AC(R)JP,B22-2AP(R)JP,B22-
2AC(R)AS,B22-2AP(R)AS

2,33, ,"CONTROL EQUIPMENT(P.T.0.CONTRO",B22-2AC(R)JP,B22-2AP(R)JP,B22-
2AC(R)AS,B22-2AP(R)AS

2,34, ,"FRAME & TURNING BEARING'",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-
2AP(R)AS

2,35, ,"FRAME COVER(CABIN)",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-2AP(R)AS
2,36, ,"FRAME COVER(CANOPY)'',B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-2AP(R)AS
2,37, ,STEP,B22-2AC(R)JP,B22-2AP(R)JP, B22-2AC(R)AS, B22-2AP(R)AS

2,38, ,"SEAT & SEAT MOUNT'',B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-2AP(R)AS
2,39, ,"SEAT MOUNT(AS)",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-2AP(R)AS
2,40, ,BONNET, B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS , B22-2AP(R)AS

2,41, ,CABIN,B22-2AC(R)JP, B22-2AP(R)JP, B22-2AC(R)AS, B22-2AP(R)AS

2,42, ,CABIN(AS) ,B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS, B22-2AP (R)AS

2,43, ,"CABIN DOOR',B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-2AP(R)AS

2,44, ,CANOPY, B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS ,B22-2AP(R)AS



2,45, ,"HYD.OIL PUMP & JOINT",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-2AP(R)AS
2,46, ,"HYD.OIL PUMP & JOINT(FRONT MUL',B22-2AC(R)JP,B22-2AP(R)JP,B22-
2AC(R)AS,B22-2AP(R)AS

2,47,,"BOOM CYLINDER(CABIN)",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS, B22-2AP(R)AS
2,48, ,"BOOM CYLINDER(CANOPY)",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-
2AP(R)AS

2,49, ,"BOOM CYLINDER(CANOPY)(AS)",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS, B22-
2AP(R)AS

2,50, ,"ARM CYLINDER",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS, B22-2AP(R)AS
2,51, ,"BUCKET CYLINDER'",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-2AP(R)AS
2,52, ,"SWING CYLINDER",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-2AP(R)AS
2,53, ,"BLADE CYLINDER",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-2AP(R)AS
2,54, ,"TRAVEL MOTOR",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-2AP(R)AS
2,55, ,"TURNING MOTOR'",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS, B22-2AP(R)AS
2,56, ,"SWIVEL JOINT",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-2AP(R)AS
2,57, ,"CONTROL VALVE(P PORT)",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-
2AP(R)AS

2,58, ,"CONTROL VALVE(TRAVEL)",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-
2AP(R)AS

2,59, ,"CONTROL VALVE(ARM & SWING)'",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS, B22-
2AP(R)AS

2,60, ,"CONTROL VALVE(BOOM & BUCKET)'",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS, B22-
2AP(R)AS

2,61, ,"CONTROL VALVE(TURNING & BLADE)",B22-2AC(R)JP,B22-2AP(R)JP,B22-
2AC(R)AS,B22-2AP(R)AS

2,62, ,"CONTROL VALVE(P PORT)(FRONT MU' ,B22-2AC(R)JP,B22-2AP(R)JP,B22-
2AC(R)AS,B22-2AP(R)AS

2,63, ,"CONTROL VALVE(TRAVEL)(FRONT MU' ,B22-2AC(R)JP,B22-2AP(R)JP,B22-
2AC(R)AS,B22-2AP(R)AS

2,64, ,"CONTROL VALVE(ARM & SWING)(FRO",B22-2AC(R)JP,B22-2AP(R)JP,B22-
2AC(R)AS,B22-2AP(R)AS

2,65, ,"CONTROL VALVE(BOOM & BUCKET MU',B22-2AC(R)JP,B22-2AP(R)JP,B22-
2AC(R)AS,B22-2AP(R)AS

2,66, ,"CONTROL VALVE(TURNING & BLADE)",B22-2AC(R)JP,B22-2AP(R)JP,B22-
2AC(R)AS,B22-2AP(R)AS

2,67, ,"CONTROL VALVE(P PORT)(AS)",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-
2AP(R)AS

2,68, ,"CONTROL VALVE(TRAVEL)",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-
2AP(R)AS

2,69, ,"CONTROL VALVE(ARM & SWING)(AS)",B22-2AC(R)JP,B22-2AP(R)JP,B22-
2AC(R)AS,B22-2AP(R)AS

2,70, ,"CONTROL VALVE(BOOM&BACKET) (AS)",B22-2AC(R)JP,B22-2AP(R)JP,B22-
2AC(R)AS,B22-2AP(R)AS

2,71, ,"CONTROL VALVEL(TURNING&BLADE",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-
2AP(R)AS

2,72, ,P.T.0.VALVE,B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS, B22-2AP(R)AS

2,73, ,"REMOTE CONTROL VALVE(FRONT MUL',B22-2AC(R)JP,B22-2AP(R)JP,B22-
2AC(R)AS,B22-2AP(R)AS

2,74, ,"REMOTE CONTROL VALVE(RIGHT)(AS",B22-2AC(R)JP,B22-2AP(R)JP,B22-
2AC(R)AS,B22-2AP(R)AS

2,75, ,"REMOTE CONTROL VALVE(LEFT)(AS)",B22-2AC(R)JP,B22-2AP(R)JP,B22-
2AC(R)AS,B22-2AP(R)AS

2,76, ,"ROTARY VALVE(FRONT MULTI)",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-
2AP(R)AS

2,77,,"HYD.OIL TANK',B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS, B22-2AP(R)AS
2,78, ,"HYD.OIL PIPING(TANK-PUMP-VALVE",B22-2AC(R)JP,B22-2AP(R)JP,B22-
2AC(R)AS,B22-2AP(R)AS

2,79, ,"HYD.OIL PIPING(VALVE-MOTOR-BOO",B22-2AC(R)JP,B22-2AP(R)JP,B22-
2AC(R)AS,B22-2AP(R)AS

2,80, ,"HYD.OIL PIPING(VALVE-SWIVEL-SW'*,B22-2AC(R)JP,B22-2AP(R)JP,B22-
2AC(R)AS,B22-2AP(R)AS

2,81, ,"HYD.OIL PIPING(RETURN)",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-
2AP(R)AS



2,82, ,"HYD.OIL PIPING(RETURN)(FRONT M',B22-2AC(R)JP,B22-2AP(R)JP,B22-
2AC(R)AS,B22-2AP(R)AS

2,83, ,"HYD.OIL PIPING(P.T.O.VALVE-FRA",B22-2AC(R)JP,B22-2AP(R)JP,B22-
2AC(R)AS,B22-2AP(R)AS

2,84, ,"HYD.OIL PIPING(P.T.O.VALVE)COF",B22-2AC(R)JP,B22-2AP(R)JP,B22-
2AC(R)AS,B22-2AP(R)AS

2,85, ,"HYD.OIL PIPING(TRAVEL)",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-
2AP(R)AS

2,86, ,"HYD.OIL PIPING(BOOM)",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS, B22-2AP(R)AS
2,87, ,"HYD.OIL PIPING(P.T.O.ARM END)",B22-2AC(R)JP,B22-2AP(R)JP,B22-
2AC(R)AS,B22-2AP(R)AS

2,88, ,"CONTROL PIPING(REMO-CON VALVE-"*,B22-2AC(R)JP,B22-2AP(R)JP,B22-
2AC(R)AS,B22-2AP(R)AS

2,89, ,"CONTROL PIPING(CANGE VALVE-CON'",B22-2AC(R)JP,B22-2AP(R)JP,B22-
2AC(R)AS,B22-2AP(R)AS

2,90, ,"CONTROL PIPING(DIRECT)(AS)",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS, B22-
2AP(R)AS

2,91, ,GREASING,B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-2AP(R)AS

2,92, ,"BOOM & ARM'",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-2AP(R)AS

2,93, ,BUCKET, B22-2AC(R)JP, B22-2AP(R)JP, B22-2AC(R)AS , B22-2AP(R)AS

2,94, ,BUCKET(ATTACHMENT) , B22-2AC(R)JP, B22-2AP(R)JP, B22-2AC(R)AS , B22-2AP(R)AS
2,95, ,"BUCKET S-TYPE(ATTACHMENT)",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS, B22-
2AP(R)AS

2,96, ,BLADE(850) ,B22-2AC(R)JP, B22-2AP(R)JP, B22-2AC(R)AS, B22-2AP(R)AS

2,97, ,BLADE(1150) (ATTACHMENT) ,B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS, B22-
2AP(R)AS

2,98, ,"D-PATTERN LINK(OPTIONAL)",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS, B22-
2AP(R)AS

2,99, ,"SAFETY LABEL",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-2AP(R)AS
2,100, ,"P.T.0. KIT",B22-2AC(R)JP,B22-2AP(R)JP,B22-2AC(R)AS,B22-2AP(R)AS



	preface.pdf
	PREFACE
	SPECIFICATIONS
	PAINTED COLOR LIST
	PAINT PART No, & COLOR OF MAIN PARTS
	PICTURESQUE INDEX(1) MAIN PARTS
	PICTURESQUE INDEX(2) HYDRAULIC SECTION
	PICTURESQUE INDEX(3) FIGURE 01-12
	PICTURESQUE INDEX(3) FIGURE 13-24
	PICTURESQUE INDEX(3) FIGURE 25-36
	PICTURESQUE INDEX(3) FIGURE 37-48
	PICTURESQUE INDEX(3) FIGURE 49-60
	PICTURESQUE INDEX(3) FIGURE 61-72
	PICTURESQUE INDEX(3) FIGURE 73-84
	PICTURESQUE INDEX(3) FIGURE 85-96
	PICTURESQUE INDEX(3) FIGURE 97-100


